
L /  SECTION INDEX 
:'/SECTION 

Bed section 

Main section 

110 — 170 

210 — 295 

frg Feeder section 310 — 380 

—g13 Chute delivery section 410 — 440 

NI 3 Master ejection section 450 

4 4 • * 115 Ink , water section 510 — 550 

3aI3 Master insertion section 590 

a Electrical section 610 —630 

IR J 1 J3 Accessories 1 section 650 — 680 

triS Cover section 700 — 750 

js 5 in Blanket cleaning section 820 

IR 2 NI Accessories 2 section 834 — 841 

- A') -in Chain delivery section 860 — 896 

tI3 # 1*1  Part number index 

•  

•  

•  

11 

•  

•  

•  

•  

•  



Copyright ©1980 Ryobi Limited. All rights reserved. This manual may not be duplicated, 
reproduced or transmitted (in whole or in part) in any form or by any means, electronic 
or mechanical, (including without limitation photocopy, facsimile, recording or any infor-
mation storage and retrieval system)without the prior written consent of Ryobi Limited. 

Disclaimer of Warranties (Express or implied). While due care has been taken in the pre-
paration of this manual, Ryobi Limited makes no representation or warranties with respect 
of the adequacy or accuracy hereof and specifically disclaims any implied warranties of 
merchantability or fitness for any particular purpose. Further, Ryobi Limited reserves the 
right to revise this publication and to make changes (both substantial and insubstantial 
in nature) in the contents hereof from time to time hereafter without obligation of Ryobi 
Limited to notify any person or organization of such revisions or changes. 

Safety Warning. Safety devices have been installed for your protection and safety. 
The removal, disconnection or alteration of any safety guard, protective cover, safety 
interlock or other safety or protective device comprising part of the equipment described 
herein poses-  an undue safety hazard. 

Disclaimer of Liability. Ryobi Limited disclaims any responsibility or liability for personal 
injury, death or property damage caused by or arising out of (1) the removal, disconnection 
or alteration of any safety guard, protective cover, safety interlock or other safety or 
protective device comprising part of the equipment described herein, or (2) the failure 
of the person or persons operating the equipment described herein or servicing or repairing 
the same to observe all operating and safety procedures and warnings contained herein. 

Warning / 

1 .  This manual may not be copied partially or fully without the permission of 

Ryobi. 

2. The contents of this manual are subject to change without notice. 

3 . This manual's contents have been carefully checked but if you notice 

something that is unclear, a mistake, or something is left out, please contact 

Ryobi. 

4 . We are not responsible for any machine poor operation results. 

1. **0-)FT2-40)—Pi5Vtitirif „.[*-M0-4-6 

2. **Oft'sra, 

3. **apTiA'-7 ,1-01/ --c LIUI, , 

0-)AffiS) t  611K,Pc,-- ±t 

4. iff)EI] LitINA016C7_--Dv\ --cd, 3*IL- 7 7 6 --MffiRlf\ -a6L-.  Lffi 

tto-Y-efTlc-Fto. 



Ryobi 3200AICD 
Ryobi 3200A-NP 

PARTS LIST 

opktfa, 9 3 — t'Ff1 )611 Wig Wal'o_EffTR. 19 

Thank you for purchasing our offset press. 

Please use this parts list when ordering any parts or consulting a service technician. 

(ilga) 0)/< — 1J A Ryobi 3200-NP lz -31,vrIt2101110)g-i-lz -DO-CIEta OV-4- 
1.- -CltD1f110)NPa=sy 

(Note) This parts list includes the parts of the base machine for the Ryobi 3200-NP. 
As to the NPunit of the Ryobi 3200-NP, please see the separate parts list for the NPunit. 



EIJk L tz ifiU; 

*17 1=1 gtE 1=1 

750 

520 

514 

250 

894 

F- T -t a .s../#-q-.W.:"DitZ. 

120 210 610260 230 220 370 170 290 700 

CONTENTS 
L / SECTION INDEX 

530 522 530540 550 350 612 

590 

820 

330 

380 

320 

360 
380 
310 

160 

1.-t • z. a 

o)/ — IJ A H. 5A F- TN.BA L -COV4-. 
--1-41-fttlz.5}11—CIFffittt:-.47 lzfalt6tttz*-' ')  .s.it-%-'" LoTv4 - 

(OD  

5310G 510 
- ',/  

411Mt.7T t. 

* ›*-RII, #1011 - a . ff—Itizts-D y-:-..#- 00v4-. 

2. 
1) gor% flf3A1*-75q-n ottg 

2) 10r511#'- '1)4)75‘ ElziV-)41.-Clf ‘Z75qAPRI)411 ItOttei- 



Part No. 

590 

820 

330 

380 

320 
360 
380 
310 

160 

750 

520 

516 

514 

250 

894 

120 210 610260 230 220 370 170 290 700 

/ CONTENTS th  L. / SECTION INDEX 

530 522 530540 550 350 612 

How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5310G 510 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

  

 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual. 

   



/ CONTENTS 

Section No. Section name Page 

5310 Z 110 
5310 Z 120 

5310 Z 160 

5310 Z 170 

<,<sy KU> 
'y r 7 I.,— L. 

zt 
t73#*1//1,i 

7K > 712V 

< *On> 

<Bed section> 

Bed frame  

Variable speed  

Valve  

Pump piping  

<Main section> 

6 
10 

14 

16 

5310 Z 210 111.1141. (UPS) Cylinder pressure (OPS)  20 
5310 Z 220 Am Ali. (NOPS) Cylinder pressure (NOPS)  24 
5310 Z 230 EAR Impression cylinder  28 
5310 Z 240 ‘-/-141 Blanket cylinder  30 
5310 Z 250 Mr] Drive  34 
5310 Z 260 t1.411 Cam shaft  40 
5310 Z 290 *NI 7 1,-14 (OPS) Main frame (OPS)  44 
5310 Z 295 *#17 L,—.L (NOPS) Main frame (NOPS)  46 

<VAS> <Feeder section> 

5310 G 310 7 — Feed table  48 
5310 Z 312 Tigiteit Paper table  50 
5310 Z 320 ts-f F Paper guide  52 
5310 Z 330 >41X+h Suction drive  58 
5310 Z 350 t —NM Counter drive  62 
5310 Z 360 7 4 7 4 —7 :7' >t.— Feed roller. Feeler finger  64 
5310 G 370 7-i' — )1,p_rct Paper feed table lifting  68 
5310 Z 380 i\-( F. —)1,. 7 — Height control bar. Feed lever  72 

‹.3-- 1`5-' 1)/0) —n> <Chute delivery section> 

5310 Z 410 -('.;m9 1:1 -7 — (,.a— I-) Eject roller (Chute)  76 
5310 G 440 #Mdfat Paper delivery (Chute)  80 

<WKS> <Master ejection section> 

5310 Z 450 Master ejection  82 

<i>#, 7.1<gal> <Ink, Water section> 

5310 G 510 -f >*771- >-7-> Ink fountain  86 
5310 Z 512 -f >.n —5— Ink roller  90 
5310 G 514 4 > *A-  '/ I,— 5- -f > 0 —7— Ink oscillating roller  94 
5310 Z 516 7 t — ./... El —5 — Form roller  98 
5310 Z 520 NIfF i.,A— Operation lever  102 
5310 Z 522 *RIM Water control  106 
5310 Z 530 7.1( CI —7 — Water roller  110 
5310 Z 540 ME Master cylinder  114 
5310 Z 550 -f >4-7 L.,  — .L. Ink frame  118 



/ CONTENTS 

Section No. "t Section name 
Page 

5310 G 590  

< MIMS I> 

< 

<Master insertion section> 

Master insertion  

<Electrical section> 

120 

5310 G 610 9 A Control box  126 
5310 G 612 Wert 9 A Operation box  130 
5310 G 630 *VIM Static eliminator  134 

<IRMA 1 Mil> <Accessories 1 section> 

5310 Z 650 RIX en Accessories  136 
5310 G 680 5-  — 7*-f Tape inserter  138 

<Cover section> 

5310 Z 700 jJI - Cover  140 
5310 G 750 Safety cover  146 

<555 HAAS> <Blanket cleaning section> 

5310 G 820 f5>5- ', 55;5 MNigN Blanket cleaner  150 

< 17111 2 g > <Accessories 2 section> 

5310 G 834 Powder spray unit  156 
5310 Z 841 11111t*LE Envelope feeder  162 

<Chain delivery section*> 

5310 Z 860 7 L. (CD) Frame (CD)  166 
5310 Z 870 (CD) Drive. Driven shafts (CD)  170 
5310 Z 872 sy/<— (CD) Chain gripper (CD)  174 
5310 Z 880 11,  (CD) Paper delivery table (CD)  176 
5310 G 890 ttillAtZti (CD) Stand lifting drive (CD)  180 
5310 Z 892 (CD) Side guide (CD)  184 
5310 Z 894 (CD) Back guide (CD)  186 
5310 G 896 (CD) Cover (CD)  188 

<Part number index> 

(5t. )* ') 1- 0) m— ') NP 

NP 1- 04*It,I.Iff110M—v CDN unit only. t 

( Note )*The chain delivery section showing in this parts list is not one for the NP unit. 
As to the chain delivery unit of the NP unit, please see the separate parts list 
for the CDN unit. 



-  
NUMBER 

- 
 NUM 

- 
N s

-

ECTIO 
SECTION 

 BED FRAME 

711-6 
 

-u77
/

3‘.1  



V"91-"71,-G 

BED FRAME 

SECTION NUMBER 5310Z 110 

SECTION 
ist.100AU*ATUI5ALTI -t- A.OT, -t7h*-g-Ta5CLTTLso 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-tvFit-g- inen#* 
NO. SET NO. / PART NO. 

PART NAME / COMPONENT PARTS NO. 
MR 
Q'ty 

1 5310 11 110-5 1"Vt," ASSY BED ASSY 1 

2 9710100008 VVP\h" M10 SPRING WASHER M10 4 

3 9672102014 oVh971i"JDF M10X20 HEXAGON BOLT M10X20 2 

9 9670102008 M10X20 SOCKET BOLT M10X20 16 

1 0 5290 13 111 7"57')F BRACKET 4 

11 9670081608 97'!)110`10. M8X16 SOCKET BOLT M8X16 4 

12 9710080008 VV,"/J\ M8 SPRING WASHER M8 4 

13 5290 1 4 120 DI"PV-1"-A JACK BASE 4 

14 9660100014 tVh M10 NUT M10 4 

16 5290 31 216 7"5-5.V1.. BRACKET 1 

17 9660060014 tVF M6 NUT M6 2 

1 8 9672065014 oVh9V10- M6X50 HEXAGON BOLT M6X50 2 

1 9 5290 31 213 $1-11) WHEEL 2 

20 5290 31 214 $911) BUSHING 2 

21 9721070008 E-Up9" E-7 E -RING E-7 2 

22 5310 31 215 ,Dt7h SHAFT 1 

23 5290 31 217 7"55".9h BRACKET 1 

24 9642031414 1-\"3 " M3X14 SCREW M3X14 4 

25 9710030008 W\VP/P`* M3 SPRING WASHER M3 4 

26 5300 11 1 71 7-"Dh"r)77)7"”Vh BRACKET 1 

39,-f FOR JAPAN ONLY 

27 9710060008 VV,"b" M6 SPRING WASHER M6 6 

28 9642061414 J-1"DD" M6X14 SCREW M6X14 4 

29 99920 77) FAN 1 

D9t-i FOR JAPAN ONLY 

30 9660030014 tVh M3 NUT M3 4 

31 5300 61 124-1 1j) "- COVER 1 

230V FOR 230V 

32 5300 61 122 COVER 1 

100V FOR 1 00V 

33 97919 1-5DA TRANSFORMER 1 

100V FOR 1 00V 

33 97948 1- 5- DA TRANSFORMER 1 

230V FOR 230V 

34 5300 61 152 7"55.V1' (230V) BRACKET (FOR 230V) 1 

34 5310 61 133 7"55.'1- (100V) BRACKET (FOR 1 00V) 1 

35 9642041014 t'\"DD" M4X10 SCREW M4X10 4 

100V FOR 1 00V 



-E17:-/;" SECTION NUMBER 5310Z 110 I 

SECTION 
*zpieentt*a-cut54 F  TA5C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t‘yFilt*inaliP4 NO. SET NO. / PART NO. MaAW *514* PART NAME /COMPONENT PARTS NO. 
Mft 
Q'ty 

35 9642050814 t1"3 .D" M5X8 SCREW M5X8 4 

230V FOR 230V 

-36 9710040014 A"Vf"h" M4 SPRING WASHER M4 4 

1 00V FOR 100V 

36 9710050014 A"VJ'h" M5 SPRING WASHER M5 

230V FOR 230V 

37 9716040014 t5#"i M4 PLAIN WASHER M4 

1 00V FOR 1 00V 

37 9716050014 tisP1" M5 PLAIN WASHER M5 4 

230V FOR 230V 

38 9670061208 M6X12 SOCKET BOLT M6X12 2 

39 5290 11 113 7"VDD9"1.)tht9" BRACKET 1 

115V FOR 115V 

39 5310 11 114-1 7"5”F BRACKET 1 

F' -fV7Dt".)D3') WITH GERMAN SAFETY FEATURES 

40 95141 7"VDD9" BUSHING 1 

115V FOR 115V 

40 98895 7"VDD9" SR-5N-5 BUSHING SR-5N-5 1 

F"'fV7Dt"DE)3 1, WITH GERMAN SAFETY FEATURES 

'r' 1L1 Lj 

BED FRAME 





VARIABLE SPEED 

...., , =..- 
SECTION NUMBER 1 5310Z 120 j 

SECTION 



VARIABLE SPEED 

-t, 
SECTION NUMBER 5310Z 120 

SECTION 
* l -t  F —CA 5C L. T T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,yh#4 Ma* Na SET NO. /PART Na gsa n/
4"4-4- PART NAME COMPONENT PARTS NO. 

IV& 
Q'ty 

5300 12 210 1DV9r)t-L ASSY VARIABLE SPEED WORM ASSY 1 
5-8 

5300 12 330Z 1DV970.-10" -I BASE 1 
30,31 

5310 12 310 Dt7F ASSY SHAFT ASSY 1 
17,18,27,28 

1 9650052014 711,/5D D" M5X20 SCREW M5X20 1 
2 5300 12 224 70 1) _ 1„ PLATE 1 
3 5300 12 223 9"UV7° (7-W9-) GRIP (IVORY) 1 
3 5310 12 223 9`19V7° (7a) GRIP (BLACK) 1 
4 5300 12 220-1 ADFNI, (711i9-) HANDLE (IVORY) 1 
4 5310 12 220 1\ph"11, (90) HANDLE (BLACK) 1 

5 9410302008 A.7°9)9"t°) 3X20 SPRING PIN 3X20 2 

6 5300 12 212 Dt7F SHAFT 1 
7 5290 12 213 +"t- GEAR 1 
8 5290 12 211 7%`57Vh. BRACKET 1 
9 9710060008 A"V/"h" M6 SPRING WASHER M6 6 

10 9670061208 %.1 1-40`11,h M6X12 SOCKET BOLT M6X12 6 

11 9660080014 tVh M8 NUT M8 2 

12 9721100008 E-UD9" E-10 E-RING E-10 1 

1 3 5290 12 413 t 0 PIN 1 
1 4 5290 12 412-1 7,)" SCREW 1 
1 5 9721070008 E-Up9" E-7 E-LRING E-7 4 

16 5290 12 411 t°) PIN 1 
17 5290 12 313 7-L3 ARM 1 
1 8 9411403600 5-I\°-L°  D 4X36 TAPER PIN 4X36 2 

19 5290 12 314 F.A135- LOCK COLLAR 1 
20 9660060014 IVF M6 NUT M6 7 

21 9670064508 M6X45 SOCKET BOLT M6X45 1 
22 9684060608 M6X6 SET SCREW M6X6 1 
23 5290 12 315 911/ BUSHING 2 

24 5300 12 342 Up9 LINK 

25 5300 1 2 320 7-L ARM 

26 9684050508 M5X5 SET SCREW M5X5 1 
27 5290 12 312 V% 1, GEAR 1 

28 5310 12 311 Dt7h SHAFT 1 

29 5310 12 341 SCALE 1 

30 5300 12 330 SCALE BASE 1 
31 5290 31 214 $91D BUSHING 1 



VARIABLE SPEED 
SECTION NUMBER I 5310Z 120 I 

SECTION 
*ZODUAll*ATUVALTI -d-4.0-Cs -t .yhilt TA3ZUTTO. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

-tvh**/g52.** NO. SET NO / PART NO. 
APAIIM PART NAME ngAWF/ COMPONENT PARTS NO. 

U 
Q'ty 

32 5300 12 343 A9VF" STUD 1 
33 5290 12 316 AFVA°- STOPPER 2 
34 9684082008 1- D" M8X20 SET SCREW M8X20 1 
35 5290 15 200-1 1)997°-9- VARIABLE SPEED PULLEY 1 
36 5290 11 163 MI"- COVER 1 
37 97018 .-- 9- 100V 400W MOTOR 100V 400W 1 
37 97020 1-9- 230V 400W MOTOR 230V 400W 1 
37 97052 1-9-115V 400W CW MOTOR 115V 400W CW 1 
38 9716060014 t5 V* M6 PLAIN WASHER M6 4 
39 9672061614 oV1J94iNDF M6X16 HEXAGON BOLT M6X16 4 
40 97093 A9-FA1CY3 SWITCH 

41 99770 DDT")/- 4.0 250WV CAPACITOR 40 250WV 1 
42 98897 p"L1"VD2 RUBBER BUSHING 1 

h." -.(V7Dt"DD2 WITH GERMAN SAFETY FEATURES 





Ilhii\"11/7" SECTION NUMBER  5310Z 160 I 

VALVE SECTION 



+9hIAND7" SECTION NUMBER 5310Z 1 60 

VALVE SECTION 
*zamrs,:r.(tm_a-CUt3;4 1 4t-F*T;t3t L. "C T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t‘yhlit-g- /MA#43- 
NO. SET NO. / PART Na PART NAME 115 *141TIZONENT PARTS NO. City 

5310 61 140-1 9"5.7A."1-9114Y)D9— GRAND TOTAL COUNTER 1 
8-10.12.24-27 

1 9642051014 t1'D*D" M5X10 SCREW M5X10 5 

2 9710050008 A "h" M5 SPRING WASHER M5 5 

3 5300 16 514 A7° 11)9"$11,9"— SPRING HOLDER 1 

4 5300 1 6 513 77"W" SPRING 1 

5 5310 16 422 *—A 1 0X17X300 HOSE 10X17X300 1 

6 91211 *—AA'DF" 1 6 HOSE BAND 1 6 3 

7 5290 34 1 52 IV7°11) NIPPLE 3 

8 9642030614 t1"DD" M3X6 SCREW M3X6 2 

9 9710030008 A V* M3 SPRING WASHER M3 2 

1 0 97850 E720—DC24V COUNTER E720—DC24V 1 
11 5300 17 118 95)7° CLAMP 

12 5310 61 141 7"59h BRACKET 

13 5310 1 6 511 ANO" VALVE 1 

1 4 5310 1 6 516 *—A 10X17X530 HOSE 1 0X17X530 1 

15 5300 1 6 512 A70_ 11, SPOOL 1 

1 6 5310 82 333 *—A 1 0X13X1400 HOSE 1 0X13X1400 1 
17 9670041008 99h*"11,1- M4X10 SOCKET BOLT M4X10 4 

1 8 9710040008 1 "V,"/3" M4 SPRING WASHER M4 4 

1 9 97604 9U)1(h" AS-10N AC115V SOLENOID AS-10N AC115V 1 
20 9670061208 9”h*"11/1.. M6X12 SOCKET BOLT M6X12 2 

21 5310 1 6 515 7"5r')1' BRACKET 1 
22 9660040014 tVF M4 NUT M4 4 

23 9670051001 i'JFt"IL'h M5X10 SOCKET BOLT M5X10 2 

24 99940 Vph" BAND 4 

25 98742 7 99— BTB-1.25 Yh CONNECTOR BTB-1.25 RED 2 

26 98500 U 1 7°9911, 170038-1 RECEPTACLE 170038-1 2 

27 98514 1jA"— 170892-1 COVER 170892-1 2 



;ti°  Dr 11-fin 
PUMP PIPING 

SECTION NUMBER I 5310Z 170 I 
SECTION 



t°D70 M-fin 

PUMP PIPING 

SECTION NUMBER 5310Z 170 
SECTION 

* z_ Aft it*A -c it 134 A, Fit-g'TALC1c s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME fii3r5'141 //4g:RONENT PARTS NO. Crty 

5290 16 200-3 t°)7° ASSY PUMP ASSY 1 
7-9,12-14.29-35.37-48,63.64,67,68 

91100-1 71i 0 )7° PUMP 1 
48,67,68 

1 9684082008 h)4D" M8X20 SET SCREW M8X20 1 
2 9660080014 1".9F M8 NUT M8 1 
3 90102 1/1"110- A-36 V-BELT A-36 1 

50HZ 50HZ 

4 5290 1 6 112 70_ 1 j _ (50HZ) PULLEY <50HZ) 1 
5 90101 1/1"lbh A-35 V-BELT A-35 1 

60HZ 60HZ 

6 5290 16 111 7o_q_ (60HZ) PULLEY (60HZ) 1 
7 91233 45 3/4 ELBOW 3/4 

8 91240 9o-7NN -297°11) 3/4 NIPPLE 3/4 5 

9 5290 16 212 '970  CAP 2 

1 0 5290 16 421 ti-? 1 5X22X600 HSOE 1 5X22X600 1 
11 91212 Ai-Ail"DF`N 25 HOSE CLAMP 25 2 

12 91200 Ai-7=T7°11, PT3/4 HOSE NIPPLE PT3/4 1 
13 91232 TW`91114" 3/4 ELBOW 3/4 1 
1 4 5290 34 152 V70 11, NIPPLE 2 

15 5290 17 127 1 0X17X580 HSOE 1 0X17X580 1 
1 6 91211 TI-AA"Dh" 1 6 HOSE BAND 16 5 

17 5310 1 7 123 713 -A 9X1511050 HOSE 9X15X1050 

19 9642051014 1-\"3*D" M5X10 SCREW M5X10 

20 9710050008 M5 SPRING WASHER M5 7 

21 5290 1 7 120 17-9-EJ11) AIR TERMINAL 1 

23 9670052008 VVF40\11)F M5X20 SOCKET BOLT M5X20 2 

24 5310 17 127 $-A 1 0X17X650 HOSE 1 0X17X650 1 

25 9672061214 oVh9VIld• M6X12 HEXAGON BOLT M6X12 4 

26 9710060008 A" WN M6 SPRING WASHER M6 4 

27 9716060014 L5"1j"1 M6 PLAIN WASHER M6 4 

28 97018 1-9- 1 00V 400W MOTOR 1 00V 400W 1 

28 97020 1-9- 230V 400W MOTOR 230V 400W 

28 97051 1-9- 115V 400W CCW MOTOR 115V 400W CCW 1 

29 91251 79 4-fil/hT7° 6 OIL CUP 6 

30 5290 16 412-1 +1,V70  CAP 1 

31 90502 0- 11:29" P-46 0-RING P-46 

32 91150 WICK 1 

33 5290 1 6 414 40`h11) BOTTLE 



 

SECTION NUMBER 1 5310Z 170] 

 

RUMP PIPING SECTION 
-t 1,#- -C-AcL -C-F"  Ls°  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
4! .y1.41V4. /g5Alt-9-

SET NO. / PART NO. PART NAME 1413a4 /4A11;I:PONEN-r-  PARTS NO. 
INA 
Wty 

34 5290 1 6 413 tVls NUT 

35 91234 I114" 3/ 4  ELBOW 3/4 1 
36 5310 1 7 125 t—A 9X15X310 HOSE 9X15X310 1 
37 5290 1 6 311 1" Fit' BOTTLE 2 

38 9664050014 2'51- Vf- M5 WING NUT M5 2 

39 5290 1 6 315 V\h" WASHER 2 

40 5290 1 6 313 FILTER 2 

41 5290 1 6 316 V)" SCREW 2 

42 5290 1 6 314 A70 9)9" SPRING 2 

43 5290 1 6 312 )\ 0 y4) PACKING 2 

44 91231 7".95, / 3/4X3/8 BUSHING 3/4X3/8 2 

45 91237 =T7°Il, 1 /8 NIPPLE 1/8 1 

46 91236 .1114" 1 / 8  ELBOW 1 /8 1 

47 5290 1 6 411 n0 1.70 PIPE 1 

48 5290 1 6 215 $0 D70 
PUMP 1 

49 9672081614 oV1J9tNid- M8X16 HEXAGON BOLT M8X16 4 

50 9710080008 A"VPh" M8 SPRING WASHER M8 4 

51 5300 1 7 112 At°D1-"lb SPINDLE 1 

52 5290 1 7 111 ANO" VALVE 1 
53 9642053014 J-1"DV)" M5X30 SCREW M5X30 6 

54 9650052014 31D/5DV," M5X20 SCREW M5X20 2 

55 5300 12 224 PLATE 2 

56 5300 17 117 (7-W9—) KNOB (IVORY) 2 

56 5310 1 7 117 V7E-Z ( 90) KNOB (BLACK) 2 

57 5300 1 7 116 COVER 2 

58 5290 1 7 115 A70 9)9" SPRING 2 

59 9410302008 A70  9)2"t°) 3X20 SPRING PIN 3X20 2 

60 5300 1 7 114 At0 DF"lb SPINDLE 1 
61 5290 1 7 113 A"110" VALVE 1 
62 5290 1 7 119 95)7° CLAMP 1 
63 5290 1 6 415- 2 JA"11) NOZZLE 1 
64 91241-1 V7VF 1

/ 8X1/4 SOCKET 1/8X 1 / 4  1 
65 97093 SWITCH 

66 99770 37,5")/— 40 250WV CAPACITOR 40 250WV 1 
67 5290 1 6 226 70_9— PULLEY 1 
68 9670081608 VVF*"11)1- M8X16 SOCKET BOLT M8X16 1 
69 98897 3"137"VD1 RUBBER BUSHING 1 

F" -IV7Dt")D3') WITH GERMAN SAFETY FEATURES 

70 5310 1 7 124 9X15X1080 HOSE 9X15X1080 1 



.',#-"4 

SECTION NUMBER 5310Z 170 

Q'ty PART NAME F Miribit* NO. SET NO. / PART NO. gUn$151z  / COMPONENT PARTS NO. 

1 HOSE 9X15X430 71 5290 17 126 9X15X430 

VD7°11-03) 

PUMP PIPING SECTION 
14.:Z 0)11,[ighliiii lt /Of -C1±3Z L T T Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 



P") -fl) (OPS) SECTION NUMBER I 5310Z 210 I 

CYLINDER PRESSURE (OPS) 
SECTION 



h`")-fl) (OPS) 

CYLINDER PRESSURE (OPS) SECTION 
* t3;it .7 F #J4 -C.Tt 3Z ""C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t,:> :,#-`4 
SECTION NUMBER 5310Z 210 

• 

NO. SET NO. / PART NO. A.0 444
MA** 

PART NAME 
COMPONENT PARTS NO. 

Oft 
Q' ty 

5290 21 610Z bLUA"- CAM LEVER 1 

25126 

5290 22 110Z -fp7V7-L. IMPRESSION ARM 1 

59,60 

2 9721120008 E-99" E-12 E-RING E-12 3 

3 5290 29 316 4,"/3" WASHER 2 

4 5290 22 1 41 A9Vh" STUD 2 

6 9710100008 A"V/"h" M10 SPRING WASHER M10 5 

7 9660100014 tVF M10 NUT M10 5 

8 5290 22 420-1 7-G ARM 1 

9 9721070008 E-q)9" E-7 E -RING E-7 5 

10 5290 22 210 f.)" SCREW 2 

11 90700 UtVh M8 U -NUT M8 2 

12 5290 22 222 A7°117)9"t10"- SPRING HOLDER 4 

13 5290 22 221 A7°UD9" SPRING 2 

1 4 5290 22 224 7"W.99 BLOCK 4 

15 5290 22 223 I N.% WASHER 

1 6 90711 W.91j9J")h M8 2D2 HEXAGON NUT M8 2TYPES 2 

1 7 9662080014 J")h M8 NUT M8 1 

1 8 9670083008 95'VhitiNDF M8X30 SOCKET BOLT M8X30 2 

1 9 9660060014 tVh M6 NUT M6 4 

20 90640 AVV,"h" B6 TOOTHED LOCK WASHER B6 1 

21 5290 21 623-1 t°) PIN 1 

22 5290 21 712 9)9 LINK 1 

23 9721100008 E-9)2" E-10 E-RING E-10 3 

24 5290 29 311 /"h" WASHER 2 

25 5290 21 610 DA"- LEVER 

26 5290 21 612 11, BUSHING 1 

27 5290 21 711 A9')F" STUD 1 

28 5290 21 316 A7°9)9" SPRING 

29 5300 21 421 9)9 LINK 1 

30 5310 21 530 DA"- LEVER 1 

31 5310 21 541 AF'9A°- STOPPER 1 

32 9410301208 73°qD9"t°) 3X12 SPRING PIN 3X12 1 

33 5290 21 510 DA"- LEVER 1 

34 5290 21 521 A7°9)9" SPRING 2 

35 5290 21 315 5” LATCH 2 

36 9721040008 E-9)9" E-4 E -RING E-4 4 

37 9716060014 t5/"h" £16 PLAIN WASHER M6 2 



P",.(1) (OPS) SECTION NUMBER I 
5310Z 210 I 

CYLINDER PRESSURE (OPS) SECTION 
*zonau*a-ru$,AuTrni,oT%-t,,F4imTa5cLTT,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. ne,A*/ PART NAME COMPONENT PARTS NO. 
MR 
crty 

38 98501 hA"- 360010-1 COVER 360010-1 1 

39 9642041014 J-1"DT)" M4X10 SCREW M4X10 2 

40 9710040014 11" VP1J" M4 SPRING WASHER M4 2 

41 9716040014 t5,"1j" M4 PLAIN WASHER M4 2 

42 95118 7921-9- VAL2 ACTUATOR VAL2 1 

43 9642051014 J-N"DE)" M5X10 SCREW M5X10 2 

44 9710050014 11" VI"b" M5 SPRING WASHER M5 3 

45 5300 21 424 701)_1., PLATE 1 

46 97313 A-r” V-1C244 SWITCH V-1C244 1 

47 5300 21 423 7"”Vh BRACKET 1 

47 5310 25 529 7"5rVh BRACKET 1 

T"1195”)9"1\DF"$1'-11, DECLUTCHING HANDWHEEL 

48 90644 AVVJ"h" A3 TOOTHED LOCK WASHER A3 2 

49 9642032014 I'\"3 " M3X20 SCREW M3X20 2 

50 5300 29 317 \\ )3 %% WASHER 2 

51 9660050014 tVF M5 NUT M5 3 

52 9672052514 o 1Y1J94iNIAN M5X25 HEXAGON BOLT M5X25 2 

53 5300 21 422 701
.)
- 1, PLATE 1 

55 5290 21 1 61 77°11:)9"A9Vh" SPRING STUD 1 

56 5310 21 522 A9Vh`\ STUD 1 

57 5290 29 313 #%\ h \\ * WASHER 1 

58 5290 21 410 UV- LEVER 1 

59 5290 22 110 7-i3 ARM 1 

60 5290 22 1 61 )(911, BUSHING 1 

61 9670062008 95'VFAiNDF M6X20 SOCKET BOLT M6X20 1 
63 9660080014 tVh M8 NUT M8 1 
64'90642 AV h" B8 TOOTHED LOCK WASHER B8 1 

65 5290 22 121 PIN 1 

66 5290 21 313 LEVER 1 

67 5290 21 319 A7° 11 - 9" SPRING 1 

68 5290 21 314 t 0 PIN 1 

69 5290 21 311 LINK 1 

70 5290 21 312 79Vh" STUD 1 

71 5290 25 527 qD9 (93”) LINK (DECLUTCHING HANDWHEEL) 1 

72 5310 25 528 7°U-F PLATE 1 

5"-f95 D9"ADF"*1-II, DECLUTCHING HANDWHEEL 

73 5290 21 811 91))-(F"7"5r)h SOLENOID BRACKET 1 

74 5290 21 812 7"5VF71°-/- BRACKET SPACER 3 

75 5290 21 813 F" ,)-11)9D9 CYLINDER ON LINK 1 



5310Z 210 
1!9'a 
SECTION NUMBER 

SECTION 
* gi3 a (title. -c-ct  AR. 1-ff A, op -c, **-c-A L T 0„, 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

F'")-11, (OPS) 
CYLINDER PRESSURE (OPS) 

NO. hit /Age..** 
SET NO. / PART NO. 

2J5e. ft/4"It''4.  COMPONENT PART NAME PARTS NO. Q'ty 

76 5290 21 814 IlD9VA LINK BOSS 1 

77 5290 21 815 9D9$10"- LINK HOLDER 1 

78 5290 21 816 LINK LEVER 1 

79 5290 21 820 SPRING HOOK 

80 5290 21 824  CYLINDER OFF SPRING 

81 5290 21 831 tD/-7"57'YF SENSOR BRACKET 1 

82 5290 21 841 5Vn9Vh' STUD 

83 5290 61 822  PROXIMITY SWITCH 1 

84 5300 33 562 h5- COLLAR 2 

85 9684050508 M5X5 SET SCREW M5X5 2 

86 5300 56 313-1 t'D PIN 1 

87 5290 61 730 VW-Os" (100V) SOLENOID (100V) 1 

87 5290 61 731 91)J-(1-" (115V) SOLENOID (115V) 1 

87 5290 61 732 9W-fh' (230V) SOLENOID (230V) 1 

88 90628 A”7°t'D SSP-4 SNAP PIN SSP-4 2 

89 9670041008 9 1- 404)1- M4X10 SOCKET BOLT M4X10 4 

90 9670052008 97VF$NDF M5X20 SOCKET BOLT M5X20 1 

91 9670052508 Vh'VHfiNtif. M5X25 SOCKET BOLT M5X25 2 

92 9642030614 t'1"DV.)" M3X6 SCREW M3X6 2 

93 9710040008 fl" " "* M4 SPRING WASHER M4 4 

94 9660040008 VA- M4 NUT M4 4 

95 9642052514 t1'3V)" M5X25 SCREW M5X25 2 

96 9716050008 ti,"h' M5 PLAIN WASHER M5 1 



F'")/I) (NOPS) SECTION NUMBER I 5310Z 220 1 

CYLINDER PRESSURE (NOPS) 
SECTION 



5310Z 220 
:,#-"4. 

SECTION NUMBER 
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

(NOPS) 

CYLINDER PRESSURE (NOPS) 

NO. 
-t7F4P4'/UPAV* 
SET NO. / PART NO. Asa4,114"#J4.  PART NAME 

COMPONENT PARTS NO. 
MR 
Crty 

5290 21 610Z hLDA"- CAM LEVER 1 

27.30 

5290 22 1 50Z -1D7VT-L, IMPRESSION ARM 1 

1.2 

5310 22 300 -1)7VIM:9"9 ASSY IMPRESSION ADJUSTMENT SHAFT 1 

46,48.49 

1 5290 22 1 61 i911, BUSHING 1 

2 5290 22 1 50 7-L ARM 1 

3 5290 22 1 42 A9Vh" STUD 1 

4 90721 oV99VD1' AW02 LOCK WASHER AW02 1 

5 90720 oV9tVF ANO2 LOCK NUT ANO2 1 

6 5290 22 121 to)  PIN 1 

7 9660100014 tVF M10 NUT M10 3 

8 9710100008 A"Vf"h" M10 SPRING WASHER M10 3 

9 90642 A h" B8 TOOTHED LOCK WASHER B8 1 

1 0 9660080014 IVF M8 NUT M8 1 

11 9662080014 tVF M8 NUT M8 2 

12 90711 oVh9tVh M8 22 HEXAGON NUT M8 2TYPES 2 

13 5290 22 223 )I"1 WASHER 2 

1 4 9670083508 9 1-iiiNbh M8X35 SOCKET BOLT M8X35 4 

15 5290 22 224 7"c09 BLOCK 2 

1 6 5290 22 222 A7° 11 )9"*11,9"- SPRING HOLDER 4 

17 5290 22 221 A7° 11 )9" SPRING 2 

1 8 90700 UtVh M8 U-NUT M8 2 

1 9 9721070008 E- 11 )9" E-7 E-RING E-7 4 

20 5290 22 210 SCREW 2 

21 5290 21 622 11 )9 LINK 1 

22 9670062008 9”FitiNbh M6I20 SOCKET BOLT M6X20 1 

24 5290 21 642-2 A7°U)9" SPRING 1 

25 5290 21 630 DA"- LEVER 1 

26 5290 21 623-1 t°) PIN 1 

27 5290 21 610 DA"- LEVER 1 

28 90640 AV h" B6 TOOTHED LOCK WASHER B6 1 

29 9660060014 tVF M6 NUT M6 1 

30 5290 21 612 i911) BUSHING 1 

31 5290 29 311 tp% WASHER 1 

32 9721100008 E- 11 )9" E-10 E-RING E-10 1 

33 5290 21 621 79VF" STUD 1 

35 5290 22 141 A9VF" STUD 1 



 

— 
SECTION NUMBER  5310Z 220 1 

SECTION 
*c. of9,3,11,ltittA -tit /34 L I #-g-"tat -c -F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

h"911) (NOPS) 

CYLINDER PRESSURE (NOPS) 

-
t7Fit*/%3A4-'4. NO. SET NO. / PART NO. PART NAME / COMPONENT PARTS NO a'ty 

36 5290 29 316 •II%%13%% WASHER 1 

37 9721120008 E—'1 9" E-12 E —RING E-12 2 

39 5290 22 430-1 Y—G ARM 1 
40 5300 22 317 70 u_ F  PLATE 1 
41 5300 22 316-1 A-11J SCALE 1 
42 9650062014 11/ 1/5D.D" M6X20 SCREW M6X20 1 
43 5300 22 313 9"-Chns (Y-Oli"9—) DIAL (IVORY) 1 

43 5310 22 313 (90) DIAL (BLACK) 1 

44 9410301608 A7°11D9"t°D 3X16 SPRING PIN 3X16 3 

45 5290 22 314 his CAM 1 
46 5310 22 311 Erh7 SHAFT 1 
47 5290 22 315 hL CAM 1 
48 9410302008 A7o 9),%%to....) 3X20 SPRING PIN 3X20 1 
49 5290 22 320 WHEEL 

50 5290 22 330 '.9)( PAWL 1 
51 9710050008 A'Vl"b" M5 SPRING WASHER M5 2 

52 9642051014 t1"D*D" M5X10 SCREW M5X10 2 

53 5290 21 641 A7° 9D9"A9VF" SPRING STUD 1 





TYF"') SECTION NUMBER I 5310Z 230 I 

IMPRESSION CYLINDER SECTION 



SECTION NUMBER 5310Z 230 

SECTION 
anii.sactio.A -cu /34 F LTT tsc, 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7VF"') 

IMPRESSION CYLINDER 

-t.yFit-%-/gsa# Na SET NO. / PART NO. nrra n/4"# PART NAME 
/ COMPONENT PARTS NO. Q'ty 

5310 23 121Z 1')70 1. 1VD3DDIJD9"- IMPRESSION CYLINDER 1 

1.22 

5310 23 210 9"WVA°-D1'7h ASSY GRIPPER SHAFT ASSY 1 

4.10.11 

1 5290 23 234 (911, BUSHING 2 

2 5290 29 315 LOCK COLLAR 2 

3 9684050508 h)( D" M5X5 SET SCREW M5X5 8 

4 5310 23 211 D1'7F SHAFT 1 

5 9710060008 A"Vf"h" M6 SPRING WASHER M6 6 

6 9670062508 M6X25 SOCKET BOLT M6X25 6 

7 9652041014 F573D" M4X10 SCREW M4X10 6 

8 5290 23 122 AFVA°- STOPPER 6 

9 5290 23 1 23 9"IPVA°- GRIPPER 6 

1 0 5290 23 220 LEVER 1 

11 9411302500 T-A°-t ° ) 3X25 TAPER PIN 3X25 1 

1 2 5290 23 236 A7° 9)9" SPRING 2 

1 3 5290 23 235 A7 0 9D9"Aill/9"- SPRING HOLDER 2 

1 4 5290 24 127 - BOLT 3 

1 5 5330 23 113 WASHER 3 

1 6 5290 23 112 GEAR 1 

17 9670051001 V7Vhiti"lbh M5X10 SOCKET BOLT M5X10 6 

1 9 5290 23 115 1"YqD9"/JA"- COVER 1 

20 90210 1"79D9" 6206LLBC2P6 BEARING 6206LLBC2P6 1 

21 5310 23 114 Eit'7F SHAFT 1 

22 5310 23 121 11)7°1iVD3DDIJD9"- IMPRESSION CYLINDER 1 

23 90209 1"7 11.7)9" 6205LLBC2P6 BEARING 6205LLBC2P6 1 

24 5290 23 116-1 11"79D9"/JA"- COVER 1 

25 5290 23 117 LOCK COLLAR 1 

26 9684060608 F$D" M6X6 SET SCREW M6X6 2 

27 5290 23 312 9" 10A°-hL GRIPPER CAM 1 

28 5290 23 311 SPACER 1 

29 9670064508 Vh'VhiliNDF M6X45 SOCKET BOLT M6X45 2 

30 5290 23 231 ,x‘ vyno-,kx,f  GRIPPER BASE 6 



LF"') 
lf. 

SECTION NUMBER I 5310Z 240 I 

BLANKET CYLINDER 
SECTION 



BLANKET CYLINDER 
SECTION NUMBER 5310Z 240 

SECTION 
0);11341II*A-C11101 1-d-A.COT% I- TT k.`. 

Note: When ordering items marked *,indicate the set number because they are available only ass set. 

NO. SET NO. / PART NO. MW"F/
1"#41' PART NAME COMPONENT PARTS NO. 

Mk 
Crty 

5290 24 310 eV97UDI ASSY BOX WRENCH ASSY 

52,55-59 

5310 24 100 7"5)5"VF D9)9"- ASSY BLANKET CYLINDER ASSY 1 

20-23 

531.0 24 200-1 919t1.91-7'5DVF$11/9"- QUICK SET BLANKET HOLDER ASSY 1 

48,67-69 

5310 24 230 97)70 ASSY CLAMP ASSY 1 

25-27,63 

1 9670081608 9 1..71iNDF M8X16 SOCKET BOLT M8X16 2 

4 5290 24 123 ' hL CAM 1 

5 9670061208 9J"Vh$"11,1' M6X12 SOCKET BOLT M6X12 6 

7 5290 24 124 "\\'797.,9"hA'- BEARING COVER 1 

8 90208 V-11)1"7 11 )9" 6205VV BALL BEARING 6205VV 2 

9 9648051614 /57.D" M5X16 SCREW M5X16 3 

1 0 5300 24 117 - COVER 1 

11 5290 24 118 hi- COLLAR 3 

12 5290 24 127 BOLT 9 

13 5290 24 275 fp ij‘‘ WASHER 2 

1 4 5290 24 114 ht CAM 1 

15 5290 24 274 t°D PIN 2 

1 6 5290 24 272 7"U-4A)9" RING 1 

17 5310 24 112 GEAR 1 

1 8 5270 24 113 (MM) SCALE (MM) 1 

1 9 90730 A°-1j-t"3') 1.6X5 RIVET 1.6X5 2 

20 5310 24 121 Dt7F SHAFT 1 

21 5310 24 111 7'5D7VFEAD9"- BLANKET CYLINDER 1 

22 9686082508 F)t V.," M8X25 SET SCREW M8X25 1 

23 9660080014 tVh M8 NUT M8 1 

24 9684060608 F)L V)" M6X6 SET SCREW M6X6 2 

25 5290 24 234 7'5-DVFF,(V)" BLANKET FIXING SCREW 8 

26 5310 24 232 95)7° CLAMP 2 

27 5310 24 231 9 .5)7° CLAMP 2 

28 5290 29 315 h)th5- LOCK COLLAR 4 

29 9684050508 h)t .D" M5X5 SET SCREW M5X5 9 

30 5310 24 211 D1'7F SHAFT 2 

31 5290 24 212 7111 9- HOLDER 2 

32 5290 24 252 tVF NUT 1 

33 5290 24 251 A7°9D9" SPRING 2 

34 5290 24 240 Vqa KNOB 1 



 

"-sr -5- 

"t,'>9% 5310Z I SECTION NUMBER 240
I  

SECTION 
* *t L -t it,çac. 't  h L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

BLANKET CYLINDER 

 

NO. 
-tsyhilt*/WA#—g— 
SET NO. / PART NO. nal“t/4144-g' PART NAME COMPONENT PARTS NO. 

Ma 
Q't y 

35 5290 29 313 1-"h" WASHER 2 

36 5290 24 253 t I- NUT 1 
38 5300 24 131 t"I'— GEAR 1 

39 5290 23 113 1"h" WASHER 7 

40 5310 24 132 CAM 1 

41 5310 24 1 33 1313 CAM 1 
42 5300 24 1 34 *"11/F BOLT 4 

43 9670041008 M4X10 SOCKET BOLT M4X10 1 

44 5290 23 116-1 -"\"7 11D9"hA"— COVER 1 

45 5310 52 601 *"A BOSS 

46 5310 52 602 hL . CAM 

47 5310 52 603 t PIN 1 
48 9648051014 /5W,)" M5X10 SCREW M5X10 8 

49 5300 22 317 70 D _ F  PLATE 

50 9650064014 71D/33D" M6X40 SCREW M6X40 

51 5300 24 314 .( 7-01i"9—) KNOB (IVORY) 1 

51 5310 24 314 V7:-F. (90) KNOB (BLACK) 1 

52 5290 24 312 ;7o 1J 7 SPRING 1 

53 9670051608 Vh'Vhiti"lbh M5X16 SOCKET BOLT M5X16 2 

55 5290 24 311 $"V9A*10"— HOUSING 1 

56 5290 29 311 11"h"* WASHER 1 
57 9410302008 A7°9:)9"t°D 3X20 SPRING PIN 3X20 1 

58 9721100008 E-9)9" E-10 E—RING E-10 1 

59 5290 24 313 *"V9AUDf BOX WRENCH 

60 5290 24 116 BOLT I .  

61 5290 24 273 7"c09 BLOCK 1 

62 9410402008 7°'1 9"t°D 4X20 SPRING PIN 4X20 1 

63 5290 24 233 7"5.-) VFF$D" BLANKET FIXING SCREW 1 2 

64 5310 24 262 7"57)”F (T=1.65) BLANKET (1=1.65) 1 

64 5310 24 282 t—A"-7"5ph'VF (1=1.9) OVER BLANKET (1=1.9) 1 

65.  5310 24 263 7D9"-7"5ph'Vh (1=0.9) RUBBER UNDER BLANKET (1=0.9) 1 

65 5310 24 265-2 705AfV97)9"—D—F PLASTIC UNDER SHEET 

65 5310 24 283 7)9"-7"5),Vh (1=0.6) UNDER BLANKET (1=0.6) 1 

66 9670084008 V F1i"1111, M8X40 SOCKET BOLT M8X40 1 

67 9648040814 / -5D.)" M4X8 SCREW M4X8 8 

68 5310 24 236 95)7° CLAMP 4 

69 5310 24 235-1 95)7° (305MM) CLAMP (305MM) 2 

70 5310 24 286 9-(V9tVF4—fl"-7"5:25'VF QUICK SET OVER BLANKET (1=1.9) 1 

71 5310 24 287 9-09tVh77)9"-7"5D5'VF QUICK SET UNDER BLANKET(T=0.6) 1 



MR 
Q'ty PART NAME 

-t ,y1-4*/1g3A4* NO. SET NO. / PART NO. 
oy a- 

/ COMPONENT PARTS NO. 

3 M5X10 SOCKET BOLT M5X10 73 9670051001 

:,#-"4 
SECTION NUMBER 

SECTION 
'CU /34 L. A-CDT, -tcy F L Ls. 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5310Z 240 

72 5310 24 268 7"5),Vh (T=2.5) BLANKET (T=2.5) 1 

74 5340 24 122 9VDt- WASHER 1 

D"GP") 

BLANKET CYLINDER 



SECTION NUMBER I 5310Z 250 1 
SECTION 

DRIVING 



5310Z 250 h'"Dh" ,) 

DRIVE 

-t > 
SECTION NUMBER 

SECTION 
*c.onactlita-vit t3.5s  "C-'  1 A-ODT, **"C";t3Z L -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. 
-tvF1F4'/g0A*-'4 
SET NO. / PART NO. nikAW /44" PART NAME / COMPONENT PARTS NO. 

fliat 
Crty 

5290 25 210 h'\\DF"',7° -9— ASSY DRIVE PULLEY ASSY 1 

18.23.24 

5290 25 502Z 7":”'Vh BRACKET 1 
-P1 -(9517)9N%ADF\%*1-11, DECLUTCHING HANDWHEEL 

48.49 

5290 25 505Z 4"1,— GEAR 1 

t"-195V3p9"11DFN`$/-11, DECLUTCHING HANDWHEEL 

70.71 

5310 25 110 Nk:.)h ,D"9 ASSY DRIVE SHAFT ASSY 1 

6-8 

1 9642051014 ti\ D" M5X10 SCREW M5X10 3 

2 9710050008 M"VP\h" M5 SPRING WASHER M5 3 

3 5300 25 115 BEARING COVER 1 

4 90207 97)9\\ 6203LLB BEARING 6203LLB 2 

5 9410402508 A7°9)9"t°D 4X25 SPRING PIN 4X25 1 

6 5290 25 112-1 Vkt— GEAR 1 

7 9411503200 T—A°—t°) 5X32 TAPER PIN 5X32 1 

8 5310 25 111-1 Dt7h SHAFT 1 

9 90900 — 5X5X16 KEY 5X5X16 1 

1 0 5290 25 113 1"79D9"t11,9"— BEARING HOLDER 1 

11 5290 25 114 1"79D9"b11"— BEARING COVER 1 

13 9670063008 sMVIAiNlih M6X30 SOCKET BOLT M6X30 3 

1 4 5300 25 117 PLATE 1 

T\"(95Vf)9\`AD1"ili1'—lb DECLUTCHING HANDWHEEL 

1 5 5290 22 318 SCREW 1 

16 5306 25 116-2 ADF"iti-f—R, (It) HANDWHEEL (BROWN) 

1 6 5310 25 116-2 ADF"Ai -f—lb (90) HANDWHEEL (BLACK) 1 

17 5300 25 119 9\"r1'il, (au) DIAL (MM) 1 

1 8 9684050508 F :7)" m5x5 SET SCREW M5X5 4 

1 9 5290 25 211 25VTbil"— CLUTCH COVER 1 

20 5290 25 213 ATDIJD9" SPRING 2 

21 5290 25 212 7\%c09 BLOCK 1 

22 5290 25 216 135— COLLAR 1 

23 5290 25 215 BOSS 1 

24 5290 25 214 95VT7°-9— CLUTCH PULLEY 1 

25 90100 V1"11,F A-30 V —BELT A-30 1 

26 5290 24 1 26 WASHER 1 

27 9710080008  9710080008 VVP/3" M8 SPRING WASHER M8 2 

28 9672081614 oVh9V1bh M8X16 HEXAGON BOLT M8X16 1 



34 90104 V1"11)1- A-41 V -BELT A-41 1 

39 5290 25 507-1 ADF"*1(-11, HANDWHEEL 1 

SECTION NUMBER J 250 I 

SECTION 
F T -F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

MR 
City 

1 

PART NAME 
-t•yt.**/Men*-g- NO. SET NO. / PART NO. 

29 96..60160014 

necAtt/4"4".  / COMPONENT PARTS NO. 

tVF M16 NUT M16 

30 9710160008 A"Vf"1J' M16 SPRING WASHER M16 1 

31 5290 25 311 A9VF" STUD 1 

32 902:20 A57F1"79D9" 51103 THRUST BEARING 51103 1 

33 5290 25 312 /.7)9":,7°-q- ( 60HZ) THREE STAGE PULLEY (60HZ) - 1 

33 5290 25 313 ,D9"D7°-9- (50HZ) THREE STAGE PULLEY (50HZ) 1 

34 90103 111"0 A-40 V-BELT A-40 1 

50HZ 50HZ 

T") h"") 

DRIVE 

60HZ 60HZ 

35 90206 V-11,1"79)9"  6201ZZ BALL BEARING 6201ZZ 2 

36 5290 25 314 175- COLLAR 1 

37 5290 25 315 1"7 1)D9"1)A"- BEARING COVER 1 

41 5290 25 525  BRACKET 1 

VD)-(1-:" AS-05N AC115V SOLENOID AS-05N AC115V 1 42 97632 

43 9710040008 V1)" M4 SPRING WASHER M4 5 

44 9660040014 1'VF M4 NUT M4 5 

46 5290 25 506-1 Ei17h SHAFT 1 

51 9684060608 h)( D" M6X6 SET SCREW M6X6 2 

7-"/25)3p9".ADF"$-(-11) DECLUTCHING HANDWHEEL 

951.9 fD9"A.-)F"t-r-11) DECLUTCHING HANDWHEEL 

• 5V3p9"ADF"*1'-11, DECLUTCHING HANDWHEEL 

t" -05VfD9"ADF"ili1-JD DECLUTCHING HANDWHEEL 

r"(95VfD9"ADF"t-(-11) 

5290 21 612 $911, 

5""195Vf)9"Aph"*-f-ID 

5290 25 502 7"5J.VF 

(95Vf)9"ADF"*1-11, 

5290 25 504-1 +"t- GEAR 1 

5"125”D9'ADF"iti-f-JD DECLUTCHING HANDWHEEL 

t"125Vfp2"ADF"$- DECLUTCHING HANDWHEEL 

48 

49 

50 

DECLUTCHING HANDWHEEL 

BUSHING 1 

DECLUTCHING HANDWHEEL 

BRACKET 

DECLUTCHING HANDWHEEL 



SECTION NUMBER 5310Z 250 

.
Crty PART NAME 1!'Y II  Na SET NO. / PART NO. 

R '-  / COMPONENT PARTS NO. 

1 41"-11/1"79)9' 606ZZ BALL BEARING 606ZZ 52 90308 

1 53 5290 25 503 GEAR 

NUT M8 3 54 9660080014 tVF M8 

1 0 PIN 55 5290 25 524-1 

E—RING E-7 2 57 9721070008 E-99" E-7 

1 58 5290 25 522 UD9 LINK 

PLAIN WASHER M5 2 59 9716050014 t5/"1i"  M5 

1 60 5290 25 526  BRACKET 

1 71".93 Z-15GW22B SWITCH Z-15GW22B 61 95111 

PLAIN WASHER M4 2 62 9716040014 t5/"/J"  M4 

SCREW M4X25 2 63 9642042514 t1"MTP M4X25 

A-(VfhA'— SWITCH COVER 64 95115 

1 65 5290 25 521 A9Vh" STUD 

LEVER 1 66 5290 25 510-1 WI"— 

1 A"VP'b' M6 SPRING WASHER M6 67 9710060008 

1 68 9660060014 tVh M6 NUT M6 

69 5290 25 508 A9VF' STUD 

1 70 5290 25 505 GEAR 

T") I'" 

DRIVE 

T" -(95VfD9"1\)F"t -f—Ili DECLUTCHING HANDWHEEL 

. 5-- )9'MDF"$-(-11, DECLUTCHING HANDWHEEL 

T"11951)f)9'ADF"Ai1'-14 DECLUTCHING HANDWHEEL 

• 95Vf7)9"ADF"$ -(-11, DECLUTCHING HANDWHEEL 

r"(95Vf)9"ADF"t -f-11, DECLUTCHING HANDWHEEL 

• 95Vf)9"ADF'11 DECLUTCHING HANDWHEEL 

• -(95')fD9"MDF"iti -f—ID DECLUTCHING HANDWHEEL 

• 95VID9"ADF"t -1-11, DECLUTCHING HANDWHEEL 

5 5V3D9"flph"t -f—Ili DECLUTCHING HANDWHEEL 

▪ (95'YTD9'MDF"*-1-11) DECLUTCHING HANDWHEEL 

5"1(95V3D9"ADF"*-(-1D DECLUTCHING HANDWHEEL 

"t"195')5D9"11)1"; DECLUTCHING HANDWHEEL 

T'"(95V3)9"1\DF"$ -1-11, DECLUTCHING HANDWHEEL 

• 95VfD9'ADF"t1—ID DECLUTCHING HANDWHEEL 

• 9iVfD2"ADF'*-1-11, DECLUTCHING HANDWHEEL 

▪ 1' 95VfD9"ADF"Ail-11, DECLUTCHING HANDWHEEL 

T"/95”)9"1\DF'Ai1'—li, DECLUTCHING HANDWHEEL 

SECTION 
*c. cogisact4ia -cit t5.5s L -t L T 
Note: When ordering items marked Wondicate the set number because they are available only as a set. 



5"")['") 

D.RIVE 

5310Z 250 1 SECTION NUMBER I 
SECTION 

*c.019,3gat*A-citt5It  L "CT 1,s0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-tvFit /MAIV-4 NA$U/4"#*  NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME Q'ty 

71 90247 

72 5290 25 509 

73 5290 29 312 

74 5310 25 501-1 

75 90628 

T" -(95”D9uADF"* -f-11, DECLUTCHING HANDWHEEL 

76 9410402008 A7°11)9"t°D 4X20 SPRING PIN 4X20 

Tu-(95V3D9'N ADF"$-(-11) DECLUTCHING HANDWHEEL 

77 5290 25 512 to d PIN 1 
5-- '"1'95”)9":ADF -11) DECLUTCHING HANDWHEEL 

7"VD2 MB1010DU BUSHING MB1010DU 2 
5""(95”)9"AD- F"*.f-11, DECLUTCHING HANDWHEEL 

A7° 9D9" SPRING 1 
T" -(75”D9"ADF"$-(-11) DECLUTCHING HANDWHEEL 

9VDt- WASHER 1 
95Vf7,9"ADF DECLUTCHING HANDWHEEL 

D1'71- SHAFT 1 
T-"1195'”)9"ADF"*-(-11) DECLUTCHING HANDWHEEL 

AtV7°L°D SSP-4 SNAP PIN SSP-4 2 





SECTION NUMBER  5310Z 260 I "9 
CAM SHAFT 

SECTION 



IMD'9 

CAM SHAFT SECTION 
*ZONAU*A-C1115ALT 1tA..0T, -t7F*-g-T5lLTT00 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9 
SECTION NUMBER 5310Z 260 

NO. SET NO. / PART NO. 115,10.1Mq4141"- PART NAME COMPONENT PARTS NO. 
MR 
City 

5290 26 111Z DOUBLE GEAR 1 

12.13 

5310 26 120-1 W.D"9 ASSY CAM SHAFT ASSY 1 

29.30.33 

5 9710050008 A"VJ"h" M5 SPRING WASHER M5 5 

7 91250 t1ObbV7° 1 /4" OIL CUP 1 /4" 1 

8 9660100014 tVF M10 NUT M10 2 

9 9710100008 A"V/"h" M10 SPRING WASHER M10 2 

1 0 5290 26 113 A9Vh" STUD 1 

11 9721100008 E—UD9" E-10 E—RING E-10 

12 5290 26 112 it, BUSHING 1 

1 3 5290 26 111 GEAR 

14 5290 29 311 h" WASHER 1 

1 7 9710030008 fl" j" M3 SPRING WASHER M3 4 

19 9716100014 ti/"h" M10 PLAIN WASHER M10 1 

26 9670063508 9Vh;li"lbh M6X35 SOCKET BOLT M6X35 6 

21 5290 26 223 )313 CAM 1 

22 5290 26 222 h5— COLLAR 1 

23 5290 26 224 CAM 1 

24 5290 26 221 HOLDER 1 

25 5310 26 225 13L CAM 1 

26 9642051014 J-1"DV)" M5X10 SCREW M5X10 5 

27 5290 25 115 1"7 11D9'1il"— BEARING COVER 1 

28 90207 1"TUD9" 6203LLB BEARING 6203LLB 2 

29 5290 26 122-1 17G "t— CAM GEAR 1 

30 9411503200 T--A0 —t0 D 5X32 TAPER PIN 5X32 1 

31 5290 26 123 CAM 1 

32 9684060608 l' D" M6X6 SET SCREW M6X6 2 

33 5310 26 121-1 htD"7 CAM SHAFT 1 

34 5290 26 124 1"79)9"hA"— BEARING COVER 1 

35 9648051014 #5D.D" M5X10 SCREW M5X10 3 

36 5290 26 214 CAM 1 

37 5290 26 211 tlt/9"— HOLDER 1 

38 5290 26 215 CAM 1 

39 5290 26 212 135— COLLAR 1 

40 5290 26 216 ht CAM 1 

41 9716060014 t5 13" M6 PLAIN WASHER M6 3 

43 5290 26 213 )(911) BUSHING 1 

44 90690 A"Vf"h" M10 t9" 11 SPRING WASHER M10 (LEFT) 1 



bLD"9 

CAM SHAFT 

•••- EEF 

SECTION NUMBER I 
5310Z 260  

SECTION 
*COMAU*A -Clit-3 41. -C MA,OT. -t.Yh**Ta3ZUTTO. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t.:,F**/MA* NO. SET NO. / PART NO. 
AJCV*-.4- AOP. Wr." PART NAME COMPONENT PARTS NO. 

MR 
Q'ty 

45 90710 oVh9tVF M10 t9"q HEXAGON NUT M10 (LEFT) 1 

46 5310 26 221 70 1) _ F  PLATE 1 

47 5310 26 222 7"5TVh BRACKET 1 

48 97837 tp/- GXL-N12F SENSOR GXL-N12F 1 

49 9642030614 tY`DD" M3X6 SCREW M3X6 2 
50 9642030314 M3X3 SCREW M3X3 2 
51 9670061608 95'VF30`11,F M6X1.6 SOCKET BOLT M6X16 2 

52 9410403208 A7° 9)9"t°) 4X32 SPRING PIN 4X32 1 

53 5290 26 125 MEAL CAM 1 

54 5290 21 832 tD/-hG SENSOR CAM 1 

55 9670064008 9J'VlAi1DF M6X40 SOCKET BOLT M6X40 1 





(OPS) SECTION NUMBER J 5310Z 290  

MAIN FRAME (OPS) SECTION 



(OPS) 

MAIN FRAME (OPS) 
SECTION NUMBER 5310Z 290 

SECTION 
*C. Onlien(t 'CU L -t h*-.4-"CitSC L. Z T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-
tv1-1V+illOalt.f÷ 
SET NO. / PART NO. nA$ft/*44*  / COMPONENT PARTS NO. PART NAME GEty 

1 9670061208 9”110'11,F M6X12 SOCKET BOLT M6X12 5 

2 5300 29 116-1 .7"55- Vh BRACKET 1 

3 9670062508 9,!)F4iNDF M6X25 SOCKET BOLT M6X25 2 

4 9670081608 9 1- *"11)[. M8X16 SOCKET BOLT M8X16 4 

5 9710060008 11" Vf"h" M6 SPRING WASHER M6 3 

6 9670052008 9 F;ti NDF M5X20 SOCKET BOLT M5X20 2 

7 5290 29 115  BUSHING 1 

8 5310 29 111-1 7D-L3 FRAME 1 

9 5310 75 215 0 PIN 1 

10 5310 29 233 AT- STAY 1 

15 5290 29 114 h"-fh" GUIDE 1 

16 5310 59 510 71)- 13 FRAME 1 

1 7 9410502008 A7° 11D9"t°- 5X20 SPRING PIN 5X20 2 

1 8 5310 29 232 AT- STAY 2 

19 5310 32 410 AT- STAY 1 



(NOPS) 

MAIN FRAME (NOPS) 

SECTION -NUMBER I 5310Z 295 I ••••" 

SECTION 



AiD+71)-G (NOPS) 

MAIN FRAME (NOPS) 

SECTION NUMBER 5310Z 295 

SECTION 
*7_0g5AU* --C111541...TMA,ox-C, -t ,yh#-S-Tit3ZUTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 1!y F *  
SET NO. / PART NO. naAft/9"**  COMPONENT PARTS NO. PART NAME Mft 

Crty 

1 5310 75 215 0 PIN 1 

2 5310 29 112-1 7D-t FRAME 1 

3 5300 29 117-1 -(:) ))A"-7'55.VF (NOPS) BRACKET (NOPS) 1 

4 9670081608 V ht"11)1- M8X16 SOCKET BOLT M8X16 4 

5 9670061208 Vh.V[1-1"0. M6X12 SOCKET BOLT M6X12 5 

7 9710050008 A"Vf"h" M5 SPRING WASHER M5 2 

1 0 5290 29 114 13"11-" GUIDE 1 

11 9670062508 V $"0 M6X25 SOCKET BOLT M6X25 2 

12 5310 59 520 FRAME 1 

13 9410502008 AT3 92,9"t°D 5X20 SPRING PIN 5X20 2 

1 4 9670052008 Vh.VF$"11,F M5X20 SOCKET BOLT M5X20 2 

1 5 5290 29 115 )014 BUSHING 1 

1 6 5310 61 136 A9VF' STUD 2 

1 7 5310 61 135-1 fl- 9  F DUCT 1 

1 8 9642050514 DEP M5X5 SCREW M5X5 2 

1 9 95211 57)7° VL-18-PH LAMP VL-18-PH 1 

21 5290 61 151-2 7"5TVh BRACKET 1 

22 9670051608 M5X16 SOCKET BOLT M5X16 2 

23 9710060008 Il'*/"/ M6 SPRING WASHER M6 3 



7-1-F"T-7"11, 

FEED TABLE 

.....  , .- ... . MI .1 

SECTION NUMBER 5310G 310 I 
SECTION 



71-1.."5--7"11, 

FEED TABLE 

SECTION NUMBER 5310G 310 

SECTION 
*z Of9.3AltiO-A -Clt k35/1( L. F 4t-1-t".;±5c L TT Ls. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 1- 4*/MAlit 
SET NO. / PART NO. g.5a4,1,/""#* PART NAME COMPONENT PARTS NO. Q'ty 

5290 31 213Z $1-11/ WHEEL 2 

6,7 

5296 31 120 T-7"11,7VF TABLE FOOT ASSY (IVORY) 2 

5,21-23/26 

5310 31 120 T-7"11,7Vh (90) TABLE FOOT ASSY (BLACK) 2 

5,21-23/ 26 

1 5290 31 211 D—J RAIL 2 

2 9648051014 /53 7.)" M5X10 SCREW M5X10 6 

3 9716060014 t5/"V* M6 PLAIN WASHER M6 2 

4 9670061208 slh'VFAINDF M6X12 SOCKET BOLT M6X12 2 

5 5296 31 121 5-7NOVF (71*"9—) TABLE FOOT (IVORY) 2 

5 5310 31 121 T-7"10VF (90) TABLE FOOT (BLACK) 2 

6 5290 31 213 WHEEL 2 

7 5290 31 214 ;Oft/ BUSHING 2 

8 5290 31 116 qD9 LINK 4 

9 9721070008 E-9.'9 E-7 E —RING E-7 4 

1 0 5310 31 113-1 79'VF" STUD 2 

11 5290 31 117 0-5— ROLLER 4 

1 2 5310 31 114-1 A9VF" STUD 2 

13 5310 31 115-1 79'.9F" STUD 2 

1 4 5296 31 111-1 T-7"11, (7-17t0"1—) TABLE (IVORY) 1 

1 4 5310 31 111-1 —7"11, (70) TABLE (BLACK) 1 

15 9642051014 J-1"M)' M5X10 SCREW M5X10 1 

1 6 9710050008 11"*/'h" M5 SPRING WASHER M5 1 

1 7 9710080008 A' " M8 SPRING WASHER M8 6 

1 8 9660080014 tVh M8 NUT M8 6 

1 9 5290 31 112 AT— STAY 1 

20 5290 31 118-1 AT— STAY 1 

21 9642030614 J-1'DD" M3X6 SCREW M3X6 4 

22 9710030008 A"V,") M3 SPRING WASHER M3 4 

23 9660030014 VA' M3 NUT M3 4 

24 5290 31 212 9VF" STUD 2 

25 5310 31 119 7o 1)... F PLATE 2 

26 5290 31 122 DT-fht9" FIXING PLATE 2 



ii - a/V. T1 -1.1.".  I 
SECTION NUMBER 531UZ 3121 

PAPER TABLE SECTION 



-I?_ ::.- •  

SECTION NUMBER 5310Z 312 )\" -( 

PAPER TABLE SECTION 
onsatt*a-clt -t  F  -CA L - 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 4!y h*  
SET NO. / PART NO. PART NAME 1113"1/14M*PINENT PARTS NO. Q'ty 

5341 31 510  PAPER TABLE 1 

1 -14 

1 9648042514 /57E)" M4X25 SCREW M4X25 5 

2 91319007 19D'4.1X16 WOOD SCREW 4.1X16 2 

3 5341 31 512 PLATE 1 

4 5341 31 514 7o u_ F  PLATE 1 

5 5341 31 515 7o D _ F  PLATE 1 

6 5341 31 513 PLATE 1 

7 5341 31 511 BOARD 1 

8 9710040014 A"V/"h" M4 SPRING WASHER M4 5 

9 9660040014 ”F M4 NUT M4 5 

1 0 9660030014 tVh M3 NUT M3-  4 

11 9710030014 II"V,"1" M3 SPRING WASHER M3 4 

12 5290 31 122 77-fht9" FIXING PLATE 2 

1 3 9642030614 1.1'DE)" M3X6 SCREW M3X6 4 

1 4 5341 31 516 7Vh FOOT 1 

15 5341 32 140 7-190,-Wf)I1 MICRO SIDE WAY 1 



SECTION NUMBER 5310Z 320 I 
SECTION PAPER GUIDE 

- U7 -11" -1J" h" 



5310Z 320 I 

111 
Q'ty PART NAME 

,\0_ A0 _v.rp% 

PAPER GUIDE 

SECTION NUMBER 
SECTION 

*-W"C";t5c L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•y1-4-1g- igiA** NO. SET NO. / PART NO.  44.
C.C5rPONENT PARTS NO. 

5290 84 300  CARD GUIDE 1 

55189,90,92,93 

5290 84 660  BACK GUIDE 1 

1,21,22,85,87,88 

5300 32 564Z 7".57Vh BRACKET 2 

11,45 

5300 32 573Z 0-5- ROLLER 2 

37,38 

5300 32 575Z 7"571A' BRACKET 2 

11,46 

5300 32 580 V`t-D1'7F GEAR SHAFT 2 

33,34,44 

5310 32 560 h"-fl-"1- 9 1J V)":7.0 ASSY SCREW ASSY 2 

23-25 

5310 32 570 h"-fht9OD"',I ASSY SCREW ASSY 2 

8,24,25 

5310 83 300-1 A"V97"o9-9')f BACK BLOWER 1 

1,5,14,16,21,22,25,39,50,51,80,81,84,85,87,88 

94-111,113-117,119 

1 9642040414 J-1"D.7" M4X4 SCREW M4X4 1 0 

2 9716040014 t.5.4P1j" M4 PLAIN WASHER M4 18 

3 5290 32 451 D-htA°U-9- SHEET SEPARATOR 4 

4 5290 32 420  BRACKET 1 

5 5290 32 452 V7E KNOB 6 

6 5290 32 440 7%%5V1- BRACKET 2 

7 5290 32 430 7"55Vh BRACKET 1 

8 5310 32 567 f.)" SCREW 2 

9 5300 32 572 /35- COLLAR 4 

10 9684050508 h)(*D" M5X5 SET SCREW M5X5 8 

11 5300 32 568 T").D2 BUSHING 12 

12 5290 32 532-1 7"oV9 BLOCK 2 

13 5290 32 533-1 /-fhw7"oY- SIDE BLOWER 2 

14 9642051614 ti\"3,D" M5X16 SCREW M5X16 4 

15 9660080014 J- Vh M8 NUT M8 6 

1 6 9710080008 W`Vi"1)'% M8 SPRING WASHER M8 7 

17 5300 32 565 A9Vh" STUD 6 

1 8 5310 32 561 71-L FRAME 2 

1 9 5300 32 563  GUIDE 2 

20 5300 32 562 1]" F" GUIDE 1 



 

_ 
320. 5310Z I SECTION NUMBER ; 

1  
SECTION 

*zonau*a -cut5- 4L -r/-d-A,0T-,-t ,y1-#-'4T;±3ZUTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

"1 — -n-ir- 

RAPER GUIDE 

-t ,yFIV/A5A* NO. SET NO. / PART NO. ne.ft/4/"*.'4  PART NAME / COMPONENT PARTS NO. 
IMO 
Q'ty 

21 9710040008 A"*/3" M4 SPRING WASHER M4 12 

22 9642040814 J-N"Dp" M4X8 SCREW M4X8 16 

23 5310 32 566 SCREW 2 

24 5300 32 571 A7'0Vh SPROCKET 4 

25 9410302008 A7°9)9"t°) 3X20 SPRING PIN 3X20 5 

26 5300 32 569 7"55-Vh BRACKET 4 

27 5290 32 531 h"-IF" GUIDE 2 

28 9648041014 #53D" M4X10 SCREW M4X10 4 

29 9670061208 V5.VF*"11,1- M6X12 SOCKET BOLT M6X12 12 

31 90804 TI-D RS25 83P CHAIN R525 83P 2 

32 90852 FUD9 R525 JOINT LINK R525 2 

33 9410301608 A7'"JD9"t°D 3X16 SPRING PIN 3X16 6 

34 5300 32 574 GEAR 4 

35 9721070008 E-Up9" E-7 E-RING E-7 4 

36 5290 29 312 WASHER 2 

37 5300 58 144 )t911, BUSHING 2 

38 5300 32 573 0-5- ROLLER 2 

39 9710050008 A"V/"WN M5 SPRING WASHER M5 13 

40 9642050414 D D" M5X4 SCREW M5X4 10 
41 5300 32 510 13 11., GUIDE 1 
42 5300 32 550 /3"/F" GUIDE 1 
43 5300 32 520 13"i' b" GUIDE 1 
44 5300 32 576 Dt'71' SHAFT 2 

45 5300 32 564 7"”Vh BRACKET 2 

46 5300 32 575 7"-”Vh BRACKET 2 

47 5310 32 577 - COVER 1 
48 5300 12 220-1 ADFND (7-(1i"J-) HANDLE (IVORY) 1 
48 5310 12 220 ADFND (90) HANDLE (BLACK) 2 

49 5300 12 223 2" 107° (71"11-) GRIP (IVORY) 1 
49 5310 12 223 9"')':7° (20) GRIP (BLACK) 2 

50 9650052014 71 53D" M5X20 SCREW M5X20 3 

51 5300 12 224 701)_1., PLATE 3 

52 9716050014 t5,"13"* M5 PLAIN WASHER M5 4 

53 5310 32 578 ljfl" - COVER 1 
54 5290 32 211-1 ;MO"- HOLDER 2 

55 5290 32 1 41 V7E. KNOB 3 

56 9670081608 V5.Vh*"10. M8X16 SOCKET BOLT M8X16 2 

57 5290 32 112 J35- COLLAR 1 
58 5290 32 115 YLa ARM 1 



,\0_ 110_w%11.," 

PAPER GUIDE 
SECTION NUMBER 5310Z 320 

SECTION 
anisgmt.w.a-cit t3A "- F *-g--CItit Z T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t- ft /A5A**' NO. SET NO. / PART NO. gOAN-14"*J4 PART NAME COMPONENT PARTS NO. 
Aft 
City 

59 5310 32 111 AT- STAY 1 

60 5310 44 314  SCALE 1 

61 5290 32 126 51"11, LABEL 1 

62 5290 32 125 SCALE 1 

63 5290 32 123-1 v7a KNOB 1 

64 9410201008 A7°9)9"t°) 2X10 SPRING PIN 2X10 1 

65 5310 32 118 Dt7F SHAFT 1 

66 5310 32 116 GUIDE STAY 1 

67 5310 32 130 7-f9o I/ MICRO SIDE WAY 

68 5300 32 114 7-L ARM 1 

69 5290 32, 113 1]5- COLLAR 1 

70 5290 32 121 A7°97)9" SPRING 1 

71 5290 32 122 hA"- COVER 1 

72 90603 CE-Up9" CE-12 CE-RING CE-12 1 

73 9648040614 /53.D" M4X6 SCREW M4X6 4 

74 5310 32 124 7"5TVt. BRACKET 1 

75 5310 32 127 SPACER 1 

76 5310 32 119 p-9U-AT- ROTARY STAY 1 

77 9648051014 /5DD" M5X10 SCREW M5X10 2 

78 9642041014 t1"3D" M4X10 SCREW M4X10 4 

79 5290 32 .117 AhVA°- STOPPER 1 

80 5290 32 215 VIL/F BOLT 7 

81 5290 32 212-2 7°U-F PLATE 3 

82 5290 32 313 A7°9D9" SPRING 2 

83 5290 32 310 AT'UD2"9"-f SPRING BASE 2 

84 5290 32 216 v7a KNOB 7 

85 5290 32 213 7"oT9 BLOCK 2 

86 5290 32 214 77°U)9" SPRING 1 

87 5290 84 666  BACK GUIDE 1 

88 5290 84 667 A7°97,9" SPRING 1 

89 90604 CE-Up9" CE-26 CE-RING CE-26 2 

90 5290 84 313 )35- COLLAR 2 

92 5290 84 310 ir"fh" GUIDE 1 

93 5290 84 320 h"lFm GUIDE 1 

94 91324 3 99- CONNECTOR 1 

95 5290 83 352 71I -A 8X13.5X320 HOSE 8X13.5X320 1 

96 5290 83 340-1 JANI/7"”Vh BRACKET 2 

97 5290 83 345-1 A"V97"o7- BACK BLOWER 2 

98 5290 83 347-1 AhVA°- STOPPER 



PAPER GUIDE 

"Elr 

SECTION NUMBER J 5310Z 320 I 

SECTION 
*COngal*ATUt3SL. - 1. -t-A.OT,-tvh*-Ig-T3tLTTI.‘o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO.  SET NO. / PART NO Ath' illICOLVONENT PARTS NO. PART NAME fig 
Q'ty 

• 

99 5290 83 354 *-A 8X13.5X500 HOSE 8X13.5X500 1 

1 00 5290 84 665 70 52  PLUG 1 
1 01 9642030414 t"\\ D" M3X4 SCREW M3X4 2 
102 91327 411• ND #13 SADDLE #13 1 
103 91239 Vh'VF 0J-000B SOCKET 0J-0000 1 
104 9670081208 V5'VF*NDF M8X12 SOCKET BOLT M8X12 1 
105 5290 83 337 7"5rVI- BRACKET 1 
106 5310 87 217  BRACKET 1 
107 9642051014 t1"3,D" M5X10 SCREW M5X10 3 

1 08 5300 17 114 At°D1-"11) SPINDLE 1 
1 09 5290 17 115 AT:"ID9' SPRING 1 
110 5300 17 116 hA"- COVER 1 
111 5310 17 117 V7F1 (90) KNOB (BLACK) 1 
113 5290 83 355 *-A 1 0X17X375 HOSE 10X17X375 1 
114 5310 83 356 *-A 1 0X17X1800 HOSE 1 0X17X1800 1 
115 5290 83 357 * A 10X17X1500 HOSE 1 0X17X1500 1 

116 91211 *-AA"Dh" 1 6 HOSE BAND 1 6 2 

1,17 5290 17 113 ANO" VALVE 1 
118 5290 32 217 V7E. KNOB 2 

119 5290 83 353 *-A 8X13.5X110 HOSE 8X13.5X110 



, 



0 

SECTION NUMBER 5310Z 330 1 
SECTION 

fl t.1 " 

SUCTION DRIVING 

0 

0 

0 

`5t 0 
• 

00 

0 

00o0 0 
0 

0 
00  

0 o° 
0 

0 

0 
woo- 

00° 
0 63 

0 



/9D3)91-"r) 

SUCTION DRIVE 

SECTION NUMBER 5310Z 330 

SECTION 
*z   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nalSft/4111** PART NAME / COMPONENT PARTS NO. Q'ty 

5290 33 110Z hLDA"- CAM LEVER 1 

24,63 

5290 33 213Z 7-G ARM 1 

48,59 

5290 33 215Z Y-L ARM 1 

48,56 

5290 33 410Z bLDA"- CAM LEVER 1 

24,62 

5290 33 440Z DA"- LEVER 

22,24 

5310 33 200-1 19D3)7Vh ASSY SUCTION FOOT ASSY 1 

25,26,46-48,53-56,59,67 

5310 33 210 19D3)7-G ASSY SUCTION ARM ASSY 1 

48,54-56,59,67 

5310 33 220-1 /9D3)7VF ASSY SUCTION FOOT ASSY 1 

25,26,53 

1 9721070008 E-U)9" E-7 E-RING E-7 11 

2 5290 33 1 43 Lo:, PIN 2 

3 5290 33 420 9)9 LINK 1 

4 9710060008 A" 3" M6 SPRING WASHER M6 4 

5 9660060014 1-!91- M6 NUT M6 4 

6 9660080014 tVh M8 NUT M8 3 

7 9710080008 A"V,"h"* M8 SPRING WASHER M8 3 

8 5290 21 121 791.) F" STUD 1 

9 5290 21 141 79'.9h" STUD 1 

1 0 9660050014 1")F M5 NUT M5 3 

11 9710050008 A"V,"h" M5 SPRING WASHER M5 8 

12 5290 21 1 30 DA"- LEVER 1 

1 3 5290 29 312 TYDt- WASHER 3 

1 4 5290 21 1 43-1 77°9)9" SPRING 3 

1 5 5290 21 1 42 A7°9)9"79VF" SPRING STUD 1 

1 6 5290 21 123 to p  PIN 2 

17 5290 34 110 DA"- LEVER 1 

1 8 5290 34 1 21 9)9 LINK 1 

1 9 9721100008 E-9)9" E-10 E-RING E-10 2 

20 5290 29 311 1"1J" WASHER 1 

21 9642051014 11"MD" M5X10 SCREW M5X10 3 

22 5290 33 440 DA"- LEVER 1 

23 5290 33 453-1 DA"-W, CAM 1 



 

SECTION NUMBER I 5310Z 330 I '79.D9D9h"r, 

SUCTION DRIVE SECTION 
*zonatt*ten-cut541-T41- - A,OT, h*-'4"C";t5CLI—F#L'. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

F #- -  / - NO. SET NO. / PART NO. PART NAME l''I3 COMPONENT  PARTS NO. 
IMO 
Q'ty 

24 5290 37 123 BUSHING 3 

25 5290 33 230-1 7—G ARM 1 

26 9411403200 T_AO_t0) 4X32 TAPER PIN 4X32 1 

27 5290 33 455 A7011 )9" SPRING 1 

28 5290 33 452 A9VF" STUD 1 

29 5290 21 110 DA"- LEVER 1 

30 5290 21 122 13)9 LINK 1 

31 9710100008 A"*/"h" M10 SPRING WASHER M10 2 

32 9660100014 VA' M10 NUT M10 2 

33 5290 34 142 A9VF" STUD 1 

34 9716050014 ti/".h" M5 PLAIN WASHER M5 1 

35 5290 34 1 41-1 A°V*) PACKING 1 

36 5290 34 130 DA"— LEVER 1 

37 5290 37 434-1 A701179" SPRING 1 

38 5290 21 1 61 770-117,9"A9Vh" SPRING STUD 1 

39 91211 *—AA"DF" 1 6 HOSE BAND 1 6 1 

40 5290 34 152 7.V70 11, NIPPLE 2 

41 5290 34 151 A"11,7" VALVE 1 

42 9670062008 VVF*"11)1- M6X20 SOCKET BOLT M6X20 2 

43 91213 —)\") F" 1 9 HOSE CLAMP 1 9 2 

44 5290 34 153 *—A 7.8X18X320 RUBBER HOSE 7.8X18X320 

45 5290 33 431 Lc') PIN 

46 9684050508 1- $ D" M5X5 SET SCREW M5X5 4 

47 5290 29 314 F$h5— LOCK COLLAR 2 

48 5290 33 214 $911) BUSHING 2 

49 5290 33 312 — HOLDER 1 3 

50 5290 33 313 KNOB 1 3 

51 90500 0- 11 )9" P-4 0—RING P-4 1 3 

52 90600 CE—Up9" CE-4 CE—RING CE-4 1 3 

53 5310 33 221 D1,71- SHAFT 1 

54 5310 33 211 Dt7h SHAFT 1 

55 9411403600 Y.—A°—t°D 4X36 TAPER PIN 4X36 3 

56 5290 33 215 7—G ARM 1 

57 5290 33 314 /Vh— SUCKER 1 3 

58 5290 33 311 /9D3D7VF SUCTION FOOT 1 3 

59 5290 33 213 7—L ARM 1 

60 5290 29 210 )4 911, BUSHING 2 

61 9642051614 1-\"3F.J" M5X16 SCREW M5X16 4 

62 5290 33 410 DA"— LEVER 1 



SECTION NUMBER 5310Z 330 
SECTION 

* Ofr`1.3.frdt -it /54 1 *-Wr;t3Z L T Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. F 
SET NO. / PART NO. l:11343  PART NAME 

/ COMPONENT PARTS NO. Q'ty 

63 5290 33 110 1.)))"- LEVER 1 

64 5290 33 121 A”I'" STUD 1 

65 5290 33 1 22 A7°  '17,7"A”F" SPRING STUD 1 

66 5290 33 130 '1 7)9 LINK 1 

67 5290 33 212 L';\"- LEVER 1 

68 5290 33 1 41 Lo )  PIN 

69 5290 21 643 A7°111)7" SPRING 1 

70 5290 33 1 42-1 A7°1/ 7)9"A5'91.." SPRING STUD 1 

71 5290 33 454 A7° J:'9" 5''" SPRING STUD 1 

72 9721050008 E- 11D9" E-5 E-RING E-5 1 

73 5290 21 114 hi31)11"-h5- CAM LEVER COLLAR 1 

4/9D3D9F"r) 

SUCTION DRIVE 



Iv)) - 9 h'\) 

COUNTER DRIVING 

-Z7 v3;" 

SECTION 
SECTION NUMBER I 5310Z 350  



-t, .',#-`% 
ir,D9-9h"") SECTION NUMBER 5310Z 350 

COUNTER DRIVE SECTION 
*LI cnne.rat*a-cct t5itt 't F -C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. '3"AifPrONENT PARTS NO. PART NAME Q'ty 

5290 35 110Z WAJA"— CAM LEVER 1 

1 7,18 

1 5300 3.5 132 qD9 LINK 1 

2 5290 35 1 35 PIN 1 

3 9670031008 97Vi1iNDF M3X10 SOCKET BOLT M3X10 1 

4 5290 35 134 IM"— LEVER 1 

5 9642030614 1-1"Thi" M3X6 SCREW M3X6 4 

6 9710030008 11"* 1J" M3 SPRING WASHER M3 4 

7 91000 1 V)))3',D9— RS-204-5 TOTAL COUNTER RS-204-5 1 

8 5300 35 133 7"55.Vh BRACKET 1 

9 9710050008 11"V,"/3" M5 SPRING WASHER M5 3 

10 9642051014 11"MD" M5X10 SCREW M5X10 2 

11 9721040008 E—Up9" E-4 E —RING E-4 1 

12 5290 35 120 9)9 LINK 1 

13 5290 35 136-1 77'9D9" SPRING 1 

1 4 5290 21 123 t°) PIN 1 

15 9721070008 E-9D9' E-7 E —RING E-7 1 

1 6 9660050014 tVF M5 NUT M5 1 

1 7 5290 37 513-1 )011, BUSHING 1 

1 8 5290 35 110 1.)A"— LEVER 1 

1 9 5290 29 311 WASHER 1 



7-f-4"o-5-.7-r-571DV- SECTION NUMBER I 5310Z 360 I 

FEED ROLLER.FEELER FINGER SECTION 



SECTION NUMBER 5310Z 360 

SECTION 
apa?..(tAia-cit /35s T 1 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

7-f-F"o-7-.7-1-571(Dh"- 

FEED ROLLER . FEELER FINGER 

NO. 
-
tvt.**/%A# 
SET NO. / PART NO. ne.it/4"#-4.  PART NAME 

/ COMPONENT PARTS NO. 
Mft 
Q'ty 

5290 36 111Z GEAR 1 

50.51 

5310 21 200 7-f:4j"- ASSY FEELER FINGER ASSY 1 

29.30.34.35 

5310 21 730-1 7-f-5-7-(D1]"- (Dc')) FEELER FINGER (WITH ROLLER) 1 

66-73 

5310 36 210 7-f-F NN o-5- ASSY FEED ROLLER ASSY 1 

40-42 

5310 36 310 Y);\°-7-f-F"ce-5-7-G UPPER FEED ROLLER ARM ASSY 

9-12 

5310 36 330Z T)11°-7-f-F"o-5- ASSY UPPER FEED ROLLER ASSY 1 

21.22 

1 9648051614 if5D D" M5X16 SCREW M5X16 4 

2 5290 29 220-1 ,t 911,  BUSHING 2 

3 5290 33 514-1 77°11)9`N SPRING 1 

4 5290 36 340 IJ A"- LEVER 1 

5 9721050008 E-9)9" E-5 E-RING E-5 1 

6 90200 3i"-11,1"79)9" 607ZZ BALL BEARING 607ZZ 1 

7 5290 36 351 A7°97)9"9TF" SPRING STUD 1 

8 5300 36 352 ‘) .-i KNOB 1 

9 5290 36 312-2 7-t ARM 1 

1 0 9411402500 5—A°-t°) 4X25 TAPER PIN 4X25 2 

11 5310 36 311-1 DV7F SHAFT 1 

12 5290 36 313-1 7-L ARM 1 

13 9684050508 F,t*D" M5X5 SET SCREW M5X5 9 

1 4 5290 29 315 1-)035- LOCK COLLAR 1 

1 5 5290 36 355-1 77°11:-;9'N SPRING 1 

1 6 5290 36 321 to p  PIN 2 

1 7 5290 36 354 .D" SCREW 1 

1 8 5290 36 353 
-.
0A" LEAF SPRING 1 

1 9 9710050008 A"V,"h" M5 SPRING WASHER M5 9 

20 9642051014 t1"3D" M5X10 SCREW M5X10 3 

21 90202 t"-11,1"797)9" 624ZZ BALL BEARING 624ZZ 2 

22 5310 36 330 T)A°.-7 -f-h"o-5- UPPER FEED ROLLER 1 

23 5300 21 1 63 9'.9h" STUD 1 

24 5290 21 1 64 3"LAPJA°- RUBBER STOPPER 1 

25 9721070008 E-9)9" E-7 E-RING E-7 1 

26 5290 21 1 61 A7°,17)9"A9'9F" SPRING STUD 1 

27 9716050014 ti/NNh" M5 PLAIN WASHER M5 4 



 

-  - 
SECTION NUMBER 1 5310Z 360  

 

FEED ROLLER . FEELER FINGER SECTION 
*zoDMAUIKATUI5ALTWA,0T, -t.yFtr4TA5cLTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

F ft* PAISA4* NO. SET NO. / PART NO. 
/*A4-g-

PART NAME ntn a i COMPONENT PARTS NO. Q'ty 

28 9721040008 E—Up9" E-4 E—RING E-4 1 

29 5290 21 230 DA"— LEVER 1 

30 9410302008 A7° 11)9"t°D 3X20 SPRING PIN 3X20 2 

31 9648051014 #5D*D" M5X10 SCREW M5X10 4 

33 5290 21 211-1 ;( 911/ 7M9"— HOUSING 2 

34 5310 21 220 7-(-5-71'p1J"—D"9 FEELER FINGER SHAFT 1 

35 5290 21 150 DA"— LEVER 1 

36 5290 21 1 62 A7°U)9" SPRING 1 

37 9642051614 t1"D*D" M5X16 SCREW M5X16 6 

38 5290 36 211 'N"7 117,9"filb9"— HOUSING 1 

39 90352 ih"-11)1"7 11)9" 698ZZ BALL BEARING 698ZZ 2 

40 5290 36 214 "1,-- GEAR 1 

41 9410301608 A7°9)9"t°) 3X16 SPRING PIN 3X16 1 

42 5310 36 213 o7-7f—h"o-5— LOWER FEED ROLLER 1 

43 5310 36 215 h)(h5— LOCK COLLAR 1 

44 5290 36 212 '\"7,JD9"4111)9"— HOUSING 1 

45 91250 4-111/1V7° 1 /4" OIL CUP 1 / 4" 1 

46 9660100014 Ms M10 NUT M10 1 

47 9710100008 A"VI"h" M10 SPRING WASHER M10 1 

48 5290 36 112 A9'JF" STUD 1 

49 972110,0008 E- 11 )9" E-10 E—RING E-10 1 

50 5290 36 111 4"1,— GEAR 1 

51 5290 37 121 )1 911) BUSHING 1 

52 5290 29 311 #"h" WASHER 1 

53 9642031614 t1"3*D" M3X16 SCREW M3X16 2 

54 5320 61 616 1—)m)+ LIGHT PROJECTOR 1 

55 9672031414 WA397ti"11)F M3X14 HEXAGON BOLT M3X14 2 

56 5310 36 430 h"-fh" GUIDE 1 

57 5310 36 420 h"-fh" GUIDE 1 

58 9670051608 V5-')Fli"Ild- M5X16 SOCKET BOLT M5X16 4 

59 5290 36 411 7"c09 BLOCK 2 

60 5320 61 617 D"2.D',+ LIGHT RECEIVER 1 

61 9710030008 A"V,"h" M3 SPRING WASHER M3 4 

62 90653 GS—qp9" GS-12 GS—RING GS-12 1 

63 5310 36 323 AhVA°— STOPPER 1 

64 5310 36 322 hA"— COVER 1 

65 90813 A"-f)h"DD" M5X10 SCREW M5X10 2 

66 5310 21 731 711D1J"—D"9 FEELER FINGER SHAFT 1 

67 5290 21 732-1 o-5— ROLLER 2 



5310Z 360 SECTION NUMBER 

GI'ty PART NAME 
-t7hit*Paffe.#-§-' NO. SET NO. /PART NO. nalM/4"#*  / COMPONENT PARTS NO. 

FEED ROLLER . FEELER FINGER SECTION 
v Tit5C Ls° 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5290 21 740 7-I., (NOPS) 

5290 21 750 Y-L, (OPS) 

70 9721020008 E-qp9" E-2 

71 90512 0 11)9" P-10A 

72 9660040014 tVh M4 

73 9710040008 A"Vi"h M4 

74 531.0 36 440 yvno-y3-no_ 13 %‘Ip‘ 

75 9672032514 oVh9Vlbh M3X25 

76 5290 61 821 tD/- 

ARM (NOPS) 1 

ARM ( OPS) 1 

E-RING E-2 2 

0-RING P-10A 2 

NUT M4 2 

SPRING WASHER M4 2 

UPPER PAPER GUIDE 1 

HEXAGON BOLT M3X25 2 

SENSOR 1 

68 

69 



)1- SECTION NUMBER I 5310G 370 I 

PAPER FEED TABLE LIFTING 
SECTION 

•zzva:,  



5310G 370 
-t 9 :, - 

SECTION NUMBER 

SECTION 
Ofilia(1-WLATI1154 T.' F**-05±5c L 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-F"T-7"11,77)3',D', 

PAPER FEED TABLE LIFTING 

NO. SET NO. / PART NO. nA1451/411"-'4' PART NAME / COMPONENT PARTS NO. Crty 

5290 37 110Z-1 bLUV- CAM LEVER 1 

3.4 

5290 37 230 9h 7-40.9)( ASSY ARM ASSY 1 

35.40.42 

5290 37 230Z 7-i, ARM 1 

35.40-42 

5290 37 310-1 53:IVF ASSY RATCHET ASSY 1 

27-29.80 

5290 37 310Z-1 ”IVF ASSY RATCHET ASSY 1 

4.27-29.80 

5290 37 610 ')1-L34"1,- ASSY WORM GEAR ASSY 1 

65-70 

5290 38 110Z UA"- LEVER 1 

11.12 

5300 37 810 ADFND HANDLE (IVORY) 1 

81-84 

5310 37 510 GEAR 1 

53.66.73-75 

5310 37 510Z BEVEL GEAR 1 

53.66.73-76 

5310 37 710 5"-.1”05'Vh ASSY TABLE MOUNTING SPROCKET ASSY 1 

55.62.64 

5310 37 720 t"l'- ASSY GEAR ASSY 1 

26.51,53 

5310 37 730 9"1fn D,'Yh ASSY TABLE MOUNTING SPROCKET ASSY 1 

55.56.62.64 

5310 37 810 ADFND (90) HANDLE (BLACK) 1 

81-84 

1 9721100008 E-9)9" E-10 E-RING E-10 3 

2 5290 29 311 ivx tp‘ WASHER 1 

3 5290 37 110-1 - LEVER 1 

4 5290 37 123 )( 911) BUSHING 2 

5 5290 37 122 A9VP% STUD 1 

6 9710080008 A"Vf"h" M8 SPRING WASHER M8 3 

7 9660080014 t'A.. M8 NUT M8 3 

8 9721070008 E- 11 7 E-7 E-RING E-7 14 

9 5290 37 130 LINK 1 

1 0 5290 29 312 9n1,- WASHER 1 

11 5290 38 110 LEVER 1 



 

5310G I SECTION NUMBER 370
I  

SECTION 
* * L A.c7Yt. *24 L Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

71-h"T-7"11/D3 

RAPER FEED TABLE LIFTING 

 

-tvF*41/g5A** Na mawF 14" SET NO. /PART NO. /4 
PART NAME COMPONENT PARTS NO. 

Mft 
Q'ty 

12 5290 38 1 21 )(911, BUSHING 1 

1 3 5290 38 122 A9Vh" STUD 1 

1 4 5290 29 313 h%% WASHER 9 

15 529.0 38 1 41-1 A7°9)9" SPRING 1 

1 6 5290 38 1 30 9)2 LINK 1 

17 9710050008 VV/"V* M5 SPRING WASHER M5 5 

1 8 9660050014 tVF M5 NUT M5 1 

1 9 5290 38 142 0 PIN 1 
20 5300 33 538 V7E. (7IV9-) KNOB (IVORY) 1 

20 5310 33 538 V7E (90) KNOB (BLACK) 1 

21 9648041014 /53*D" M4X10 SCREW M4X10 1 

22 5310 37 320 hL CAM 1 

23 5290 33 534 A7°9D2" SPRING 1 

24 5300 37 411 A9Vh" STUD 3 

25 5290 37 314 4.” )3.% WASHER 2 

26 9410301608 A7°UD9"t°) 3X16 SPRING PIN 3X16 1 

* 27 5290 37 313-1 %%•P.- GEAR 1 

* 28 5290 37 311 VA BOSS 1 

* 29 5290 37 312 5fI1YF41 -1-11, RATCHET WHEEL 1 

30 5290 37 240-1 V)( PAWL 1- 

31 5290 37 251 7°11 D9" SPRING 1 

32 5290 37 151-1 77°11D9" SPRING 1 

33 5290 37 1 40 9)9 LINK 1 

34 5290 21 641 A7°U.7)9"A9VF" SPRING STUD 2 

35 9410402008 A7°97)9"t°D 4X20 SPRING PIN 4X20 1 

36 5290 21 1 64 3"GAP)A°- RUBBER STOPPER 1 

37 9721040008 E-9D2" E-4 E-RING E-4 1 

38
..
5290 37 421-1 AM" STUD 1 

39 5290 37 233-1 A7°11 )9" SPRING 1 

* 40 5290 37 220 DV- LEVER 1 

41 5290 37 232 )01l, BUSHING 1 

* 42 5290 37 231 25V1 CLUTCH 1 

43 5290 37 432 5” LATCH 1 

44 5290 37 434-1 A7°U)9" SPRING 1 

45 5290 37 431 AYA" STUD 1 

46 5290 37 433 A7°97,9"A9VF" SPRING STUD 1 

47 5290 37 211 A9V1" STUD 1 

48 9642050514 t1"D*D" M5X5 SCREW M5X5 1 

50 5290 37 814 A7°9)9" SPRING 1 



7-1-FINT- -7"11/D2rnr) SECTION NUMBER 5310G 370 

PAPER FEED TABLE LIFTING SECTION 
*r_ ctiolaccit t5;if -C-- 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-tvFilt*/UAiit NO. SET NO. / PART NO. /COMPONENT PARTS NO. 
PART NAME Q'ty 

* 51 5310 37 723 t"A BOSS 1 

52 5290 21 612  BUSHING 1 

* 53 5290 37 313 9"-17,"9F")4"1,- GEAR 2 

54 5310 37 724 h5- COLLAR 1 

55 9410503208 A7° 11D9"t°) 5X32 SPRING PIN 5X32 3 

56 5290 37 722 t"V- GEAR 1 

57 5290 37 721 h5- COLLAR 1 

58 9642051614 J-1"3 1:J" M5X16 SCREW M5X16 4 

59 5290 29 210 $91b BUSHING 2 

60 9722120008 C-97)9" C-12 C-RING C-12 1 

61 90800 R537-1 113P CHAIN R537-1 113P 2 

62 5290 37 712 AT'o,Vh SPROCKET 2 

63 90856 D"21)F9D9 R537-1 JOINT LINK R537-1 2 

64 5310 37 711 Dt7F SHAFT 1 

65 5290 37 612 D1'7F SHAFT 1 

66 9410302008 A7° 11.)9"t°D 3X20 SPRING PIN 3X20 3 

67 5290 37 614 t"t- GEAR 1 

68 5290 37 611 7"”')F BRACKET 1 

69 5290 37 613 4:"1,- GEAR 1 

70 9410302508 A7°9'9"t°D 3X25 SPRING PIN 3X25 1 

72 9670063008 V t J1d M6X30 SOCKET BOLT M6X30 2 

* 73 5310 37 516 t"A BOSS 1 

* 74 5290 37 515 +%%•17,.. GEAR 1 

* 75 5290 37 512 4"1,- GEAR 1 

76 5290 26 112 )(911) BUSHING 1 

77 5310 37 511 A9VF" STUD 1 

78 9710100008 A"V,"h" M10 SPRING WASHER M10 2 

79 9660100014 ”F. M10 NUT M10 2 

80 9410301808 77°9:29"t°D 3X18 SPRING PIN 3X18 1 

81 5300 37 811 ADF"IlitD91 ( “*"9-) HANDLE BODY (IVORY) 1 

81 5310 37 811 1\DF"Ilit)9-( (90) HANDLE BODY (BLACK) 1 

82 5300 37 815 7°D-F (7-ft" 11-) PLATE (IVORY) 1 

82 5310 37 815 7°1/-1 (90) PLATE (BLACK) 1 

83 9648051014 /53D" M5X10 SCREW M5X10 2 

84 5300 37 820 ADF"11, (7-(li"q-) HANDLE (IVORY) 1 

84,  5310 37 820 Aph"11, (90) HANDLE (BLACK) 1 



WIFD)Fo-11/.7/-F"DA"- 

HEIGHT CONTROL BAR.FEED LEVER 
SECTION 

SECTION NUMBER I 5310Z 380  



SECTION NUMBER 5310Z 380 

SECTION 
*.:. one. --c"  .1  A.® F 41‘ 1.‘„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

A-fh3Dho-K0.71-1-"DA- 

HEIGHT CONTROL BAR.FEED LEVER 

NO. 
-t.yhilt -g- ABA#* 
SET NO. / PART NO. mat,/*4.* PART NAME COMPONENT PARTS NO. 

Mft 
Q'ty 

5290 38 210Z-1 7-1, ARM 1 

16.17 

5310 33 560-1 7-f-F"DA"- ASSY FEED LEVER ASSY 1 

33-35 

1 5290 32 454 V7E. KNOB 2 

2 5310 38 351 A"- BAR 1 

3 5290 38 310-1 DA"- LEVER 1 

4 5290 38 330 IJA"- LEVER 1 

5 9660060014 tVh M6 NUT M6 3 

6 9710060008 A V,"/J" M6 SPRING WASHER M6 5 

9 5290 38 322-2 77°T.D9" SPRING 1 

10 5290 38 231 A9Vh" STUD 1 

11 9721040008 E-9'9" E-4 E -RING E-4 3 

12 5290 38 220-1 -(2).D”--9- INDICATOR 1 

1 3 9721070008 E-9)9 E-7 E -RING E-7 8 

1 4 5290 38 232 D"31DF JOINT 1 

15 9716060014 t5 /3" M6 PLAIN WASHER M6 1 

1 6 5290 38 210-1 DA"- LEVER 1 

17 5290 38 121 ).911/ BUSHING 1 

1 8 5290 29 312 WASHER 3 

1 9 9642050514 J-1"D M5X5 SCREW M5X5 1 

20 9710050008 A V,"/)" M5 SPRING WASHER M5 4 

21 5290 38 238 -f 9A" LEAF SPRING 1 

22 9670062008 V7Vtli"0 M6X20 SOCKET BOLT M6X20 2 

23 5290 38 233 7"0199 BLOCK 1 

24 9410201008 7.7 0 9D9t°) 2X10 SPRING PIN 2X10 

25 9410301608 A7'9D9t°7. 3X16 SPRING PIN 3X16 1 

26 5300 38 234-1 SCREW 

27 5290 38 236 V7E. KNOB 1 

28 9650052014 711)/5D*..9" M5X20 SCREW M5X20 1 

29 9648041014 / -53 M4X10 SCREW M4X10 2 

30 5300 33 538 V7E. (71(40`9-) KNOB (IVORY) 2 

30 5310 33 538 V7F, ( 90) KNOB (BLACK) 2 

31 9684050508 F. .D" M5X5 SET SCREW M5X5 4 

32 5290 33 562 A BOSS 2 

33 9410302008 7.7° 11)9t°7) 3X20 SPRING SPRING PIN 3X20 

34 5310 33 570 LEVER 

35 5310 33 574-1 Dt7h SHAFT 1 

36 5310 33 580 LEVER LEVER 1 



AIFDDho—li).7-(—F"DA"— 

HEIGHT CONTROL BAR.FEED LEVER 

;•," 
5310Z 380 I SECTION NUMBER I 

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. 
-t7F1114./nalit* MA*J4 

PART NAME COMPONENT PARTS NO. 
gin 
Q'ty 

37 5290 21 521 A7° 11)9" SPRING 2 

38 5310 33 554-1 11 )9 LINK 1 

39 5300 56 314 /35— COLLAR 2 

40 9670041008 M4X10 SOCKET BOLT M4X10 4 

41 90628 7tV7°t°) SSP-4 SNAP PIN SSP-4 2 

42 97610 VD)-fh" AS-10N AC115V SOLENOID AS-10N AC115V 1 

43 9670061208 V Fli"11,1- M6X12 SOCKET BOLT M6X12 2 

44 5300 56 313-1 1:0) PIN 1 

45 5310 33 555 7"5rVF BRACKET 1 

46 9710040008 A"V/"/3" M4 SPRING WASHER M4 4 

47 9660040014 VA- .M4 NUT M4 4 

48 9721100008 E- 11 )9" E-10 E—RING E-10 

50 5290 29 311 WASHER 1 

51 5290 33 513 Y—L ARM 1 

52 5290 33 512 SPACER 1 

53 5290 33 515 5VI LATCH 1 

54 5290 33 511 A9Vh" STUD 1 

55 9710100008 A"*/"/3" M10 SPRING WASHER M10 1 

56 9660100014 tVF M10 NUT M10 1 

57 5290 33 514-1 A7° 11 )9" SPRING 1 

58 9660050014 tVh M5 NUT M5 2 

59 9672052514 c0/39$"0 M5X25 HEXAGON BOLT M5X25 1 

60 5310 33 540 DA"— LEVER 1 

61 5290 33 551 A9Vh" STUD 1 

62 5290 33 537 1:0) PIN 1 

63 5290 33 535 #9D3)7FV7° 11 )9 LINK 1 
64 5290 33 563-2 IlD9 LINK 1 

65 5290 29 313 tj'A WASHER 2 

66 5300 33 520 1./11" — LEVER 1 
67 5290 33 534 A7° 11 )9" SPRING 1 

68 5290 33 533 A7°9)9"A9VF" SPRING STUD 1 
69 5290 33 532 7FV/1°— STOPPER 2 

70 5290 33 531 A9Vh" STUD 1 

71 9710080008 A"V/"h" M8 SPRING WASHER M8 1 

72 9660080014 tVF M8 NUT M8 1 

73 5290 33 536 A7° 11 )9" SPRING 1 

74 9721050008 E-9)9" E-5 E —RING E-5 1 

75 5290 38 321 A9Vh" STUD 2 

76 5290 38 341 A9VF" STUD 1 



-t9:> 
SECTION NUMBER 5310Z 380 A-0-3)F0-11/.7-f—h"L'A"— 

HEIGHT CONTROL BAR.FEED LEVER SECTION 
"t I` lit*TA L T so 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO/PART NO. PART NAME /41C051MVONENT PARTS NO. 
1MM 
Q' t y 

77 5310 61 411-1 7"55*V1- BRACKET 1 

78 9642051014 I'N"DV.)" M5X10 SCREW M5X10 2 

79 96519 A-(')I AVW401—R SWITCH AVW401—R 1 



1')"i9Fo-5- (D2-h) 

EJECT ROLLER (CHUTE) 

5310Z 410 I SECTION NUMBER 
%. 

SECTION 



-WI9ho-5- (2-F) 

EJECT ROLLER (CHUTE) 

SECTION NUMBER 5310Z 410 

SECTION 
*zonatt*actit 15is T -t  l• "C`it 3Z L. 'C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

NO. 
-t.yFit4g- /A-5AR* 
SET NO. / PART NO. PART NAME '115A411J!CIPONENT PARTS NO. 

MR 
City 

5290 36 111Z GEAR 1 

30,31 

5290 41 311Z 07--(D"I91-$1-11) LOWER EJECT WHEEL 2 

3,4 

5300 41 110Z 7"57Vh BRACKET 1 

2,8 

5300 41 120Z 7"5rVh BRACKET 1 

8,17 

5310 41 200 /D"191-o-5- ASSY EJECT ROLLER ASSY 1 

5,9-14 

5310 43 110 -WI9ho-5- ASSY EJECT ROLLER ASSY 1 

20,21,23 

5320 84 1 00 5- I-0-7" 11/1" 11-h"-0." LIGHT WEIGHT DELIVERY GUIDE 1 

39-49 

1 5290 37 434-1 77° 11)9" SPRING 2 

2 5300 41 110 7"5Vh BRACKET 1 

3 5290 41 311 LOWER EJECT WHEEL 2 

4 5290 41 312 )011, BUSHING 2 

5 5290 41 210 7"5591- BRACKET 2 

6 5290 41 313 to
.) 

 PIN 2 

7 9721040008 E- 11 )9" E-4 E-RING E-4 4 

8 90200 ili"-1 7 11 )9" 607ZZ BALL BEARING 607ZZ 2 

9 9410402008 A7° 11 )9"t°) 4X20 SPRING PIN 4X20 2 

10 5290 41 223-1 o-5- ROLLER 2 

11 5310 41 222 7VA°--0"i91-$-(-11, UPPER EJECT WHEEL 2 

12 5310 41 225 70591$0-9— PLUG SUPPORT 2 

1 3 5310 41 224 70 59%% PLUG 2 

1 4 5310 41 221 Dt7h SHAFT 1 

15 5290 41 315 7111,1- FELT 2 

1 6 5290 41 314 
.
7"5 F BRACKET 2 

1 7 5300 41 120 7"-”Vh BRACKET 1 

1 8 9648051614 /5DE)" M5X16 SCREW M5X16 4 

1 9 5290 29 220-1 )1.911) BUSHING 2 

20 5290 43 112 V\17_ GEAR 1 

21 9410302508 A7° 1))9"t°) 3X25 SPRING PIN 3X25 1 

22 5290 43 113 o-5-/1")h" ROLLER BAND 1 

23 5310 43 111 -(D"I9Fo-5- EJECT ROLLER 1 

24 5290 43 114 o-5-11")F" ROLLER BAND 1 

25 91250 4-(103V70 1/4" OIL CUP 1/4" 1 



1v -xyru-7- lVI— P) SECTION NUMBER I 53 1 U Z 41U I 

EJECT ROLLER (CHUTE) SECTION 
*ZOnall*AlTUt3ALT41 -th.OT, -t.Y1-41P-4-Ta3ZLTT O. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t F **/145A*4i NO 7 . SET NO. / PART NO. 
/MA** PART NAME nrilAM 'COMPONENT PARTS NO. Q'ty 

26 9660100014 tVh M10 NUT M10 1 
27 9710100008 A"V,"/J" M10 SPRING WASHER M10 1 
28 5290 36 112 A9')F" STUD 1 

29 9721100008 E-9'9" E-10 E-RING E-10 1 

30 5290 36 111 GEAR 1 

31 5290 37 121 $91D BUSHING 1 

32 5290 29 311 ip‘ij‘N WASHER 1 

33 9670052008 M5X20 SOCKET BOLT M5X20 2 
34 9670041608 95- Vh*Nlih M4X16 SOCKET BOLT M4X16 4 
35 5290 42 121 7"5,V1' BRACKET 1 

36 5310 42 110 b"-fh" GUIDE 1 

37 5290 52 244 A7°9)9"A9Vh" SPRING STUD 2 
3§5290 41 113-1 A9VF' STUD 2 
39 5320 84 111 AT- STAY 1 

40 5290 84 112 1°-)1°-/P"fh"(OPS) PAPER GUIDE (OPS) 1 

41 5290 84 113 10 -A0 -/J" -(1-"(NOPS) PAPER GUIDE (NOPS) 1 
42 5290 84 114 LEAF SPRING 2 
43 5290 84 115 to p  PIN 1 
44 9710060008 M6 SPRING WASHER M6 
45 9660060014 tVF M6 NUT M6 1 
46 5290 84 116 HOLDER 

47 9684050508 M5X5 SET SCREW M5X5 2 
48 5290 54 115 to)  PIN 1 
49 5290 54 338 A7°97,9" SPRING 





111.1..." I \J-1.-  I / SECTION NUMBER I 5310G 440 I 

PAPER DELIVERY (CHUTE) SECTION 



5310G 440 I t 9  
SECTION NUMBER 

SECTION 
*zoOR,U*aTU15- ALTM/aDT, -t ,yhit-'4TA3ZLTTI.,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

A11D9"-f (D2-1-) 

PAPER DELIVERY (CHUTE) 

NO. -t.y1-#-.4/g5a**. 
SET NO. / PART NO. PART NAME I'd3A111-/4  ‘/  COMPONENT PARTS NO. Crty 

5310 44 100 A/D9"1( (90) ASSY PAPER DELIVERY (BLACK) ASSY 1 

1 -15.17-24 

5310 44 1 30Z DA"- LEVER 1 

22.23 
5316 44 1 00 A-f.D9"-f (7-f1t"9-) ASSY PAPER DELIVERY (IVORY) ASSY 1 

1 -15,17-24 

1 5296 44 311 A"!Y9AFV7° (71'ai"q-) BACK STOP (IVORY) 1 

1 5310 44 311 A"”AFV7° (90 BACK STOP (BLACK) 1 

2 5290 44 313 /3" WASHER 1 

3 9664050014 2')J-Vh M5 WING NUT M5 1 

4 5310 44 110 WID9"-f (90 PAPER DELIVERY (BLACK) 1 

4 5316 44 110 i\-( 9"i' (7/*"9-) PAPER DELIVERY (IVORY) 1 

5 5290 44 312 *D" SCREW 1 

6 5310 44 314 A-11, SCALE 1 

7 5290 44 241 ')7.7z KNOB 2 

8 5296 44 220 /-fh"h"-rh" (7-f1t"g-) SIDE GUIDE (IVORY) 1 

8 5310 44 220 #1h"b"-fh" (90 SIDE GUIDE (BLACK) 1 

9 5310 44 1 80 h"-fF"7°D-F GUIDE PLATE 1 
 

1 0 5290 44 1 91 )35- COLLAR 1 

11 9721070008 E- 11)9" E-7 E-RING E-7 7 

12 5296 44 230 I-fh"b"-fF" (7-f*"9-) SIDE GUIDE (IVORY) 1 

12 5310 44 230 /1F"h"1'F" (9o) SIDE GUIDE (BLACK) 1 

13 5310 44 210 b"-fh"7°D-1- GUIDE PLATE 1 

1 4 9716080014 t5#"1j" M8 PLAIN WASHER M8 2 

15 9660080014 tVh M8 NUT M8 2 

1 6 5310 44 315 79VF" STUD 2 

17 5290 29 313 /"h" WASHER 2 

1 8 5310 44 1 60 9:)9 LINK 1 

1 9 5290 44 1 71-1 A7°,1.)9" SPRING 1 

20 5310 44 150 DA"- LEVER 1 

21 5310 44 1 41 
1
1)9 LINK 1 

22 5310 44 1 30 DA"- LEVER 1 

23 5290 31 214 )(91l, BUSHING 1 

24 5290 44 242 7°57" PLUG 1 



SECTION NUMBER 531UZ 45U j 
SECTION RASTER EJECTION 



7A9--(D"19D3) 

MASTER EJECTION 

SECTION NUMBER 5310Z 450 

SECTION 
itc:LONAU*ATUI3ALTMA.OTs -t•Y1-**TAUTTO. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.yF4V-4/g5A#4r÷ NO. SET Na / PART NO. .45.§Aft/"1"44.  PART NAME COMPONENT PARTS NO. City 

5310 45 1 40-1 h"-(h" GUIDE ASSY 1 

35,40,41,45 

1 5290 44 312 SCREW 1 

2 5300 45 412 AhVA°- (Y-W9-) STOPPER (IVORY) 1 

2 5310 45 412 AFVA°- (9o) STOPPER (BLACK) 1 

3 5290 44 313 1p%13%% WASHER 1 

4 9664050014 I3',1-Vh M5 WING NUT M5 1 

5 9642051014 t1"DDIx M5X10 SCREW M5X10 4 

6 5300 45 413 A9Vh" STUD 2 

7 5310 45 414 At- STAY 1 

8 9660060014 IVF M6 NUT M6 6 

9 9710060008 A"V,"/Px M6 SPRING WASHER M6 7 

1 0 5310 45 150 h"IF" GUIDE 1 

11 9710050014 A"VP`1]" M5 SPRING WASHER M5 2 

12 9660040014 tVh M4 NUT M4 1 

13 9710040008 il" Vf"1" M4 SPRING WASHER M4 7 

1 4 5300 45 145 o-5- ROLLER 1 

15 5300 45 1 44 t°) PIN 1 

1 6 9721070008 E-Up9" E-7 E-RING E-7 7 

1 7 5300 86 1 47 t°) PIN 2 

1 8 5310 45 411-1 779-FU-r (90) MASTER TRAY (BLACK) 1 

1 8 5316 45 411-1 779-Firf (7-W9-) MASTER TRAY (IVORY) 1 

1 9 5300 45 1 41 A9Vh" STUD 2 

20 9642040814 1-1"3D" M4X8 SCREW M4X8 1 

21 5300 45 122 to D  PIN 1 

22 5300 45 123 9)9 LINK 1 

23 5300 45 121 9VF" STUD 1 

24 5300 45 110 1A"- LEVER 1 

25 9721040008 E-99" E-4 E -RING E-4 1 

26 5290 29 313  WASHER 4 

27 5300 45 292 GEAR 3 

28 5300 86 1 45 A9VF" STUD 2 

29 5300 86 1 43 to D  PIN 2 

30 5300 56 088 A7O9D9" SPRING 2 

31 9670061208 V7VHVIDF M6X12 SOCKET BOLT M6X12 4 

32 5300 86 120-1 71)-t FRAME 1 

33 5300 86 142  PIN GUIDE 2 

34 9410201008 A7°IlD9x't°D 2X10 SPRING PIN 2X10 2 

35 9410301608 A7°9)9"t°D 3X16 SPRING PIN 3X16 4 



-0S,(-1:PsIVVdD SECTION NUMBER 1 5310Z 450 I 

MASTER EJECTION SECTION 
*zOnAtt*ATIttiAL.T61-fti,oT\ -t ,y1,#'4.'TA5cUTTL ,

0  
Note: When ordering items marked *,indicate the set number because they are- available only as a set. 

-tvhit /A5g** NO. SET NO. / PART NO. gii.v. E/4"*-'41 PART NAME COMPONENT PARTS NO. 
+ma 
crty 

36 5300 86 1 44 J7" KNOB 2 

37 9410301208 A7°9)9"t°D 3X12 SPRING PIN 3X12 4 

38 5310 45 281 Dt7h SHAFT 2 

39 5300 45 282-1 o-5- ROLLER 7 

40 5300 45 1 43 PIN 2 

41 5300 45 1 42 A7°9)9" SPRING 2 

42 5300 45 243  BUSHING 4 

43 5290 21 1 61 A70 9:7,9"A9Vh" SPRING STUD 1 
44 5290 21 316 A7°9D9" SPRING 1 
45 5310 45 130-1 h"-(F" GUIDE 1 

46 5300 45 294  GEAR 2 

47 9642041014 1 D D" M4X1O SCREW M4X10 6 

48 5300 58 1 53  SPRING 4 

49 5290 29 312 WASHER 2 

50 5300 58 1 44 BUSHING BUSHING 2 

51 9670041008 9h.Vhiti"Ild• M4X10 SOCKET BOLT M4X10 4 

52 5300 45 331 A9VF" STUD 2 

53 5300 45 293 V\t„.. GEAR 1 
54 5300 86 1 41 h"-fh"7"oV9 GUIDE BLOCK 2 

55 5300 45 283  FRICTION PLUG 10 
56 9684050508 F)t*D" M5X5 SET SCREW M5X5 10 
57 5300 45 244 )011) BUSHING 4 

58 5310 45 250 0-5- ROLLER 1 
59 5310 45 241 AT- STAY 2 

60 5300 45 270 0-5- ROLLER 2 

61 5310 45 260 0-5- EJECTION ROLLER 1 
62 5310 45 262 Dt7h SHAFT 1 
63 5310 61 412  SUPPORTER 1 
64 97825 SENSOR 1 

65 9710030008  9710030008 A"V,"h" M3 SPRING WASHER M3 2 

66 9642031414 1-1"3,D" M3X14 SCREW M3X14 2 

67 9670062008 9J'Vh7ti"11,F M6X20 SOCKET BOLT M6X20 1 
68 5310 45 230 1..‘‘ GUIDE 1 
69 9721030008 E-UD9" E-3 E-RING E-3 

70-5290 44 411-1 95-t- RETAINER 1 
71 5290 44 424 t 0 PIN 1 
72 5300 44 420  BRACKET 1 
73 5300 86 1 30-1 'L'-G FRAME 1 
74 5300 45 233 PAPER STOPPER 1 



779-1D"I9D37) 

MASTER EJECTION 

:/*-.4 
5310Z 450  SECTION NUMBER I 

SECTION 
* ® Lt1 -d-A.,0)-C., -t y t3C L. T T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

/Via** NO. SET NO. / PART NO. ne,,An / COMPONENT PARTS NO. 
PART NAME lila 

Qty 

75 5300 45 415 INDICATOR 1 



IDT/TDTD 

INK FOUNTAIN 

SECTION NUMBER 5310G 510 I 
SECTION 



-1:. 74*DTD 

INK FOUNTAIN 

5310G 510 1 SECTION NUMBER - I   
SECTION 

ona tt*ea-cit /34 T 1:• #'-4-T1±5C L. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

* 

* 

Na 4tvF**/A5A#4g- 
SET NO. / PART NO. goafiR/*44* PART NAME 

COMPONENT PARTS NO. Q'ty 

5290 51 321Z GEAR 1 

59.60 

5310 51 000-1 ID71-D5D ASSY INK FOUNTAIN ASSY 1 

6-9.17.76-78.83.90 

5310 51 010-1 't"-A ASSY BASE ASSY 1 

6-9,76.77,83 

5310 51 030-1 /:. 74D5-Do-5- INK FOUNTAIN ROLLER 1 

17,78.90 

5310 51 042Z-1 )t 911411,9"- HOUSING 1 

18,19 

5310 51 090 DA"-t"A ASSY LEVER BOSS ASSY 1 

92,93 

5310 51 1 00-1 9F"',D1,7F ASSY , DRIVE SHAFT ASSY 1 
5,6,26,32,36-39,43-50,52,53,67 

5310 51 110 91-”Dt7F ASSY DRIVE SHAFT ASSY 1 

45,46,53,67 

5310 51 300 -C:47Y-Aho-5- ASSY INK FIRST ROLLER ASSY 1 

54-56 

5330 51 041Z )(911411/9"- HOUSING 1 

1 6,19 

5330 51 1 40Z -(D+9"99-o-5- INK DUCTOR ROLLER 1 

51,72 

5340 51 060Z 49 117-L ASSY ARM ASSY 1 

25,27 

5340 51 080 DA"- ASSY (9o) LEVER ASSY (BLACK) 1 

94,95 

5346 51 080 DA"- ASSY (7-nli"q-) LEVER ASSY (IVORY) 1 

94,95 

1 5340 51 014 v7a KNOB 16 

2 5310 51 015 SPRING 1 

5 9670062008 V,VFitiNDF M6X20 SOCKET BOLT M6X20 2 

6 9710050008 A h" M5 SPRING WASHER M5 7 

7 9642051814 T1"3VJ" M5X18 SCREW M5X18 5 

8 5310 51 011-1 1"-A BAS.E 1 

9 5330 51 020 7%% Li..  BLADE 1 

1 2 5300 33 538 (7-ON"U-) KNOB (IVORY) 1 

12 5310 33 538 (90) KNOB (BLACK) 1 

1 3 5290 51 081 A9'.9h" STUD 1 

1 4 9710080008 A"VP\h" M8 SPRING WASHER M8 2 



"U17:"9;" 
SECTION NUMBER I 5310G 510  

SECTION 
* t -t  1- V-4-"C*;± 1, -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1dti4d7J 

INK FOUNTAIN 

* 

-t7FA/g5A** NO. SET NO. / PART NO. Asalf4q*" PART NAME COMPONENT PARTS NO. 
MA 
Qty 

15 9660080014 tVF M8 NUT M8 2 

1 6 5330 51 041 HOUSING 1 

17 5310 51 031-1 -1:474-DTDD-3— INK FOUNTAIN ROLLER 1 

1 8 5310 51 042-1 )011411/9"— BUSHING HOLDER 1 

1 9 5290 51 043 $911) BUSHING 2 

20 9648051614 4/5D D" M5X16 SCREW M5X16 1 6 

25 5290 33 214 )(911, BUSHING I 

26 9660050014 tVh M5 NUT M5 4 

27 5340 51 060 4-9 11 7—G ARM 1 

28 5290 51 064 A7° 117)9" SPRING 1 

29 5290 51 070 V)( PAWL 1 

30 5290 51 063 LOD 
PIN 1 

31 5340 51 053 $1-1D RATCHET WHEEL 1 

32 9684050508 M5X5 SET SCREW M5X5 6 

34 5290 51 082 V$ - PAWL 1 

35 5290 51 0.83  SPRING 1 

36 9721040008 E-9)9" E-4 E —RING E-4 2 

37 5290 51 135 /35— COLLAR 2 

38 5290 51 133  SPRING 1 

39 5330 51 132 LATCH 2 

40 5290 37 433 A7o 9D9"A9VF" SPRING STUD 1 

41 5290 51 123-1 A7°9.7)9" SPRING 1 

42 5290 29 220-1 $911) BUSHING 4 

43 5290 51 122 LO PIN 1 

44 90200 V-11,1"797)9" 607ZZ BALL BEARING 607ZZ 1 
45 5290 51 120-1 WI"— LEVER 1 

46 5310 51 111-1 Dt7h SHAFT 1 

47 5290 51 1 31-2 7-13 ARM 2 

48 5290 29 315 1-)th5- LOCK COLLAR 3 

49 5290 51 112-2 7—G ARM 2 

50 5330 51 136 AT— STAY 1 

51 5330 51 1 40 INK DUCTOR ROLLER 1 
52 5290 51 134 A7° 11 )9" SPRING 1 

53.5300 51 150-1 7—G ARM 1 

54 5310 51 310 -(7) 77-71ho-5— INK FIRST ROLLER 1 

55 5290 51 312 GEAR 1 

56 9410302508 A7°U.D9"t°) 3X25 SPRING PIN 3X25 1 

57 9721100008 E—q)9NN E-10 E—RING E-10 2 

58 5290 29 311 WASHER 1 



-.
1)74DTD 

INK FOUNTAIN  

SECTION NUMBER 5310G 510 

SECTION 
*zogur.it*ATItt5.41-TMko-c.. -t•yh*J4-TI± LTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nalq""*.g.  COMPONENT PARTS NO. PART NAME WEI 
Crty 

59 5290 51 322 )( 911, BUSHING 1 

60 5290 51 321 GEAR 1 

61 5290 51 323 A9Vh" STUD 1 

66 9642051014 V\"Th.")" M5X10 SCREW M5X10 2 

67:9410402008 77'9D9"L°D 4X20 SPRING PIN 4X20 2 

70 5310 51 050 9)9" RING 1 

71 5330 51 1 42 o-5—Dt71- SHAFT 1 

72 90331 V-11,1"7 11D9" 607DDU BALL BEARING 607DDU 2 

73 90627 G- 11)9" G-7 G —RING G-7 2 

74 9410301250 A7°11)9"t°) 3X12 SPRING PIN 3X12 1 

75 9680051208 h.)( 2)" M5X12 SET SCREW M5X12 2 

* 76 5340 51 012-2 ( OPS) PLATE (OPS) 1 

* 77 5340 51 013-2 -(D4V40"0 (NOPS) PLATE (NOPS) 1 

* 78 5330 51 033 SPACER 2 

79 5340 51 040-1 D1'7F SHAFT 2 

80 5340 51 043-2 7"5rVh ( OPS) BRACKET (OPS) 1 

81 5340 51 044-2 7`%5h- VI.. (NOPS) BRACKET (NOPS) 1 

82 9670052008 Vh".9hitiNDF M5X20 SOCKET BOLT M5X20 4 

83 9670082008 V5")F1iNlih M8X20 SOCKET BOLT M8X20 6 

84 5310 51 017 PIN 2 

85 5290 52 422 7,7011)9"A9Vh" SPRING STUD 1 

86 5290 51 047 A9Vh' STUD 2 

87 5290 51 048 7"c09 BLOCK 2 

88 9684060608 h)( D" M6X6 SET SCREW M6X6 2 

89 9721120008 E—Up7" E-12 E —RING E-12 1 

90 9648041014 /5DV)" M4X10 SCREW M4X10 5 

91 90584 IR12X16X16 INNER RACES IR12X16X16 

92 90437 92P)1195” FC16 ONE WAY CLUTCH FC16 1 

93 5310 51 091 LEVER BOSS 1 

94 5340 51 093-1 LEVER 

95 5300 57 133 (7-Wg—) GRIP (IVORY) 1 

95 5340 51 094 " 11 (9p) GRIP (BLACK) 1 

96 9710050014 VVPV* M5 SPRING WASHER M5 2 

97 5310 55 318 
-
1:4V7ti"1JA"— COVER 1 

98 90371 A5AF9VDt AS1101 THRUST WASHER AS1101 1 

99 5290 51 049 19, LEAF SPRING 2 

1 00 9670050608 )1.4"0 M5X6 SOCKET BOLT M5X6 2 

1 01 5300 45 243 )t II/ BUSHING 2 

1 02 5290 52 423-1 tOD PIN 1 



-1)+o-5 - SECTION NUMBER I 5310Z 512 I 

INK ROLLER SECTION 



INK ROLLER 

SECTION NUMBER 5310Z 512 

SECTION 
-Ar cogA(t*A-C1/1341. - 1-fth.gre, F L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na 
-t7hilt*/MAlt-g-

SET NO. / PART NO. na4sn/4"" PART NAME 
/ COMPONENT PARTS NO. 

MR 
Qty 

5290 51 232Z-1 IlD9 LINK 1 

32.33 

5290 51 431Z DV- LEVER 1 

41.43 

5290 51 940-2 1- 1"J9"1ii, DOG & CAM 2 

6.9 

5300 51 631Z-2 )( 911,7M9"- BUSHING HOUSING 2 

8.10 

5300 51 641Z 'MAIO"- BUSHING HOLDER 

1 0.13 

5310 51 210-1 1L3D1'7h ASSY CAM SHAFT ASSY 1 

35.39.40 

5310 51 600-3 tDD-7-(7,9"o-5- RIDER OSCILLATING ROLLER ASSY 1 

1.5-15.51 

5310 51 620-2 D1'7h ASSY SHAFT ASSY 1 

5.6,9.15 

5310 51 630-2 A-DD-5-(2)9"0-5- TOP OSCILLATING ROLLER 2 

1.7,8.10-14,51 

5310 51 900-3 a70`A-DU-5 9"o- -5- WATER OSCILLATING ROLLER ASSY 1 

1.5-14.27.51 

5310 51 920-2 EA,7h ASSY SHAFT ASSY 1 

5.6.9.27 

1 5310 51 610-1 -5-(9\`-tDD-5-fp9"o-5- RIDER OSCILLATING ROLLER 2 

2 5290 51 623 7VF FOOT 2 

3 9710050008 VVP\h" M5 SPRING WASHER M5 7 

4 9660050014 tVF M5 NUT M5 3 

5 9410302008 77° ,1)9"t°) 3X20 SPRING PIN 3X20 2 

6 5290 51 922-2 13L CAM 2 

7 5300 51 633-2 70 D-1- PLATE 2 

8 53-00 51 631-2 )( 91M9"- HOUSING 2 

9 5290 51 632-2 ').›t PAWL 2 

1 0 5290 51 642-2 )011, BUSHING 4 

11 91254 9"J-.7..V7°11, NIP-B6 NIPPLE NIP-B6 2 

12 5300 51 644 h)thi- LOCK COLLAR 4 

1 3 5300 51 641 ,t 9ID*10\\-. HOUSING 2 

1 4 5310 51 643-1 D1,7h SHAFT 4 

1 5 5310 51 621-1 D -1,7h SHAFT 1 

1 6 9672061614 oVh9V11/1- M6X16 HEXAGON BOLT M6X16 1 

1 7 9660060014 1'.91- M6 NUT M6 3 



 

SECTION NUMBER 1 5310Z 512 I 1)f0-'- 

INK ROLLER SECTION 
* on-13  tt*A -zit L F TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. h #* 
SET NO. / PART NO. /goa,m 4"*-4-  COMPONENT 

1 8 5290 51 522 7"55'VF 

1 9 9670062008 Vh- F;ti"Ild• M6X20 

20 90601 CE-9)9" CE-8 

21 5290 51 521 )4 911) 

22 5310 51 510-1 

23 5290 51 931-3 7"55'')F 

24 9710060008 A"V,"h" M6 

25 5290 29 315 F)035- 

26 9684050508 F E)" M5X5 

27 5310 51 921-1 Dt7F 

28 5290 51 933 tO 

29 5290 51 932-2 7"”VF 

30 9721040008 E-9)9" E-4 

31 9721070008 E-9)9" E-7 

32 5290 21 212 )911) 

33 5290 51 232-1 9)9 

34 5290 51 231 tOD 

35 5290 51 212-2 

36 9642051614 t1"MD" M5X16 

37 5290 29 210 

38 5290 51 213 hG 

39 9410403208 4X32 

40 5310 51 211-1 DI'7F 

41 5290 51 431 DA"- 

42 5290 51 435 )( 911, 

43 5290 51 432 )( 911, 

44 5290 51 433 Dt7F 

45 5290 51 437-1 /35- 

46 90230 J-01) IR 1 0X13X12.5 

47 5290 51 436 to p  

48 5290 51 434 7"55*VF 

49 9716060014 t5/"/J" M6 

51 9648040814 /5DEP M4X8 

PARTS NO. 
PART NAME 

BRACKET 

SOCKET BOLT M6X20 

CE-RING CE-8 

BUSHING 

INK DISTRIBUTOR ROLLER 

BRACKET 

SPRING WASHER M6 

LOCK COLLAR 

SET SCREW M5X5 

SHAFT 

PIN 

BRACKET 

E-RING E-4 

E-RING E-7 

BUSHING 

LINK 

PIN 

GEAR 

SCREW M5X16 

BUSHING 

CAM 

SPRING PIN 4X32 

SHAFT 

LEVER 

BUSHING 

BUSHING 

SHAFT 

COLLAR 

INNER RACE IR 10X13X12.5 

PIN 

BRACKET 

PLAIN WASHER M6 

SCREW M4X8 

Wty 

2 

9 

4 

4 

2 

1 

1 

2 

5 

1 

1 

1 

1 

2 

2 

1 

1 

1 

4 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 





SECTION NUMBER J 5310G 514  

SECTION 
INK OSCILLATING ROLLER 



SECTION NUMBER 5310G 514 
SECTION 

* *tLt t øt F L. -CT 1..so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-1D 4DU-T -C.)9"o-5- 

INK OSCILLATING ROLLER 

Na SET NO. / PART Na PART NAME '/C014-0NENT PARTS NO. 
Ma 
Qty 

5290 51 422Z )( 91li1a/9"- HOUSING 1 

28.36 

5290 51 428Z $911)ta,9"- HOUSING 1 

27.28 

5310 51 400 -1:) A-DU-51fD9"o-5-ASSY INK OSCILLATING ROLLER ASSY 1 

11.12.40-42 

5310 52 500-1 o-5-9 11-1- (7p) ASSY ROLLER CLEANER (BLACK) ASSY 1 

3-7.20-23 

5316 52 500-1 o-5-9 11-t-(7"5')D)ASSY ROLLER CLEANER (BROWN) ASSY 1 

3-7,20-23 

1 9410301608 A7°9)9"t°D 3X16 SPRING PIN 3X16 2 

2 5300 75 112 t°D PIN 2 

3 5290 52 523 LEVER 1 

4 5296 33 564-1 V-11,9" 107° (7"5,,D) BALL GRIP (BROWN) 1 

4 90752 V-11,9" 11
1
j7

0 
25 (90) BALL GRIP 25 (BLACK) 1 

5 5310 52 510 F"99- CLEANING TRAY 1 

6 5310 52 523 PLATE 1 

7 5310 52 521 -7‘‘ LI _Fx% BLADE 1 

8 90740 )7"*"11,h M5X15 KNOB BOLT M5X15 2 

9 5290 52 535 to.)  PIN 2 

10 5290 52 536 7-L ARM 2 

11 5290 51 413 NN1,- GEAR 1 

12 9411403200 T-A°-t°D 4X32 TAPER PIN 4X32 1 

13 9670062008 V FitiNDF M6X20 SOCKET BOLT M6X20 10 

15 9642051014 1-1"3V)" M5X10 SCREW M5X10 6 

16 9710050008 WIV,"/3" M5 SPRING WASHER M5 6 

17_ 5300 52 531 7"5rVh BRACKET 1 

1 8 9660050014 tVh M5 NUT M5 2 

19 5290 52 533 7"55rVF BRACKET 2 

20 9716060014 t5 13" M6 PLAIN WASHER M6 1 

21 9660060014 J- Vh M6 NUT M6 1 

22 9642041014 1-1\"3 " M4X10 SCREW M4X10 6 

23 9710040008 ANN V/"h" M4 SPRING WASHER M4 6 

24 5300 52 534 7"55Vh BRACKET 1 

25 9648051014 #5DD" M5X10 SCREW M5X10 6 

26 5290 51 423 b\"- COVER 2 

27 5290 51 428 $911)$10"- HOUSING 1 

28 5290 51 043 11, BUSHING 2 

29 5290 51 421 70 1)- F  PLATE 2 



7t-to-7- 
Br 

SECTION NUMBER I 5310Z 516 I 
FORM ROLLER SECTION 



7t-Lo-5- 
FORM ROLLER 

SECTION NUMBER 5310Z 516 

SECTION 
onau*ia-cit •3.;/st F L.  T Ls„ 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. 
-t7F4Pi'inalt* 
SET NO. / PART NO. g5 ,n/

4"*'9. PART NAME COMPONENT PARTS NO. Q'ty 

5290 51 730-1 NI SCREW 2 

6-8 

5290 52 120 71--Lo-5-'1"797)9"7-L FORM ROLLER BEARING ARM (S) 2 

20.21.29 

5290 52 1 30 74--Go-5-1"7 11)9"7-L FORM ROLLER BEARING ARM (L) 2 

20.21.32 

5290 52 131Z GEAR 1 

37.38 

5310 51 700Z-1 TVA°-71--to-5- UPPER FORM ROLLER 

11.12 

5310 51 810Z-1 o7-74- -13o-5- LOWER FORM ROLLER 1 

11.46 

1 5300 17 117 (7-($"9-) KNOB (IVORY) 2 

1 5310 17 117 (90) KNOB (BLACK) 2 

2 5310 51 721 -f7) 74- -to-7-7791,7F SHAFT 2 

3 5290 51 735 t°) PIN 2 

4 5290 51 732 77°97,9"79'9F" SPRING STUD 4 

6 90401 Af-W-11) 3/16 STEEL BALL 3/16 2 

7 5290 51 083 A7° 11)9" SPRING 2 

8 5290 51 733-1 SCREW 2 

9 9684060608 h$*D" M6X6 SET SCREW M6X6 14 

10 5290 51 736 1- $)35- LOCK COLLAR 4 

11 90205 30N-1V"7q)9`N 6001LLB BALL BEARING 6001LLB 4 

12 5310 51 700-1 Y))\°-74--Lo-5- UPPER FORM ROLLER 1 

13 5290 51 742 - HOLDER 2 

14 5300 51 741 7"”VF BRACKET 1 

15 5300 51 841 A7°9:0"A91yh" SPRING STUD 2 

1 6 5290 51 123-1 730 J9 SPRING 4 

17 9710080008 ANN h" M8 SPRING WASHER M8 4 

18 5290 51 738 7"W)D9" BUSHING 1 

1 9 90204 7V-IL/1"Y97,9" 6001ZZ BALL BEARING 6001ZZ 2 

20 5290 51 737 tO PIN 4 

21 9410302508 A7° 117.0"t°) 3X25 SPRING PIN 3X25 4 

22 5300 51 731-1 7"5" F BRACKET 1 

23 9410302008 717° 11D9N`t°) 3X20 SPRING PIN 3X20 3 

24 9684050508 F$DN` M5X5 SET SCREW M5X5 5 

25 9660060014 tVF M6 NUT M6 2 

26 9684061608 h$V)NN M6X16 SET SCREW M6X16 2 

27 5290 51 744 7N`W)D9" BUSHING 1 



 

I SECTION NUMBER  53102 516I 
SECTION 

*.1011,13,11al*Pat11:5111. - it-W-C;±3C L 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FORM ROLLER 

NO. SET NO. /PART NO. gOAWF/ PART NAME COMPONENT PARTS NO. Crty 

28 5300 52 112 135- COLLAR 1 

29 5290 52 114 9)9 LINK 2 

31 5300 51 842 A7°9)9" SPRING 2 

32 5290 52 115 11 )9 LINK 2 

33 5290 52 140 W. CAM 1 

34 5310 52 111-1 D1,7h SHAFT 1 

35 9721120008 E- 11 )9" E-12 E-RING E-12 1 

37 5290 52 132-2 $911, BUSHING 1 

38 5290 52 1 31 +%\t, GEAR 1 

39 5290 52 117 /35- COLLAR 1 

40 5290 52 1 50 W. CAM 1 

41 5300 52 122-1 UV- (71'it"q-) LEVER (IVORY) 1 

41 5310 52 122-1 UA"- (90) LEVER (BLACK) 1 

42 5300 12 224 PLATE 3 

43 9650052014 q$1-53V)" M5X20 SCREW M5X20 3 

44 5290 51 8,23 7"VD79" BUSHING 1 

45 90206 ili"-$1"79)9" 6201ZZ BALL BEARING 6201ZZ 2 

46 5310 51 810-1 o7-71-Lo-5- LOWER FORM ROLLER 1 

47 5290 51 831 7"5rVh BRACKET 1 

48 5290 51 822 A7° 9D9N'A9Vh" SPRING STUD 2 

49 5290 51 821-1 .7"5-h'Vt- BRACKET 1 

50 5290 51 832 7"5r19h BRACKET 1 





OPERATION LEVER 

- 
I 5310Z I SECTION NUMBER 520  

SECTION 



OPERATION LEVER SECTION 
Ofifig,ItIOZ-Clt Lt1-d- F LT1F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

72 a 

SECTION NUMBER 5310Z 520 

-
.y NO. SET NO. / PART NO. necANN/4"# PART NAME COMPONENT PARTS NO. 

Ma 
Q'ty 

5310 52 200-1 9')/D"9 ASSY OPERATING SHAFT ASSY 1 

71-76,79,80,87 

5310 57 100-1 1 L9P"),D"9 ASSY CAM DRIVE SHAFT ASSY 1 

37-39 

5330 52 610Z Y-L ARM 1 

82,86 

1 5300 51 160 95')f CLUTCH 

2 9721070008 E-qD9" E-7 E-RING E-7 18 

3 5310 51 170 9)9 LINK 1 

4 9721040008 E - 11 )9" E-4 E-RING E-4 7 

5 5290 21 316 A7OUD9" SPRING 2 

6 9684050508 t-)( 7.)" M5X5 SET SCREW M5X5 6 

7 5310 51 1 80-1 7U-L FRAME 1 

8 9716050014 t5 13" M5 PLAIN WASHER M5 3 

9 9710050008 A /3" M5 SPRING WASHER M5 9 

1 0 9642051014 tiN"3E)" M5X10 SCREW M5X10 6 

11 5310 51 190 Y-L ARM 1 

12 5310 52 293 VA BOSS 2 

1 3 5310 52 294 11 )9 LINK 1 

1 4 5310 52 292 A9VF" STUD 1 

15 5310 52 290 DA"- LEVER 1 

16 5310 52 264 IJ D9 LINK 1 

17 9721050008 E-qD9" E-5 E -RING E-5 2 

1 8 5310 52 283-1 11 )9 LINK 1 

1 9 9721100008 E-Up9" E-10 E-RING E-10 2 

20 5310 57 040-1 99"V1]L. (OPS) CAM (OPS) 1 

21 5300 57 051 A9Vh" STUD 

22 9710080008 11" W1j" M8 SPRING WASHER M8 3 

23 9660080014 tV1- M8 NUT M8 3 

24 5310 57 053 A9Vt," STUD 1 

25 5310 57 030-1 W. CAM 1 

26 5296 33 525-1 74"q9"7 (7"5',D) BALL GRIP (BROWN) 1 

26 90758 V-11/9"9V7° 32 (9o) BALL GRIP 32 (BLACK) 1 

27 5290 52 213 DA"- LEVER 1 

28 5290 22 318 SCREW 1 

29 5310 57 051 IJ D9 LINK 1 

30 5310 52 260 DA"- LEVER 1 

31 5310 52 270 DA"- LEVER 1 

32 5290 21 319 A7° 11)9" SPRING 1 



49 9642061414 t1"34D" M6X14 
50 5310 52 640-1 WI"- 

SCREW M6X14 

LEVER 

4 

1 
51 9660060014 /".9F M6 NUT M6 1 
52 5310 52 251 A9VF" STUD 1 
53 5290 21 161 A7OUD9"A9V1.%% SPRING STUD 1 

54 5290 51 123-1 A7° 1)D9" SPRING 1 

57 9670041008 95'Vtli"11,F M4X10 SOCKET BOLT M4X10 8 

58 9710040008 A"Wh" M4 

59 5300 33 562 1)5- 

SPRING WASHER M4 8 

COLLAR 4 
60 5310 52 651 9D9 LINK 1 
61 5290 37 434-1 A7°97)9" SPRING 1 
62 5310 52 620-1 71,-L, FRAME 1 

7921-51- VAL2 ACTUATOR VAL2 5 63 95118 

SWITCH V-1C2 5 64 97303 A -1” V-1C2 
65 9710030008 A'VP`h' M3 SPRING WASHER M3 6 
66 9642034014 11"7*D" M3X40 SCREW M3X40 4 

W- 360010-1 COVER 360010-1 3 67 98501 

68 5310 52 212 BOSS 1 

69 5310 52 214 INDICATOR 1 
70 9642030614 t1"..3V)" M3X6 SCREW M3X6 2 
71 5310 52 230 7-L3 ARM 1 

55 5310 52 632-1 A9V1'" STUD 1  
56 5310 52 631 7”.h. V1- BRACKET 1 

72 9410503208 A7°9)9"t°D 5X32 SPRING PIN 5X32 2 

MR 
Q'ty PART NAME 

 

_ 

SECTION NUMBER I 5310Z 520 I 

 

OPERATION LEVER SECTION 
*:-._ osactiiia-cuti:;11,""C411t-11.0)-C, 11*-CA T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

matf0F/4444* COMPONENT PARTS NO. 

LEVER 1 

A9V1-" STUD 1 
E.- A"9"99-9P",gD9 LINK 2 

36 -9710060008 n'*1"h" M6 SPRING WASHER M6 5 

37 9411302500 5- -A°-t°D 3X25 TAPER PIN 3X25 2 

38 5310 57 110 7-13 ARM 2 

39 5310 57 121 Dt7F SHAFT I  

40 97630 91).)-0-' AS-05N AC115V SOLENOID AS-05N AC115V 1  

41 5300 33 561-1 t'D PIN 2 

43 9660040014 tVh M4 NUT M4 8 

44 5310 52 652 7"”.1.9 h BRACKET 1  

45 9660050014 VA. M5 NUT M5 1  

46 5310 52 250 WI"- LEVER 1  

47 90203 40%-li/1"79:)9"  625ZZ BALL BEARING 625ZZ 1  

48 9670051608 9h. V .FiliNliF M5X16 SOCKET BOLT M5X16 1 

Na -t7Fit-g-pasmit* 
SET Na / PART NO. 

33 5310 52 280 

34 5310 52 263 

35 5290 52 356 



5310Z 520  

OPERATION LEVER 

SECTION NUMBER 
SECTION 

*LOZSAU-WATUi5AUTMA.OT, -tyhilt*TA5CLTT o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t.yFit*ina#-g-

SET NO. / PART NO. gulvt/*4** PART NAME COMPONENT PARTS NO. 
AO 
Q'ty 

73 5310 52 233 hL CAM 1 

74 9648040814 /53:7) M4X8 SCREW M4X8 2 

75 941050-2508 70°9)9"t°D 5X25 SPRING PIN 5X25 3 

76 5310 52 220 hL CAM 1 

77 5290 29 314 h)035— LOCK COLLAR 2 

78 5310 59 516 $911, BUSHING 2 

79 5310 52 211 Dt7h SHAFT 1 

80 5310 52 240-1 hL CAM 1 

81 5310 52 242-1 hL CAM 1 

82 5290 33 214 $911) BUSHING 1 

83 9670051001 Il VtliNDF M5X10 SOCKET BOLT M5X10 2 

84' 5290 37 251 A7°I1D9" SPRING 1 

85 5310 52 660 49 10). RACHET 1 

86 5330 52 610 Y—L ARM 1 

87 5310 52 215-1 ”IVF RATCHET 1 

88 5290 24 118 h5— COLLAR 6 

89 5310 52 216-1 hi. CAM 1 

90 5310 52 217-1 hL CAM 1 

91 9642054014 t1"7*D" M5X40 SCREW M5X40 2 

92 5290 21 212 $911) BUSHING 1 

93 5310 52 604 9D9 LINK 1 

94 5290 29 313 /"h" WASHER 1 

95 9642051614 t'l'3V.)" M5X16 SCREW M5X16 2 

96 5310 57 054 771.—L0-5—UD9t°D PIN 1 

97 5310 52 252 J".91- NUT 1 

98 90628 AJ".97°L°D SSP-4 SNAP PIN SSP-4 4 

99 5310 52 218 hL CAM 1 

1 00 5310 52 670 9)9 LINK 1 

1 01 5310 52 680 95”1/V— CLUTCH LEVER 1 

102 5310 52 674 7'55.Vh BRACKET 1 

1 03 5290 54 543 il' hh" SPRING SUSPENDER 1 

104 5290 38 141-1 A7°U)9" SPRING 1 

1 05 5330 52 660-1 '.9$ PAWL 1 

106 5330 52 671 A7°9)9" SPRING 1 

1 07 9648051008 1/57.f.P` M5X10 SCREW M5X10 1 

1 09 5300 21 424 7o 1)..1, PLATE 1 

110 97632 VD)-(F" AS-05N AC115V SOLENOID AS-05N AC115V 1 



A -012.)I3t -f 

WATER CONTROL 

1:. --,:•,a.,- 

SECTION 
SECTION NUMBER I 53102 522 I 



A-193 3r)t-f 

WATER CONTROL 

SECTION NUMBER 5310Z 522 

SECTION 
*Z Ogfigi "CU 15 4 L F LTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t .:/ h #4'rgigaP4 
SET NO. / PART NO. gu=n ft/4"** PART NAME 

COMPONENT PARTS NO. Crty 

5290 52 311Z %%•17,_ GEAR 1 

27,30 

5290 52 320Z-1 bLDA"- CAM LEVER 1 

4,13 

5290 52 358Z-2 9)9 LINK 1 

15,63 

5290 52 390Z-1 7-L ARM 1 

51,52 

5310 52 300-2 aA"9"29-7-L ASSY WATER DUCTOR ARM ASSY 

22.25,26,39,40 

5310 52 380 A-(92r Aph"11, ASSY WATER CONTROL HANDLE ASSY 1 

48,55,56 

1 9642051014 J-1"DD" M5X10 SCREW M5X10 3 

2 9710050008 A "h" M5 SPRING WASHER M5 5 

4 5290 52 320-1 DA"- LEVER 1 

5 90200 $"-11,1"7 11)9" 607ZZ BALL BEARING 607ZZ 1 

6 9721050008 E-99" E-5 E -RING E-5 2 

7 5290 52 460-1 DA"- LEVER 1 

8, 5290 52 322 A9VF" STUD 1 

9 9710080008 1 /3" M8 SPRING WASHER M8 2 

1 0 9660080014 tVh M8 NUT M8 2 

11 9721100008 E -9)9" E-10 E-RING E-10 3 

12 5290 29 311 41 %.13" WASHER 3 

1 3 5290 37 513-1  BUSHING 1 

1 4 5290 52 357-4 t0 D PIN 1 

15 5290 52 358-2 UD2 LINK 1 

1 6 90203 iti"-W79)9" 625ZZ BALL BEARING 625ZZ 1 

17 9721040008 E-9.)9" E-4 E-RING E-4 1 

1 8 5290 52 355-3 t°) PIN 1 

1 9 9721070008 E- 117)9" E-7 E-RING E-7 1 

20 5290 38 1 41-1 A7°11D9" SPRING 2 

21 5290 21 1 61 A7° 11D9"A9Vh" SPRING STUD 1 

22 5290 52 330-1 7-L ARM 1 

25 5310 52 341-2 D1'71- SHAFT 1 

26 5290 52 340-1 Y-L ARM 1 

27 5290 37 123 )011, BUSHING 1 

28 9642051614 1-1"DD" M5X16 SCREW M5X16 2 

29 5290 52 313 I t CAM 1 

30 5290 52 311 GEAR 1 



Af93')taTef 
SECTION NUMBER I 5310Z 522 I 

WATER CONTROL SECTION 
iir zotfatt*A -cavigL.-c4 it-g-T;t3Z T  Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gaft/4414*-4' PART NAME COMPONENT PARTS NO. 
MR 
Q'ty 

31 91250 4111/M97° 1 /4" OIL CUP 1/4" 1 
32 5290 52 312 A9 1.91-" STUD 1 
34 5290 52 440 95Vf CLUTCH 1 
35 5290 21 521 A7o9p9" SPRING 1 
36 5310 52 430 DA"— LEVER 1 
37 5310 52 454 AP.9A°— STOPPER 1 
38 5290 52 350-3 DA"— LEVER 1 
39 5290 52 360-1 DA"— LEVER 1 
40 9410502508 A7'9D9"t°) 5X25 SPRING PIN 5X25 3 

41 9648051614 #53D" M5X16 SCREW M5X16 4 

42 5290 52 344 $911, BUSHING 2 

43 5300 52 376 SCALE 1 
44 9648052014 #5M)" M5X20 SCREW M5X20 2 

45 5300 52 375 7"5h-Vh BRACKET 1 
46 5300 59 116 135- - 

COLLAR 2 

47 9716060014 t5 ))" M6 PLAIN WASHER M6 2 

48 5300 52 370 A'-( 11 3',f3g)t -fADF"$ HANDLE 1 
49 9648041014 #53D" M4X10 SCREW M4X10 1 
50 5300 33 538 vza  KNOB (IVORY) 1 
50 5310 33 538 V7"1-7. (90) KNOB (BLACK) 1 
51 5290 52 390-1 DA"— LEVER 1 
52 5290 41 112 $911/ BUSHING 1 
53 9670051608 M5X16 SOCKET BOLT M5X16 2 

54 5290 52 381 7"5-h-Vh BRACKET 1 
55 5290 52 382-1 top  PIN 1 
56 9410302008 A7o,D,x‘top 3X20 SPRING PIN 3X20 1 
57 5290 52 375-1 7"1.)- D2- BRAKE SHOE 

58 5290 38 235 A7°9D9" SPRING 1 
59 5290 52 374-1 A9Vh" STUD 1 
61 9660060014 tVF M6 NUT M6 2 

62 9710060008 j\ " 1)" M6 SPRING WASHER M6 2 

63 5300 45 243 $911) BUSHING 2 

64 5290 29 313 ip% WASHER 1 





F.A"0- 75- 
WATER ROLLER 

SECTION NUMBER 5310Z 530  



7" 0-5— 

WATER ROLLER 

SECTION NUMBER 5310Z 530 

SECTION 
*z it-'4. -t-A5c -c -F Lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t7hilt ina#* NO. SET NO. / PART NO. nAIS*/414" PART NAME COMPONENT PARTS NO. 
Mft 
Q'ty 

5300 53 250-1 E.A"*"FIDt1'1Y7° ASSY WATER BOTTLE CAP ASSY 1 

59-64 

5310 53 1 00-1 E.A"7" ASSY WATER UNIT ASSY 1 

5-12.16-27.30-32.37.38.40.41.67.68 

5310 53 1 30 F_A"9"99-17 99"VDA"— LEVER ASSY 1 

11.12.16 

5310 53 1 50 ZA"7t)TDo-5— ASSY WATER FOUNTAIN ROLLER ASSY 1 

11.37.38 

5310 53 220Z GEAR 

45.46 

5330 53 110Z-2 7D—L FRAME 1 

31.32 

5330 53 120Z-2 lipT"q7D—L FRAME 1 

32.40 

1 9642051614 1-1"D.D" M5X16 SCREW M5X16 6 

2 9710050008 A"*/"h" M5 SPRING WASHER M5 12 

3 5290 37 434-1 A7° 11)9" SPRING 2 

4 5310 53 230-1 71)—L FRAME 1 

5 5290 53 132-1 Dk` SCREW 2 

6 5290 53 175 A7° 11)9" SPRING 2 

7 5310 53 1 31 AT— STAY 1 

8 5310 53 135 AT— STAY 2 

9 9684050508 M5X5 SET SCREW M5X5 6 

10 5290 53 1 34 hL CAM 2 

11 9410302008 A7° 11)9"t°) 3X20 SPRING PIN 3X20 4 

12 5310 53 133 Dt7h SHAFT 1 

13 9650052014 q11)/5 7.)" M5X20 SCREW M5X20 1 

1 4 5300 12 224 7ob—F PLATE 1 

15 5300 52 121 DA"— (Y-(*" 11—) LEVER (IVORY) 1 

15 5310 52 121 DA"— (90) LEVER (BLACK) 1 

1 6 5290 53 1 40 /3G CAM 2 

1 7 9660080014 tVh M8 NUT M8 5 

1 8 9710080008 A" J" M8 SPRING WASHER M8 5 

19 9670081208 V,Vh*"lid- M8X12 SOCKET BOLT M8X12 4 

20 5290 53 173 PIN 2 

21 5290 53 170-1 DA"— LEVER 1 

22 90201 *"-11)1"79)9" 609VV BALL BEARING 609VV 2 

23 5290 53 162-2 1"7 11)9"*A/9"— BEARING HOLDER 2 

24 9684060608 hi*D" M6X6 SET SCREW M6X6 6 



;" 0-5- 
WATER ROLLER 

SECTION NUMBER J 530 I 

SECTION 
*L- OnAlt*ATUii4LT61-d- A.,OT,-t7b4 -CT±3ZLTTL,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

-t7hilt*/345a4 NO. SET NO. / PART NO. mat, ft/41" PART NAME COMPONENT PARTS NO. 
INA 
Crty 

25 5310 53 160-2 aA"9"99-o-5- WATER DUCTOR ROLLER 1 
26 5290 53 1 80-1 WI"- LEVER 1 
27 5290 53 174 t 0 PIN 2 

28 9648051614 #53.D" M5X16 SCREW M5X16 4 

29 5290 29 220-1 $914 BUSHING 1 
30 5290 53 114  SPRING STUD 1 
31 5330 53 110-2 7U-G FRAME 1 
32 5290 53 113 $91D BUSHING 2 

33 5300 53 1 95 HOSE 1 
34 5300 53 214-1 t°) PIN 2 

35 5300 53 215 vza KNOB 2 

36 5310 53 1 90-1 aA"7"* ASSY WATER FOUNTAIN ASSY 1 
37 5310 53 151 0-5- ROLLER 1 
38 5310 53 153-1 4"1' GEAR 1 
39 5310 53 240-1 71)-1., FRAME 1 
40 5330 53 120-2 7D-L3. FRAME 1 
41 5290 53 121 A7°9)9N`h SPRING STUD 1 
42 5310 53 1 56-1 GEAR 1 
43 5310 53 1 55-1  BUSHING 1 
44 9721070008 E-97)9" E-7 E -RING E-7 1 
45 5300 58 144 .A 91D BUSHING 2 

46 5310 .53 220 GEAR 1 
47 5310 53 223-1 ? VF" STUD 1 
48 9642053014 1-V`3E.)" M5X30 SCREW M5X30 4 

49 5300 53 211 Tv”VF BRACKET 1 
50 9642051014 1"1"DEJ" M5X10 SCREW M5X10 2 

51 5300 53 1 93-1 $-A7"5rVF HOSE BRACKET 1 
52 5300 82 520-1 T`5J'VF BRACKET 1 
53 5310 53 217 AFVA°- STOPPER 1 

54 9648051014 #53V.)" M5X10 SCREW M5X10 2 

55 5310 53 212 7"5-h*VF BRACKET 1 
56 5310 53 213 to)  PIN 1 
58 5300 53 251-1 "t" Ht WATER BOTTLE 1 
59 5300 53 256 nc"”D PACKING 1 
60 9721030050 E-99" E-3 E-RING E-3 3 
61 5300 53 254-1 D"LA° D RUBBER PACKING 1 
62 5290 53 255 A7°9D9" SPRING 1 
63 5300 53 253 t 0 PIN 1 
64 5300 53 252-1 +1,V7° CAP 1 



l'rt 
Q ' t y PART NAME 

/ COMPONENT PARTS NO. NO. SET NO. / PART NO. 

7" 0-5- 

WATER ROLLER 

SECTION NUMBER 
SECTION 

#-'4L-ci±1... Ls. 
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

65 5300 53 216 t-711"Dh" HOSE CLAMP 1 

66 5290 29 312 rr)D1,- WASHER 1 

67 5290 53 115 7"o‘99 BLOCK 2 

68 9670041008 `) h1i"11,1' M4X10 SOCKET BOLT M4X10 4 

5310Z 530 I 



MASTER CYLINDER 

C ..., I = I 
SECTION NUMBER I 5310Z 540 I I1J r -9 

SECTION 



ADF"') 

MASTER CYLINDER 
SECTION NUMBER 5310Z 540 

SECTION 
*Z0ThReiattAig,""Cill Tit5C -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.yh4V4- /na#* NO. SET NO. / PART NO. PART NAME 1113 '°*V=PONENT PARTS NO. 
Ma 
Q'ty 

5290 22 411Z '1 )9 LINK 1 

19.20 
5290 22 413Z IJ D9 LINK 1 

20,30 

5310 54 130 757,7°D1'7FASSY CLAMP SHAFT ASSY 1 

67,68,79 

1 5300 54 462 25)70 VDI -fh" CLAMP SOLENOID 1 

2 5290 54 115 t°D PIN 4 

3 5300 54 453 A7O9)9" SPRING 2 

4 9716050014 t5#"h"* M5 PLAIN WASHER M5 3 

5 9670062008 M6X20 SOCKET BOLT M6X20 1 0 

6 9710060008 A"V,"b" M6 SPRING WASHER M6 2 

7 5300 54 451 7"55"Vh BRACKET 2 

8 5300 54 430 1..)1"— LEVER 1 

9 9670061208 M6X12 SOCKET BOLT M6X12 4 

1 0 5300 54 461 7"5,VF BRACKET 2 

11 9716040014 t5 b" M4 PLAIN WASHER M4 7 

13 9670041008 s.) 1.1i"11,F M4X10 SOCKET BOLT M4X10 7 

1 4 9684050508 M5X5 SET SCREW M5X5 7 

1 5 5300 54 452 Ert'7F SHAFT 2 

1 6 9721070008 E—Up9" E-7 E—RING E-7 2 

1 7 9670062508 V Fli"11./F M6X25 SOCKET BOLT M6X25 1 

1 8 5290 54 540 DA"— LEVER 1 

1 9 5290 22 411 Up9 LINK 1 

20 5290 22 412 $911) BUSHING 2 

21 9670051608 Vh"VF7h"RiF M5X16 SOCKET BOLT M5X16 8 

23 5290 54 520 95)7° CLAMP 1 

24 5290 54 522-1 $91b BUSHING 1 

25 5290 54 542-1 77°U.D9" SPRING 1 

26 5290 54 541 A7°9D9"A9Vh" SPRING STUD 1 

27 5310 54 410 T-11/9 5D7° TAIL CLAMP 1 

28 5310 54 114 LODWk -91.  PIN BAR BASE 1 

29 9648041014 /5D*D" M4X10 SCREW M4X10 3 

30 5290 22 413 '1 )9 LINK 1 

31 5290 11 152 h)th5— LOCK COLLAR 1 

32 9684060608 M6X6 SET SCREW M6X6 2 

33 5300 54 116 A709D9"A9V1-" SPRING STUD 2 

34 9660060014 tVF M6 NUT M6 2 

35 5300 54 322 $91D BUSHING 1 



MASTER CYLINDER 
SECTION NUMBER I 5310Z 540 I 

SECTION 
lirzOg5All*.F.T(11541. - 1-d- A-OT, -t•yh*-F4TAlcl-TTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. nentr./*"41' PART NAME COMPONENT PARTS NO. 
Mft 
(Xty 

36 9648051014 #.33 M5X10 SCREW M5X10 2 

37 5300 54 311 A9Vh" STUD 1 

38 9414161014 99t
0
D 1.6X10 SPLIT PIN 1.6X10 3 

3§ 5290 54 413 A-7°Up9" SPRING 2 

40 5290 35 131-1 A7° 11)9" SPRING 2 

41 5290 54 337 VZZ KNOB 2 

42 5300 54 512 SPACER 1 

43 9670051001 991-7104/1.. M5X10 SOCKET BOLT M5X10 1 7 

44 5290 23 115 1"Y9)9"/W- COVER 1 

45 90210 "1"YUD9" 6206LLBC2P6 BEARING 6206LLBC2P6 1 

46 5300 54 331-1 qA9795D7°bL CAM 1 

47 5300 54 332 b5- COLLAR 2 

48 5300 54 320 LEVER 1 

49 90200 "-U,1"Yqp9" 607ZZ BALL BEARING 607ZZ 1 
50 9721050008 E-U-7,9" E-5 E -RING E-5 1 
51 5290 54 117 77'1W"79Vh" SPRING STUD 2 

52 5310 54 511 Dt7h SHAFT 1 

53 5310 54 111 7A9--D9D9"- MASTER CYLINDER 1 

54 90209 1"7 11)9" 6205LLBC2P6. BEARING 6205LLBC2P6 1 

55 5290 23 112 GEAR 1 

56 5330 23 113 Ip% WASHER 3 

57 5290 24 127 iti"11/F BOLT 3 

58 5290 23 116-1 1"YUD9"bA".- COVER 1 

59 5290 54 531-1 )( 911/ BUSHING 1 

60 5300 54 463 -(EPI91.91)/-fh" EJECT SOLENOID 1 

61 5300 54 440 LEVER 1 

62 9721040008 E- 11D9" E-4 E -RING E-4 3 

65 5310 54 1 63 9"9VA°- GRIPPER 1 

66 5300 59 652 A7o 9D9" SPRING 1 

67 5300 54 1 40-2 WI"- LEVER 1 

68 9410402008 A7°9)9"t°D 4X20 SPRING PIN 4X20 1 

69 5300 54 152 )t 911, BUSHING 2 

70 5290 29 315 LOCK COLLAR 2 

71 5310 54 1 66 7A9-95)7°  A7"W" SPRING 2 

72 5300 54 1 61 A7°9)9"A9VF" SPRING STUD 2 

73 5300 54 114-1 V7F. KNOB 1 

74 5290 54 341 A7°9D9' SPRING 2 

75 5290 54 336-1 V7E KNOB 1 

76 5300 54 1 20 7"55.VF BRACKET 1 



f, 
SECTION NUMBER 5310Z 540 ADF"g, 

MASTER CYLINDER SECTION 
iti,"C`;'±YC L "C T Ls. 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
-t ,yhit*/NA*41 NO. SET NO. / PART NO. ggANE /41 *J4 PART NAME / COMPONENT PARTS NO. Q'ty 

77 5310 54 210-1 t0)A"-7°1)—F PINBAR PLATE 1 

78 9716060014 t5/"1j" M6 PLAIN WASHER M6 2 

79 5310 54 151 D1,7h SHAFT 1 

81 5310 54 112-1 95)7° —A CLAMP BASE 1 

82 5310 54 117-1 qA9—A1"9F"$2')7°L,—F PLATE 1 

83 5300 54 113 tc'D PIN 1 

84 9410301008 A7° 117;9"t°D 3X10 SPRING PIN 3X10 3 

85 5310 54 1 71 APW— STOPPER 1 

86 5310 54 1 72 At°W— STOPPER 1 

87 5310 54 1 73 APW— STOPPER 1 

88- 5310 54 174 WW— STOPPER 1 

89 5310 54 175 WW— STOPPER 1 

90 5300 54 333 135— COLLAR 1 

91 90652 GS-9D9" GS-5 GS—RING GS-5 1 



-fDt71.,-L 5310Z 550 SECTION NUMBER 
INK FRAME SECTION 



5310Z 550 

INK FRAME 

f, 
SECTION NUMBER 

SECTION 
*conAaitia-cat541...- "C":;t3Z L  T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•yrAt-glAsa** 
SET NO. / PART NO. gsa n/4"#* COMPONENT PARTS NO. PART NAME ill Mt 

Q'ty 

1 9670081608 VF;ti"IliF M8X16 SOCKET BOLT M8X16 4 

2 5310 55 111-1 'L'-L3 FRAME 1 

3 5310 55 315 AT- STAY 1 

4 5310 55 112-3 71)-L FRAME 1 

5 5290 55 314 0 PIN 2 

6 9670082508 M8X25 SOCKET BOLT M8X25 4 

7 5330 55 312-1 t'D PIN 1 

8 91250 4-fllibV7° 1/4" OIL CUP 1 /4" 2 

9 9710120008 A"V)"/3" M12 SPRING WASHER M12 2 

10 9662120014 tVF M12 NUT M12 1 

11 9660120014 tVF M12 NUT M12 1 

1 2 5310 55 311 71)-13 FRAME 1 

1 3 5290 55 313-1 1:0D PIN 1 

1 4 5310 55 317 AT- STAY 1 



1M1 

SECTION NUMBER  5310G 590 I 
SECTION MASTER INSERTION 



MASTER INSERTION 

.t :,#24- 
5310G  590 I SECTION NUMBER 1 

SECTION 
lic- ,10nAU*ATUI5ALTMA.OT., -t ,:i F #J4—tTt LTToo 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t7F**/na# NO. SET Na / PART Na PART NAME 
COMPONENT PARTS NO. Q'ty 

5300 59 640Z-1 DA"— LEVER 1 

78,79 

5300 59 835Z 7-0."114"/,— GEAR 1 

52,53 

5310 59 530 95 D/1"— ASSY CLUTCH LEVER ASSY 1 

50,89-91 

5310 59 600 7A9--f),—D3) ASSY MASTER INSERTION ASSY 1 

1 -11,13-28,30,31,35-40,42-57,68,75,77-79,97 

98,104 

5310 59 610Z 7D—L FRAME 1 

1 0,36 

5310 59 620Z 7D—t FRAME 1 

10,51 

5310 59 700 71r—F"DA"—ASSY FEED LEVER ASSY 1 

4,6,8,13,15 

5310 59 810-2 YVA°-7-1—h"o-5— ASSY UPPER FEED ROLLER ASSY 1 

1,2,5,104 

5310 59 900-1 7A9—T-7"II, ASSY (90) MASTER TABLE ASSY (BLACK) 1 

11,27,41,43,58-67,69,70,72-74,76,83,88,102,108-115 

5316 59 900-1 7A9-5-7"11/ (Ylli"q—) MASTER TABLE (IVORY) 1 

11,27,41,43,58-67,69,70,72-74,76,83,88,102,108-115 

1 5310 59 811-1 YVA°—o-5—D1,7h SHAFT 1 

2 5300 59 813-1 YVA°—o-7— UPPER ROLLER 8 

3 5290 36 321 t°D PIN 2 

4 5300 59 710 7—L ARM 1 

5 9684050508 F)( 7,v" M5X5 SET SCREW M5X5 8 

6 5300 59 720 7—G ARM 1 

7 90705 1 )FA9 112— 1 /4 SET SCREW 1/4 2 

8 5300 59 742 77.9-7-f—h"DA"— ARM 1 

9 5290 51 123-1 A7° 11)9" SPRING 2 

1 0 5290 31 214 )t911, BUSHING 2 

11 9670061208 Vh'Vht"lbh M6X12 SOCKET BOLT M6X12 11 

1 3 9411302500 T—A°—t°) 3X25 TAPER PIN 3X25 3 

14 5310 59 631 AT— STAY 3 

15 5310 59 741 D1,7h SHAFT 1 

16 9648061214 #5DV)" M6X12 SCREW M6X12 1 

17 5310 59 842 0-5— ROLLER 1 

1 8 5300 59 841 o-5-7"5,VF BRACKET 2 

1 9 5310 59 839 t5,"/J" JIS B 1256 WASHER 2 



SECTION NUMBER I 55111( 9U I 

SECTION 
ik- z ctifilen-cit -c "C T Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

MASTER INSERTION 

In';'
NO. SET NO. / PART NO. 

ma PART NAME COMPONENT PARTS NO. (Tty 

20 9648030614 /53V)" M3X6 SCREW M3X6 4 

21 5310 59 837-2 7A9-o7-V1'h" GUIDE 

22 9642051014 tYIDD" M5X10 SCREW M5X10 20 

23 5330 59 838 V -0." GUIDE 1 

24 9660040014 i'Vh M4 NUT M4 4 

25 5300 59 836 7"5h.VF BRACKET 4 

26 5310 59 843 A5-11, SCALE 1 

27 9721040008 E- 11 )9" E-4 E -RING E-4 3 

28 5300 59 861-1 AP:17°71(D1"- FINGER 

29 9652041014 F5AMD" M4X10 SCREW M4X10 4 

30 5310 59 850 D1'7F SHAFT 1 

31 5300 59 862 A7° 117/9" SPRING 1 

32 9660080014 V91 M8 NUT M8 2 

33 9710080008 A"V/"V M8 SPRING WASHER M8 2 

34 5310 59 515 A9Vf" STUD 2 

35 5300 86 1 43 t 0 PIN 2 

36 5310 59 610 71,-G FRAME 1 

37 5300 56 088  SPRING 2 

38 5300 86 1 42  PIN GUIDE 2 

39 9410201008 A7° U.D9"t°D 2X10 SPRING PIN 2X10 2 

40 5300 86 1 44 )7" KNOB 2 

41 5310 59 941 AT- STAY 3 

42 5290 36 215 h)035- LOCK COLLAR 1 

43 9716050014 t5/"V M5 PLAIN WASHER M5 6 

44 5300 59 831 YNMD9"*11)9"- BEARING HOLDER 1 

45 90331 e-1 79D9" 607DDU BALL BEARING 607DDU 2 

46 5310 59 820 o7-o-5- LOWER INSERTION ROLLER 1 

47 5310 59 832 1"7 11 D9"fill/9"- BEARING HOLDER 1 

48 9648051014 /53DIN m5x1p SCREW M5X10 2 

49 5300 59 834 7-f-I"o-5- 1,- GEAR 1 

50 9410301608 A7°9D9"t°D 3X16 SPRING PIN 3X16 5 

51 5310 59 620 71/-L, FRAME 1 

52 5300 58 144 )t 911, BUSHING 1 

53 5300 59 835 xkl,._, GEAR 1 

54 52.90 29 312 9VDt- WASHER 1 

55 9721070008 E-9)9" E-7 E-RING E-7 3 

56 5290 37 433 A7° 11D9"A9Vh" SPRING STUD 1 

57 5300 59 652 A7°IlD9NN SPRING 1 

58 5310 59 942 V:11- NUT 2 



Z'A9- -.17)/-D3D 

MASTER INSERTION 

a -t,a,'" I 5310G 590 I SECTION NUMBER 
SECTION 

*aolaAum_aTu LT A-o-c-,--t•yF* T LTTL,,, 
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

 

-t7F*- g5e.# NO. SET NO. / PART NO. Afiaft/4"*'-4- 
PART NAME COMPONENT PARTS NO. 

gift 
Qty 

59 5310 59 920 7D-L FRAME 1 

60 5310 59 918-1 h"-(F" (70) GUIDE (BLACK) 1 

60 5316 59 918-1 b"10." (7-ft"9-) GUIDE (IVORY) 1 

61 9642030614 t1"3D" M3X6 SCREW M3X6 1 6 

62 5310 59 914 *JO"- HOLDER 5 

63 5290 54 338 A7° 11 )9" SPRING 4 

64 5290 44 241 KNOB 4 

65 5310 59 917-1 "55 J b  5 

66 5310 59 916-1 7A9-5-- -7"11, (90) MASTER TABLE (BLACK) 4 

66 5316_59 916-1 779-5--7"11/ (7-(iti"q-) MASTER TABLE (IVORY) 4 

67 9660030014 tVh M3 NUT M3 1 6 

68 9710050014 A" h" M5 SPRING WASHER M5 16 

69 9642031614 t1"3D" M3X16 SCREW M3X16 6 

70 97332 A-Of D2MV-5L111-IC2 SWITCH D2MV-5L111-IC2 1 

72 5300 21 424 PLATE 3 

73 5310 59 919-1 h"-fh" (70) GUIDE ( BLACK) 1 

73 5316 59 919-1 h"-(F" (?1141" 11-) GUIDE (IVORY) 1 

74 5310 59 915  SWITCH BOX 1 

75 9660050014 tV1- M5 NUT M5 2 

76 5310 59 930 7D-L FRAME 1 

77 5300 59 651 0 
.
7)  PIN 1 

78 5300 54 322 i911, BUSHING 1 

79 5300 59 640-1 7A9-7-f-F"hLDA"- LEVER 1 

80 95118 72f21-9- VAL2 ACTUATOR VAL2 2 

81 97313 A-r” V-1C244 SWITCH V-1C244 2 

82 5310 52 292 A9')F" STUD 1 

83 98501 1 1"- 360010-1 COVER 360010-1 2 

84 5310 59 590 7"ih-'9F BRACKET 1 

85 5290 41 114-1 717cAD9'n' SPRING STUD 

86 5290 38 1 41-1 717"W" SPRING 1 

87 90644 A h" A3 TOOTHED LOCK WASHER A3 4 

88 95140 7"W)D9" SR-5N-4 BUSHING SR-5N-4 1 

89 5310 59 540 DA"- LEVER 1 

90 5310 59 531 D1'7F SHAFT 1 

91 5310 59 550 DA"- LEVER 1 

92 5310 59 570 '1 )9 LINK 1 

93 5300 59 561 h5- COLLAR 1 

94 5310 59 563 717'qp9" SPRING 1 

95 5310 59 580 h/.. CAM 1 



'IL 
SECTION NUMBER I 5310G 590 I 

SECTION 
oDfi,3Alt*A -Clti5VIL F **-05± L -CT t.,0  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
/115A* NO. SET NO. / PART NO natq4$"* 

PART NAME COMPONENT PARTS NO. City 

96 5310 59 562 .7"5 1.9t• BRACKET 1 
97 9642040814 t1"DV)" M4X8 SCREW M4X8 4 

98 9710040008 A"Vi'"h" M4 SPRING WASHER M4 4 

99 5310 59 561
. 

 7"5-5.V1- BRACKET 1 
100 97603 91)1-0-" MS-35J AC115V SOLENOID MS-35J AC115V 1 
101 9410401408 °9)9"t°) 4X14 SPRING PIN 4X14 1 
1 02 9684060608 F)( :7) " M6X6 SET SCREW M6X6 1 
1 03 9716060014 t5/"h" M6 PLAIN WASHER M6 1 

104 90606 CE-9)2" CE-12 (SUS) CE-RING CE-12 (SUS) 1 6 

1 06 90318 40'-W79D2" 608ZZ BALL BEARING 608ZZ 1 
107 9721070014 E- 11.)9" E-7 E -RING E-7 1 
1 08 9710030008 M3 SPRING WASHER M3 4 

1 09 5316 59 921 7A9-5.- -7'110 (7-14-1"1-) MASTER TABLE (IVORY) 1 
1 09 5330 59 916-1 7A9--7"11) (90) MASTER TABLE (BLACK) 1 
110 5330 59 951-1 A"V9V-IF" BACK GUIDE 1 
111 5330 59 952 D" SCREW 1 
112 5330 59 953 SPACER 1 
113 5300 58 641 J-(0D9VDt- NYLON WASHER 1 
114 9664050014 f3r)J-VF M5 WING NUT M5 1 
115 9414161014 9 1J t0 D 1.6X10 SPLIT PIN 1.6X10 1 

RASTER INSERTION 





_I ,li 1 ../ TN SECTION NUMBER I 531UG 610 I 
CONTROL BOX SECTION 



7> 
t-f+"BVV9A SECTION NUMBER 5310G 610 I 

CONTROL BOX SECTION 
*zonattAia,-ect15;s1.-T I-A-CDT, -t F L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-tvF#- g5e.#-'4' NO. SET NO. / PART NO. ne.tA1/4 PART NAME COMPONENT PARTS NO. 
.04251 
City 

5310 61 621 DpFo-WV2A (115V) CONTROL BOX (115V) 1 

1,3.4.8-12.23-28,32-35,53 

5310 61 622 DpFo-WV97 (230V) CONTROL BOX (230V) 1 

1,3,4.8-12,23-28,32-35,38.53.56 

5310 61 623 3Dho-WV9A (100V) CONTROL BOX (100V) 1 

1.3,4.8-12,23-28.32-35.53 

5310 61 630-1 3Dho-WV9A CONTROL BOX 1 

P`fV7Dt"DD2r) WITH GERMAN SAFETY FEATURES 

1.3,4.8-12.23-28.32-35.38,42,43.45,46.53,56 

1 5310 61 122-1 tf"31hk"997bil"- COVER FOR CONTROL BOX 1 

1 5310 61 127-1 1-f "2t"V9AhA"- COVER FOR CONTROL BOX 1 

WITH GERMAN SAFETY FEATURES 

3 9716040014 t5 4”/J" M4 PLAIN WASHER M4 2 

4 9642040814 t1"D*D" M4X8 SCREW M4X8 4 

8 97190 91)- DSP1-DC24V RELAY DSP1-DC24V 11 

9 9642031014 J-1"DD" M3X10 SCREW M3X10 5 

1 0 9710030008 A h" M3 SPRING WASHER M3 10 

1 0 9710030008 V*V`V* M3 SPRING WASHER M3 12 

F" -IV7Dt"DD3', WITH GERMAN SAFETY FEATURES 

11 97160 9D- G4B 1121 RELAY G4B 112T 2 

11 97206 91)- AR66222 RELAY AR66222 2 

h"f”Dt"DD3r) WITH GERMAN SAFETY FEATURES 

12 5310 61 631 9D-A") PRINTED CIRCUIT BOARD 1 

15 97715 7"D-h- NRAS 2000 BREAKER (SINGLE PHASE) 1 

100V. 115V FOR 1 00V.115V 

23 9642032014 tY`D*D" M3X20 SCREW M3X20 2 

24 98851 h-P`b"fh" 50-1050 GUIDE 50-1050 2 

25 9710040008 V*V`h" M4 SPRING WASHER M4 4 

26 9716030014 ti,\\V M3 PLAIN WASHER M3 6 

27 9642030814 t'\\`D D" M3X8 SCREW M3X8 6 

27 9642030814 J-1"3.D" M3X8 SCREW M3X8 8 

PN -OYDt"DD3') WITH GERMAN SAFETY FEATURES 

28 97192 9D- G6A-274P-DC24V RELAY G6A-274P-DC24V 17 

32 5310 61 110-2 t-f+"3VV9A ASSY CONTROL BOX ASSY 1 

32 5310 61 120-1 t1VN3Ai" 199A ASSY CONTROL BOX ASSY 1 

h"-097Dt"DD2') WITH GERMAN SAFETY FEATURES 

33 97941 FiDA TRANSFORMER 1 

34 98135-3 1°-fl°-D"I'LtiD9f PAPER JAM DETECTOR 1 

35 9642041014 J-1"3D" M4X10 SCREW M4X10 4 



 

531UG I SECTION NUMBER I 610  „ n 

CONTROL BOX SECTION 
*.lomau_waTuvsLTmAxo1s-t71-#..-4.- Ta3zurT o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO -t%7Fik ine.** . SET NO/PART NO. 115a*/41"*"
• 

PART NAME / COMPONENT PARTS NO. Q'ty 

35 9642041014 J-1"DD” M4X10 SCREW M4X10 5 

F"-(V7Dt"DD3') WITH GERMAN SAFETY FEATURES 

36 97729-1 AfVf PI-25/E/SVB SWITCH PI-25/E/SVB 1 

230V FOR 230V 

38 5290 61 135-1 51"111 LABEL 1 

42 5340 61 260 9DD9"f TERMINAL BLOCK 1 

1"-07Dt")D3') WITH GERMAN SAFETY FEATURES 

43 5290 61 633 Y-At) 300MM EARTH WIRE 300MM 1 

F`N-0Ypt"DD3') WITH GERMAN SAFETY FEATURES 

45 90643 AVV,"h" 85 TOOTHED LOCK WASHER 85 2 

FN"IVY.Dt"DD3') WITH GERMAN SAFETY FEATURES 

46 9660040014 tVF M4 NUT M4 1 

1"-.07Dt"D.D3 WITH GERMAN SAFETY FEATURES 

49 5330 61 435 Af”74"V9A SWITCH BOX 1 

230V FOR 230V 

49 5330 61 436 AfVfVV9A SWITCH BOX 1 

1 00V,115V FOR 1 00V,115V 

50 9642051014 J-1"DD" M5X10 SCREW M5X10 2 

51 9710050014 A"VP`h" M5 SPRING WASHER M5 2 

52 5310 61 437 A -0M°U, (230V) SWITCH PANEL (230V) 1 
52 5310 61 438 AfVfA°U, (100V,115V) SWITCH PANEL (100V,115V) 1 
53 5310 61 632 917- "D TIMER 1 
54 9648040814 /5DD" M4X8 SCREW M4X8 4 

100V,115V FOR 100V,115V 

55 9716050014 t5I"h" M5 PLAIN WASHER M5 2 

56 97703 7°0599- 374-204-101 CIRCUIT PROTECTOR 374-204-101 2 

230V FOR 230V 

57 5320 21 850 7"5”F BRACKET 1 

58 5290 61 810 tiV'340"99A CONTROL BOX 1 

59 9648031014 #53D" M3X10 SCREW M3X10 4 





Vr)/iti"T9A 
•-• , .' -. •"" 1.T '7 

SECTION NUMBER 1 5310G 612 I 

OPARATION BOX 
SECTION 



-t a:,#1=4 
9')/ili"V9A SECTION NUMBER 5310G 612 

OPERATION BOX SECTION 
ofzatt*a-cit }Jilt -t L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
-t7F4t*ina* NO. SET NO. / PART NO. nal /

411a*i. PART NAME COMPONENT PARTS NO. Q'ty 

5310 61 642 9')/ti"V9A OPERATION BOX 1 

2-11.13-17.25.26.28-34.38.39.56.57.61 

5316 61 642 Vr)17VV9A (7-(t"IJ-) OPERATION BOX (IVORY) 1 
2-11.13-17.25.26.28-34.38.39.56.57.61 

1 5310 61 225 hA"- COVER 1 

1 5316 61 225 hA"- (7-W 1J-) COVER (IVORY) 1 

2 9642031614 t1"3*D" M3X16 SCREW M3X16 8 

3 98116-2 17-(b.DfA"D PRINTED CIRCUIT BOARD 1 

4 9642030614 t1"DV)" M3X6 SCREW M3X6 20 

4i 9642030614 Th)" M3X6 SCREW M3X6 1 6 

1- "-1V7Dt").D3 WITH GERMAN SAFETY FEATURES 

5 9710030008 A"V,"h" M3 SPRING WASHER M3 8 

6 5310 61 244-1 A"- BAR 2 

7 98901 5)7' S-F5059 LAMP S-F5059 2 

8 5310 61 241 A°U, (9o) PANEL (BLACK) 1 

8 5316 61 241 A'n (7"5')D) PANEL (BLOWN) 1 

9 5310 61 230 .")519 BACK PLATE 1 

10 5310 61 242-2 ',5A0U, PANEL 1 

11 96501 A-fVf A7MA-206 SWITCH A7MA-206 3 

13 96564 4D*"9DA-(Vf$D91 SWITCH BODY 1 

1 4 96814 41, 0 040-401 (9"L/-) CAP 040-401 (GRAY) 4 

15 96811 17' 020-441 KNOB 020-441 4 

16 96826 9"-I1'll, 042-430 DIAL 042-430 4 

17 5310 61 245 D"21DF JOINT 4 

1 8 97420 A-OfbA"- AT406 ( 11o) COVER AT406 (YELLOW) 1 

1 9 97419 A 31A"- AT406 (74) COVER AT406 (BLUE) 1 

20 5295 61 124 b"-F" (9o) GUARD (BLACK) 1 

20 5316 61 124 h"-F" ( ft) GUARD (BROWN) 1 

21 5310 61 132 7°I)-F (90) PLATE (BLACK) 1 

21 5316 61 132 7°I)-F ( ft) PLATE ( BROWN) 1 

22 9642051014 1-'1"Df.)" M5X10 SCREW M5X10 4 

23 9710050008 1 " 3" M5 SPRING WASHER M5 4 

24 5310 61 1 31 7"5iVh BRACKET 1 

25 9684050508 1--)14D" M5X5 SET SCREW M5X5 4 

26 96500 5D7° AT604 28V LAMP AT604 28V 1 

27 97400 A -fV1 WD1121 (9) SWITCH WD1121 (9) 2 

28 96827 V7E.: SR-20S KNOB SR-20S 1 

29 5300 61 216 7-111/9- FILTER 1 

30 97570 A -f” 0LB2141-3RO-L SWITCH DLB2141-3R0-L 1 



 

SECTION NUMBER I 5310G 612  1%/741 —.1 VA 

OPERATION BOX SECTION 
4C---045Aft*ATatiALTI1d-A,OT\-t..vh T;t3ZLTTLs0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.yFIV%/4041** Na SET NO. / PART NO. goa */4/"* PART NAME / COMPONENT PARTS NO. Qty 

31 99938 7u4j.m, BUZZER 1 
32 90816 9'.9t0D.D" 2.5X6 TAPPING SCREW 2.5X6 2 

33 97423 A1VT M-2012SW1S1 SWITCH M-2012SW1S1 4 

34 
.
99623 200Kt-L VARIABLE RESISTOR 200KOHM 1 

35 5310 61 224 A°nP,h' PANEL RESERVOIR 1 
35 5316 61 224 n.  up, (7-W9-) PANEL RESERVOIR (IVORY) 1 
36 9662100014 tVF M10 NUT M10 2 

37 5310 61 222 SPACER 1 
38 5310 61 641 h',D9-+A") PRINTED CIRCUIT BOARD 1 
39 98128 T"-IA70 1)- "D PRINTED CIRCUIT BOARD 1 
41 9670041008 V Fiti"11/F M4X10 SOCKET BOLT M4X10 1 
42 5310 61 210-2 W% STAND 1 
42 5310 61 250 A9DF" STAND 1 

1"-07)t")D3r, WITH GERMAN SAFETY FEATURES 

42 5316 61 210-2 A9) F" (7-fiti" 11-) STAND (IVORY) 1 
43 5310 61 223 COVER 

43 5316 61 223 hA"- (7-Wq-) COVER (IVORY) 1 
44 9642040414 J-1"Th)" M4X4 SCREW M4X4 4 

45 90680 #5,1" R-21 CONED DISC SPRING R-21 2 

46 5310 61 221 COVER 1 
46 5316 61 221 hA"- (7.W9-) COVER (IVORY) 1 
47 9672102514 oV1J271iNbh M10X25 HEXAGON BOLT M10X25 1 
49 9670061208 Vh*Vh$N1Jh M6112 SOCKET BOLT M6X12 3 

50 98789 D 99- 206705-1 9P CONNECTOR 206705-1 9P 1 
50 98893 D 951- CONNECTOR 1 

F"-07D1"D D2') WITH GERMAN SAFETY FEATURES 

51 98785 3*99- 9P CONNECTOR 9P 1 
51 98894 D 99- CONNECTOR 

F 7D1"D D3') WITH GERMAN SAFETY FEATURES 

54 5310 74 074-1 T2',393',A9-L NAME 

55 9642040814 1-1"D.D" M4X8 SCREW M4X8 4 

56 96567 4-DV9DA-CYTD3',7',7" SWITCH BUTTON 1 
57 97599 5)7° SLL-28H LAMP SLL-28H 1 
58 96595 SWITCH 4 

59 9642030814 J-1"DV)" M3X8 SCREW M3X8 4 

F"-fV7Dt"DD3') WITH GERMAN SAFETY FEATURES ' 

60 9660030014 tVF M3 NUT M3 4 

F"-C.97-YVDD3') WITH GERMAN SAFETY FEATURES 

61 97429 A -OT M-2022 SWITCH M-2022 





SECTION 
STATIC ELIMINATOR 

SECTION NUMBER  5310G 630 



>#-g• 
SECTION NUMBER 5310G 630 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t-fT"DD"3+3 

STATIC ELIMINATOR 

NO. 
-t ,yFAt-F+/Men#* 
SET Na / PART Na gsa n/4"#-'4 PART NAME / COMPONENT PARTS NO. 

5290 61 901-1 t-fT"DD"33100V CHUTE STATIC ELIMINATOR 1 00V CHUTE 1 

1-8.11-13 

5290 61 902-1 t-fT"):7)"33 1 00V CD STATIC ELIMINATOR 1 00V CD 1 

1-10.13 

5290 61 903-1 t-fT"DD"32115V CHUTE STATIC ELIMINATOR 115V CHUTE 1 

1-8.11-13 

5290 61 904-1 3+3 115V CD STATIC ELIMINATOR 115V CD 1 

1 -10113 

5290 61 905-1 t-ff"),D"3+3200V CHUTE STATIC ELIMINATOR 200V CHUTE 1 

1 -8111-13 

5290 61 906-1 t-fT"DD"33 200V CD STATIC ELIMINATOR 200V CD 1 

1-10.13 

5290 61 907-1 1 --(T"DD"33230V CHUTE STATIC ELIMINATOR 230V CHUTE 1 

1 -8.11-13 

5290 61 908-1 t-Cf-"DEP33 230V CD STATIC ELIMINATOR 230V CD 1 

1-10.13 

1 9642051014 t1"Th)" M5X10 SCREW M5X10 4 

2 9710050008 A" "h" M5 SPRING WASHER M5 9 

3 98189 t-(7-"DD"3+371iD9-f 1 00V STATIC ELIMINATOR 1 00V 1 

3 98190 t--(T"DD"33$D91f 115V STATIC ELIMINATOR 115V 1 

3 98191 t-f5--"DD"337ND9-f 200V STATIC ELIMINATOR 200V 1 

3 98192 t-ff"DD"3+371-ip9-f 230V STATIC ELIMINATOR 230V 1 

4 9660050014 ”h- M5 NUT M5 9 

5 9642053014 J-1"3DNN M5X30 SCREW M5X30 2 

6 5290 61 916-2 7"55'VF BRACKET 1 

7 5290 61 911-3 3_')Dil"- BAR 1 

8 5290 61 912-3 W(DA"- BAR 1 

9 5290 61 917-1 7"ii.lAs BRACKET 1 

1 0 9670051508 V [li"11,F M5X15 SOCKET BOLT M5X15 2 

11 5290 61 919-1 7"57VF BRACKET 1 

12 5290 61 918-1 7"51' BRACKET 1 

13 99957 7"5D BRUSH 1 



7v"9t) 

ACCESSORIES 
SECTION NUMBER 5310Z 650 I 

-ezva;" 

SECTION 



79"9t) 

ACCESSORIES 

SECTION NUMBER 5310Z 650 

SECTION 
3;f1 L F 1.. 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t ,y1-*J4- /g5A*-g. 
SET NO. / PART NO. PART NAME 

/ COMPONENT PARTS NO. Qty 

5430 83 1 00-1 7°5)D"t-h) PLUNGER CAN 1 

22-31 

5430 83 210-3 7°5DEP\t-hDD4V ASSY PLUNGER CAN SHAFT ASSY 1 

22124-31 

1 5310 65 111-1 o-5-1t"')9A ROLLER BOX 1 

3 5310 65 112 1)11"- COVER 1 

4 91400 17X19 WRENCH 17X19 1 

5 91401 AA°J- 13X17 WRENCH 13117 1 

6 91402 AA°t 8X10 WRENCH 8X10 1 

7 91420 oV/3940")bDf 5 HEXAGON KEY WRENCH 5 1 

8 91421 o 9V")b) 4 HEXAGON KEY WRENCH 4 1 

9 91422 c0h9li"r)l)D 3 HEXAGON KEY WRENCH 3 1 

1 0 91423 oVh9 L,D5 2.5 HEXAGON KEY WRENCH 2.5 1 

11 5310 65 413 COVER 1 

11 5310 65 414 COVER 1 

CD FOR CD 

12 91430 F ”-1'fl"-(+>100mm D"/D DRIVER (+)100MM PLASTIC HANDLE 1 

12 91452 F"5-01"- (+)100MM 1 DRIVER (+)100MM WOOD HANDLE 1 

1 3 91431 h"5-01"- (-)100MM DRIVER (-)100MM 1 

1 4 96010 SPATULA 1 

17 5310 31 154-1 D9D"+ PILE BOARD 1 

1 8 5290 31 153-1 D9EJ" PILE BOARD 1 

19 5290 31 152-1 D9E.)" PILE BOARD 1 

20 5290 31 151-1 D9E)" PILE BOARD 1 

21 91532 PUMP OIL 1 

22 5430 83 111-1 VD7t HOLDER 1 

23 5430 83 115-1 t"Fll, BOTTLE 

24 5430 83 213-2 1Vh" HEAD 1 

25 5430 83 214-1 7"YD2 BUSHING 

26 5430 83 215-1 A7° 11D9" SPRING 1 

27 5430 83 216-2 )7° CAP 

28 5430 83 217 UD9"h)t NUT 

29 5430 83 218 /579 COVER 

30 90408 7 -1W11"-11, 3/8 STEEL BALL 3/8 2 

31 9723180008 C-9)9" C-18 C-RING C-18 1 

32 91442 OIL GUN 1 

33 91531 PUMP 1 



SECTION NUMBER I ,31Ut3 68U I 
SECTION TAPE INSERTER 



TAPE INSERTER 

5310G 680 I SECTION NUMBER 1 
SECTION 

*.logriAU*ATUI3AUTI -q-A.0.r., -tvh*T;t3U-T -Fts. 
Note: When ordering items marked *ondicate the set number because they are available only as a set. 

NO. 
-tvh**/nAlt* 
SET NO. / PART NO. naft/4"** PART NAME / COMPONENT PARTS NO. 

MR 
Crty 

5310 46 000-2 T-7°10/-9- TAPE INSERTER 1 

1-5,10-17,20 

5310 46 100-2 5:-7° -9- CD TAPE INSERTER (CD) 1 

1-11,20 

5310 61 921-1 1- 2 7--7°1 -9- TAPE INSERTER 1 

1-5,10-20 

5310 61 922-1 L-D -ftVT-fT-7°11)/-9- CD TAPE INSERTER (CD) 1 

1-11,18-20 

5310 61 923-1 = 2=1.) h TAPE INSERTER 1 

18,19 

.1 5290 61 961 $7,9 -f BODY 1 

2 5290 61 964 TAPE HOLDER 1 

3 9642030614 J-1"3*D' M3X6 SCREW M3X6 6 

4 5290 61 963 5:-70 h"--(h" TAPE GUIDE 1 

5 9716030014 t5/"1J" M3 PLAIN WASHER M3 2 

6 5290 61 965 7-t ARM 1 

7 9670061208 V FAINIA- M6X12 SOCKET BOLT M6X12 2 

8 5300 89 822-2 7"5,'.9F BRACKET 1 

9 9716100014 t5/"V* M10 PLAIN WASHER M10 5 

10 90630 At”°t°) SSP-8 SNAP PIN SSP-8 6 

11 9662100014 tVh M10 NUT M10 6 

12 5300 46 020 7-G ARM 1 

1 3 5300 46 042 1-M1'- WASHER 6 

14 5300 46 041-1 DD"t°) PIN 2 

15 5300 46 030 7-1.3 ARM 1 

16 5300 46 043-1 7"cr.99 BLOCK 1 

1 7 5300 46 045 VW" BOLT 2 

18 5310 61 925 A9DF"hA"- STAND COVER 1 

19 5290 61 941 1g,D9- DC24V COUNTER DC24V 1 

20 91551 7-1-T-7° TAPE FOR TAPE INSERTER (200M) -1 



D.5 I UL (UU  SECTION NUMBER I 
SECTION 

COVER 



hA"- 
COVER 

SECTION NUMBER I 5310Z 700 I 

SECTION 
* Tit 434 L T;t5C L T k..so  
Note: When ordering items marked *ondicate the set number because they are available only as a set. 

F *-`4' 
NO. SET NO. /PART NO. 

PART NAME 
COMPONENT PARTS NO. 

1 5300 74 063 -(.7, 717) .TDAU-L LABEL 

2 5310 73 032-1 )JA"- COVER 

2 5316 73 032 hA"- (7-1$"9-) COVER (IVORY) 

3 5300 71 156 to D  PIN 

4 5300 73 031 -.(DhA"-A5')F" STUD 

5 9660060014 1.19h M6 NUT M6 

6 90813 A"-fph"DEJ" M5X10 SCREW M5X10 

7 9642051014 t1"3V)" M5X10 SCREW M5X10 

8 5310 73 013 75- -110D-t SCALE FRAME 

9 5300 73 014 A-11.)hA"- SCALE COVER 

1 0 5310 73 030-2 1 A"- COVER 

1 0 5310 73 033-1 h\"- COVER 

F"-07Dt")D2') WITH GERMAN SAFETY 

1 0 5316 73 030-1 )JA"- (7-W9-) COVER (IVORY) 

11 5300 74 071 aA"9"99-DA"-A9-L LABEL 

1 2 5310 73 012 hA"- COVER 

1 2 5316 73 012 hA"- (7-W9-) COVER (IVORY) 

1 3 5310 73 040-2 hA"- COVER 

1 3 5316 73 040-1 hA"- (71ft"q-) COVER (IVORY) 

1 4 95146 ti-10°59" HOLE PLUG 

1 5 5310 73 022 hA"- COVER 

15 5310 73 025 hA"- COVER 

F"-MDt"DEJ3') WITH GERMAN SAFETY 

15 5316 73 022 hil"- (7-(V9-) COVER (IVORY) 

1 6 5300 74 061 -fDD"5--5- INDICATOR 

17 5300 73 024 hn"- :( 7-(4-1"9-) COVER (IVORY) 

1 7 5310 73 024 hil"- COVER 

1 8 90760 51)t°)D" 3X6 TAPPING SCREW 3X6 

1 9 5300 32 572 hi- COLLAR 

20 9684050508 F D" M5X5 SET SCREW M5X5 

21 5300 73 016 A”h" ( OPS) STUD (OPS) 

22 5300 73 026 75'91-" (NOPS) STUD (NOPS) 

23 5300 73 025 75'9F" (NOPS) STUD (NOPS) 

24 5310 72 020-2 hA"- COVER 

24 5316 72 020-2 hA"- ( -(o) COVER (YELLOW) 

25 9642040414 t1"3*D" M4X4 SCREW M4X4 

26 5310 74 058 -IDD”-5- INDICATOR 

27 5300 72 012 hil"- COVER 

28 5310 72 011 A°U) (93-t" 3200A) PANEL (RYOBI 3200A) 

gift 
Crty 

1 

1 

1 

8 

4 

10 

1 8 

1 0 

1 

1 

1 

1 

FEATURES 

1 

1 

1 

1 

1 

1 

1 

1 

1 

FEATURES 

1 

1 

1 

1 

9 

2 

4 

1 

1 

1 

1 

1 

6 

1 

1 

1 



 

SECTION NUMBER 1 5310Z 700 I 

 

COVER SECTION 
*zogiiact_ota-cal-35s L"- h*-%—rit3Z1...ZT Ls„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•yF#- MA*44-  NO. SET NO. / PART NO. ARAWF PLA** PART NAME /COMPONENT PARTS NO. 
Vitt 
Q't y 

28 5310 72 012 A°U, (92-t" 3200ACD) PANEL (RYOBI 3200ACD) 1 

28 5316 72 011-1 A°U, (Y-1'5V9975A) PANEL (ITEK 975A) 1 

28 5316 72 012 1 °*11, (7-1'5V2975ACPD) PANEL (ITEK 975ACPD)
. 

 1 

28 532.1 74 033 no uj  PANEL 1 

93-t" 3200A-NP RYOBI 3200A-NP 

28 5321 74 043 no uj  PANEL 1 

7-f5"” 975ANPI ITEK 975ANPI 

29 5300 72 013 Vh" STUD 5 

30 5300 74 073 514) LABEL 1 

31 5310 73 011-1 MI"- COVER 1 

31 5316 73 011-1 bfl"- (7-(,lh"9-) COVER (IVORY) 1 

32 5300 73 015 A9Th" (OPS) STUD (OPS) 1 

33 5310 73 020-1 hA"- COVER 1 

33 5310 73 023-1 1 A"- COVER 1 

WITH GERMAN SAFETY FEATURES 

33 5316 73 020-1 hi)", (71r "U-) COVER (IVORY) 1 

34 5290 74 066 51ND LABEL 1 

35 9710050008 A"V,"/J" M5 SPRING WASHER M5 1 

36 5310 72 041 MI"- COVER 1 

36 5316 72 041 1 A"- (“o) COVER (YELLOW) 1 

37 5290 74 056 51"11, LABEL 1 

38 5300 74 052 A -13)1-0-11/All -L LABEL 1 

39 5300 72 021 A9Vh" STUD 2 

40 5310 71 040 hA"- COVER 1 

40 5310 71 041 MI"- COVER 1 

WITH GERMAN SAFETY FEATURES 

40 5316 71 040 MI"- (7-W9-) COVER (IVORY) 1 

41 5300 74 064 -(DD”--9- INDICATOR 1 

42 5310 71 157 A9Vh" STUD 1 

45 5300 72 031 A9V1'" STUD 1 

47 5310 72 030 hA"- COVER 1 

47 5310 72 031 MI"- COVER 1 

WITH GERMAN SAFETY FEATURES 

47,5316 72 030 MI"- ( -.(o) COVER ( YELLOW) 1 

48 5300 74 072 7"5,DIDA"-A9-G LABEL 1 

49 5310 11 172 ti-WW- HOLE COVER 1 

49 5316 11 172 71i-IMA"- (7-it",1-) HOLE COVER (IVORY) 1 

51 99923 77:43"-F" PC-47 FAN GUARD PC-47 1 

79t1' FOR JAPAN ONLY 



COVER 

SECTION NUMBER I 5310Z 700  

SECTION 
onoe.(1*A-cit t5;it F **'-"CTI3Z L -C—F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1!Y l *  
NO. SET NO. / PART NO. g5 14  gA/g/4 "  / COMPONENT PARTS NO. 

PART NAME 
gift 
Q'ty 

52 98804 iti -11)7°59" HOLE PLUG 1 

53 99939 t-11/7°59" P1375 HOLE PLUG P1375 1 

55 5310 71 100-2 tin"- COVER 1 

55 5316 71 1 00-2 hA"- (7 -ft"q-) COVER (IVORY) 1 

56 5300 71 155 BRACKET 4 

57 5300 74 068 51"lb LABEL 1 

58 5310 71 210-4 hA"- COVER 1 

58 5316 71 210-4 'MIN- (7-(1t"il-) COVER (IVORY) 1 

59 5300 74 069 51"11, LABEL  1 

60 5290 74 068 INDICATOR  1 

75DA FOR FRANCE   

61 5310 73 015-1 hil"- COVER 1 

T" -195”)9"ADF"ti-f-11, DECLUTCHING HANDWHEEL 

61 5310 73 016-1 MI"- COVER 1 

h" -C.97Dt")D3') WITH GERMAN SAFETY FEATURES 

61 5316 73 015-1 b\"- (7-ft"9-) COVER (IVORY) 1 

5" -f95”)9"1'lDF";V-11, DECLUTCHING HANDWHEEL 

62 5310 72 025 tin"- COVER 1 

5" .(9 -J”)9'Aph"t -f-lb DECLUTCHING HANDWHEEL 

62 5310 72 027 hA"- COVER 1 

WITH GERMAN SAFETY FEATURES 

62 5316 72 025 hil"- COVER (YELLOW) 1 

r"f95J51)9"Aph"*-f-lb DE CLUTCHING HANDWHEEL 

63 99945 *-10°59" DP-1000 HOLE PLUG DP-1000 1 

65 5310 71 106-1 hil"- COVER 1 

F" -MDt")Dar) WITH GERMAN SAFETY FEATURES 

66 5310 71 410-2 tin"- (230V) COVER (230V) 1 

66 5310 71 420-1 tin"- COVER 1 

WITH GERMAN SAFETY FEATURES 

66 5316 71 410-2 tin"- ( 7 -W 1J -.230V) COVER (IVORY.230V) 1  

68 5321 74 074 -()D"-9- (NP3')) INDICATOR (FOR NP. NPI) 1  

69 9642041014 J-VND.D" M4X10 SCREW M4X10 9  

WITH GERMAN SAFETY FEATURES   

70 90643 1\ W1"h" B5 TOOTHED LOCK WASHER B5 36  

WITH GERMAN SAFETY FEATURES 

71 9660040014 1")1- M4 NUT M4 9 

h" -V)7Dt")D3r) WITH GERMAN SAFETY FEATURES 

72 5290 61 633 7-At) 300MM EARTH WIRE 300MM 9 

WITH GERMAN SAFETY FEATURES 



 

SECTION NUMBER I 5310Z 700 I 

 

COVER SECTION 
*c.04,5entt*en-clt t3-5atu - #F4-C1±C L TT L•0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

A5 fAK /4"4-'4-  NO.  SET NO. /PART NO. A / COMPONENT PARTS NO. PART NAME an 
Q'ty 

73 5290 74 072 51"lb LABEL  1 

74 5290 74 073 51N1) LABEL  3 

75 91314005 9')t°)D" 4X6 TAPPING SCREW 4X6 4 

76 5295 75 016 AhVA°— STOPPER 2 





rJe.".)7J/1" - SECTION NUMBER 5310G 750 I 

SAFETY COVER SECTION 



7Dt"DhA"- 

SAFETY COVER SECTION 
*c0g5AUJAATUI3ALTI1th.OT,.t.21-*-k'TTtLTTL,0 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

'/#-'4' 
SECTION NUMBER 5310G 750  

-t•yt.#4=7/g5A4 Na SET NO. / PART NO. man/41"2# PART NAME 
/ COMPONENT PARTS NO. Q'ty 

5310 75 610 hA"- COVER 1 

1 9,62,66-78 

5310 75 640 COVER 1 

h"-0)7Dt"DD2., WITH GERMAN SAFETY FEATURES 

19,62,66-78 

1 5310 73 050 WfD+"1,-hA"- COVER 1 

2 9710050008 A"VP\h" M5 SPRING WASHER M5 1 8 

3 9642051014 t'N"DD" M5X10 SCREW M5X10 22 

4 5300 75 214 -(DD"7-9- INDICATOR 1 

5 5300 75 213 7Dt"DhA"-All-G LABEL 1 

6 9642031014 J" D D" M3X10 SCREW M3X10 4 

7 9716030014 L51 ")" M3 PLAIN WASHER M3 4 

9 9642040814 1-1" D" M4X8 SCREW M4X8 24 

1 0 9716040014 t5,"h" M4 PLAIN WASHER M4 2 

11 5300 75 120 tDD" HINGE 2 

1 4 5300 75 112 t 0 2)  PIN 2 

15 5295 76 012 hA"-+1,” COVER CATCH 2 

16 5295 76 013 I*0_,_ SUPPORTER 2 

17 5300 75 1 30 tDD" HINGE 2 

1 8 9660040014 t'VF M4 NUT M4 6 

1 9 9710040008 M4 SPRING WASHER M4 8 

20 5300 75 212 -( 9"-( SWITCH BOARD 1 

21 9648041814 /53D" M4X18 SCREW M4X18 4 

22 5310 75 211-1 MN"- COVER 1 

23 9684050508 M5X5 SET SCREW M5X5 4 

24 5290 75 031 hk CAM 2 

25 98501 hA"- 360010-1 COVER 360010-1 3 

1 00V, 115V2 FOR 1 00V,115V 

26 97303 A-flVf V-1C2 SWITCH V-1C2 4 

1 00V,115V3') FOR 1 00V,115V 

26 98303001 Ai")3 S845620 SWITCH S845620 4 

230V FOR 230V 

27 9642031414 t1"DD" M3X14 SCREW M3X14 8 

28 5300 75 016 7".”'Vh BRACKET 7 

29 5310 75 510-1 bA"- COVER 1 

30 5300 75 017 7"51- BRACKET 7 

31 5310 75 451-2 7Dt"DhA"- SAFETY COVER 1 

32 5300 75 470 tDD" HINGE 1 

33 5295 75 064 D"LAFIVA°- RUBBER STOPPER 4 



I SECTION NUMBER 1 5310G 750 1 

SECTION 
*c *cLt 1tAøT.  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

SAFETY COVER 

-t.YFJP4/110A#* NO. SET NO. / PART NO. 
/1411A*-'4- PART NAME ne,Aft/ COMPONENT PARTS NO. 

1111/1A 
Q'ty 

34 5300 75 460 tDD" HINGE 1 

35 5300 75 413 hG CAM 2 

36 5300 75 412 A-035Z"1' SWITCH BOARD 2 

37 964.8040814 /75DD" M4X8 SCREW M4X8 4 

38 5300 75 442 7"55"A.- BRACKET 1 

39 5310 75 441-1 7Dt"D1J1\"— SAFETY COVER 1 

40 5300 75 420 tDD" HINGE .1 

41 5300 75 443 7"55"” BRACKET 1 

42 5300 75 430 tDD" HINGE 1 

43 5310 75 411-2 ?Dt"DhA"— SAFETY COVER 1 

44 5295 73 071 7-f—h"o-5—"11A"— FEED ROLLER GEAR COVER 1 

45 5310 75 012 h11"— COVER 1 

46 5310 61 1 34 hfl"— COVER 1 

47 5310 75 011-1 hfl"— COVER 1 

48 5290 76 022 -.( 1”7°1).-1' SWITCH PLATE 1 

49 5290 76 023 A-C)T.hA"— SWITCH COVER 1 

100V,115V3') FOR 1 00V,115V 

50 5310 75 111-2 7D1"D1J1'l"— SAFETY COVER 1 

51 5310 75 015 hfl"— COVER 1 

52 5310 75 018 h/1"— COVER 1 

53 5310 75 019 hA"— COVER 1 

54 90651 GS—U)9" GS-6 GS—RING GS-6 1 

55 5310 75 021-1 1j/1"— COVER 1 

56 90810 /1"-fDF"D*D" M6X8 SCREW M6X8 1 

57 5310 75 013 hA"— COVER 1 

58 5310 75 014 1j/1"— COVER 1 

62 9642041 014 t1"DD" M4X10 SCREW M4X10 8 

115V,230V FOR 115V,230V 

66 5310 75 620 7D—G (115V,230V) FRAME (FOR 115V,230V) 

67 5300 86 1 43 to p  PIN 2 

115V,230V FOR 115V,230V 

68 5300 86 1 42  PIN GUIDE 2 

115V,230V FOR 115V,230V 

69 5300 56 088 A7° 11D9" SPRING 2 

115V,230V FOR 115V,230V 

70 5300 86 1 44 /7" KNOB 

115V,230V FOR 115V,230V 

71 9410201008 7%7
0,
)7

,,(:0) 2X10 SPRING PIN 2X10 2 

115V,230V FOR 115V,230V 



SAFETY COVER 

SECTION NUMBER 1 5310G 750 I 

SECTION 
* 01.4.3  ltM.P. Tit /SA 1 -my *-g-"C"A "t 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

-t.71-4F Na SET NO. / PART NO. AR,F. f:F /411"  / COMPONENT PARTS NO. 
PART NAME Q'ty 

72 9410301608 7° 11 )9't°) 3X16 SPRING PIN 3X16 2 

115V/230V FOR 115V/230V 

73 5330 75 612 STAY 2 

115V/230V FOR 115V/230V 

74 5310 75 611 tin"- (115V/230V) COVER (FOR 115V/230V) 1 

75 5310 75 630 7D-L (115V/230V) FRAME (FOR 115V/230V) 1 

76 5310 61 612 7 99.- CONNECTOR 1 

230V FOR 230V 

76 5310 61 613 D 99- CONNECTOR 1 

WITH GERMAN SAFETY FEATURES 

77 9642030614 3 E)" M3X6 SCREW M3X6 5 

115V/230V FOR 115V/230V 

78 9710030008 A'V-Ph" M3 SPRING WASHER M3 5 

115V/230V FOR 115V/230V 

79 9660030014 t'.91-  M3 NUT M3 1 

115V/230V FOR 115V/230V 

81 9670051608 M5X16 SOCKET BOLT M5X16 2 

NP 3') FOR NP 

82 5321 75 521-1 7"5F BRACKET 1 

NP 2') FOR NP 

83 91301 31,A".) HINGE 2 

NP 2') FOR NP 

84 9648030614 #57 .7)" M3X6 SCREW M3X6 8 

NP FOR NP 

85 5321 75 522-1 MI"- COVER 1 

NP FOR NP 

86 90164 KNOB 1 

NP 3') FOR NP 

87 9716050014 t5/'1" M5 PLAIN WASHER M5 1 

NP ar, FOR NP 

88 5290 74 071 51ND LABEL 4 

89 5290 74 073 51"11, LABEL 1  

93 9710040014 11" V/"V* M4 SPRING WASHER M4 4 

94 9642040807 t1'DV)" M4X8 SCREW M4X8 20 



D -MG 8 2U  SECTION NUMBER 
SECTION 

BLANKET CLEANER 



2"7D F1DD"3 ,,Vs'I 
BLANKET CLEANER 

I 5310G 820 I SECTION NUMBER 
SECTION 

*=-014-13 altAia -rltt554 L 1 -t•' L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. g541 n/4"*-'4- PART NAME COMPONENT PARTS NO. 
Aft 
(Xty 

5300 82 261Z ”o-5-7—L ARM 1 

8,9 

5300 8-2 271Z 5)0-5-7—L ARM 1 

9,11 

5310 82 1 00 7"5.)5- Vht2)D"2') (90) BLANKET CLEANER ASSY ( BLACK) 1 

1-41.53,56,58-60 

5310 82 252Z-1 12)D"3') o-5— ROLLER 1 

6,7 

5316 82 1 00 2"5.)Th.tpD"3r) Y-Or1 9— BLANKET CLEANER ASSY (IVORY) 1 

1 -41,53,56,58-60 

5330 82 510 ANO" ASSY VALVE ASSY 1 

84,87.94 

1 5300 82 301 WINN— LEVER 1 

2 5310 82 290 D1,71- SHAFT 1 

3 5310 82 181 STAY 2 

4 9684050508 h)( D" M5X5 SET SCREW M5X5 5 

5 5300 58 513 /35— LOCK COLLAR 2 

6 5300 82 283 BUSHING 2 

7 5310 82 252-1 1 pD"2c)13-5— ROLLER 

8 5300 82 261 Y—L ARM 1 

9 5300 82 282 ,t911, BUSHING 2 

1 0 5310 82 253 STAY 2 

11 5300 82 271 7—G ARM 1 

12 5300 82 240 71)—t FRAME 1 

13 9710060008 W`VP`1J" M6 SPRING WASHER M6 7 

1 4 9670061208 ”VhAiNDF M6X12 SOCKET BOLT M6X12 8 

15 9660060014 1 A' M6 NUT M6 8 

1 6 90640 A h" B6 TOOTHED LOCK WASHER B6 2 

17 5300 82 1 70 7D—t (NOPS) FRAME (NOPS) 1 

18 5300 82 186 UA"— (NOPS) LEVER (NOPS) 1 

1 9 5300 82 1 88 A7°9)9" (NOPS) SPRING (NOPS) 2 

20 5300 82 1 85-1 to
.) 

 PIN 2 

21 5300 82 1 87 A7° 112)9" (OPS) SPRING (OPS) 1 

22 5300 82 184-1 UA"— (OPS) LEVER (OPS) 1 

23 5300 82 160 71i—L (OPS) FRAME (OPS) 1 
24 5300 82 259 77°92)9" SPRING 2 

25 5300 82 230 7D-13 FRAME 1 
26 5300 82 256 ".9" SCREW 2 

27 5300 82 257 A7° 112'9" SPRING 2 



 

SECTION NUMBER I D.51UG oeu  

 

RLANKET CLEANER SECTION 
*.:01$1.1,lt*A-C-U134 1 -t•y 1•#*-("Ac L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.y1-4t /115A** NO. SET NO. / PART NO. g5.F. FF/4"4"  PART NAME COMPONENT PARTS NO. 
Ma 
rayty 

28 5300 82 255 SCREW 2 

29 5300 82 258 *D" SCREW 2 

30 5310 82 254 AY— STAY 1 

31 5310 82 281 TTo-5— ROLLER 1 

32 9648061214 /53:7)" M6X12 SCREW M6X12 2 

33 9672061214 c0h9*"Ilds M6X12 HEXAGON BOLT M6X12 2 

34 9721070008 E- 11)9" E-7 E —RING E-7 4 

35 5300 82 221 A7°U)9" SPRING 1 

36 5300 59 132 A7°9)9"*$9"— SPRING HOLDER 1 

37 5310 82 190 AT— SHAFT 1 

38 5300 82 210 Vr),DA"—/7"ASSY LEVER 1 

39 9648041014 15M:)" M4X10 SCREW M4X10 1 

40 5300 33 538 (7-f*"9—) KNOB (IVORY) 1 

40 5310 33 538 V7E. (90) KNOB (BLACK) 1 

41 9410301608 A7°11.7,9"t°) 3X16 SPRING PIN 3X16 3 

42 5310 82 365 9D9. LINK 1 

43 5310 82 350 141"— LEVER 1 

44 5300 82 361 A9VF" STUD 1 

45 9670041608 9h.VFiliNDF M4X16 SOCKET BOLT M4X16 1 

47 5300 56 314 h5— COLLAR 2 

48 97612-1 91/J-IF" AS-10N AC115V SOLENOID AS-10N AC115V 1 

49 5300 56 313-1 L°D PIN 1 

50 5300 82 364 A7° 11)9" SPRING 1 

51 9716060014 t5/"h" M6 PLAIN WASHER M6 2 

52 5310 82 362 7"5J.VF BRACKET 1 

53 9710040008 A"Vf"h" M4 SPRING WASHER M4 7 

54 9660040014 tVF M4 NUT M4 4 

55 5290 37 433 A7°9D9"A9Vh" SPRING STUD 1 

56 9642041014 t1"3*-a" M4X
.
10 SCREW M4X10 3 

57 5310 82 323-2 SPONGE ROLLER 1 

58 5310 5310 82 1 89  COVER 1 

59 5310 82 1 83 hfl"— COVER 1 

60 5310 82 1 82 AT— STAY 1 

61 9642053014 t1"Wv" M5X30 SCREW M5X30 4 • 

62 9710050008 A " M5 SPRING WASHER M5 16 

63 5300 82 1 51 ?"1:09 BLOCK 2 

64 5290 52 532 tOD PIN 4 

65 5300 82 110 "”VF (OPS) BRACKET (OPS) 1 

66 90642 AVV/"h" B8 TOOTHED LOCK WASHER B8 4 



7"5 j"3') 

BLANKET CLEANER 

5310G 820 I SECTION NUMBER I 
SECTION 

*zosipT.u.cficrut3iik I T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 4!'y I•  
SET NO. / PART NO. PART NAME ""Ii *;T i=13-0NENT PARTS NO. (Xty 

67 9670083508 9 Ft1"11/1' M8X35 SOCKET BOLT M8X35 4 

68 5310 82 310 RESERVOIR 1 

69 5300 82 120 7"55.Vh (NOPS) BRACKET (NOPS) 1 
70 9642051014 t'\"3*D" M5X10 SCREW M5X-10 12 

71 5300 82 130 7"5”1- BRACKET 1 

72 5300 56 071 SCREW 2 

73 5290 32 452 ')7 KNOB 2 

74 5300 82 152 7"55''.9F BRACKET 1 

75 9414202014 9 11t0 D 2X20 SPLIT PIN 2X20 1 

76 5310 82 330 7 %N
o3'

_n0,f70 BLOWER PIPE 1 

77 5300 82 517 9" 1070  GRIP 3 

78 5310 82 518 *-A 1 0X13X300 HOSE 10X13X300 1 

79 5300 82 153 7"”VF BRACKET 1 

80 5300 82 1 40 7"”I.9F BRACKET 1 

82 9670081608 9Vh*"11)1' M8X16 SOCKET BOLT M8X16 2 

83 5300 82 511 BRACKET 1 

* 84 5300 82 513 .:V70 11, NIPPLE 2 

85 5290 32 121 ATDUD9" SPRING 1 

86 5290 52 423-1 t°D PIN 2 

* 87 5330 82 512 VALVE BODY 1 

88 5300 53 252-1 ')7° CAP 1 

89 5300 82 520-1 7"55".9h BRACKET 1 

90 9642061614 1'N"3*D" M6X16 SCREW M6X16 3 

91 90552 09)9" P-16 0-RING P-16 1 

92 90512 0 11D9" T-10A 0-RING P-10A 1 

93 9410302008 A7°T)9"t°) 3X20 SPRING PIN 3X20 1 

94 5300 82 514 At°)F"11) SPINDLE 1 

95 5300 82 515 Dt7F SHAFT 1 

96 5300 82 516 7"55'VF BRACKET 

98 5300 53 251-1 EA"*"FID WATER BOTTLE 2 

99 5300 53 256 A 0 V+D PACKING 1 

1 00 9721030050 E-9)9" E-3 E-RING E-3 3 

1 01 5300 53 254-1 3"LA°V) RUBBER PACKING 

1 02 5290 53 255 A70,1)9" SPRING 

1 03 5300 53 253 tO PIN 1 

1 04 5300 52 121 DA"- (7-f*" 11-) LEVER (IVORY) 1 

104 5310 52 121 DA"- (90) LEVER ( BLACK) 1 

105 9650052014 711)/5D D" M5X20 SCREW M5X20 1 

1 06 5300 12 224 70 D-F  PLATE 1 



I 
SECTION NUMBER  531UG 820 I 

Alt 
Q'ty PART NAME NO. SET NO. /PART NO. gsA A/

4"41  COMPONENT PARTS NO. 

1 08 91190 $-AVDF" 13 HOSE BAND 13 1 

1 

2 

111 5300 82 543 A9*-L NAME PLATE   

112 90628 At1J7°t°D SSP-4 SNAP PIN SSP-4 

SECTION 
* oDif -cu 135/1€ A, or) *-`4—"c. „ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1 09 5310 82 534 Vfh"A") GUIDE PLATE 1 

110 5310 82 325-1 A*°)EP`o-5-DT1'ht9" BRACKET 1 

BLANKET CLEANER 

1 0T 5310 82 533 *-A 10X13X850 HOSE 1 





POWDER SPRAY UNIT 

/ 1 /  If IJ I SECTION NUMBER 53111G 834 I 

SECTION 



n
0
",9"-A7°U-V,” 

_ 
SECTION NUMBER I 

531 UG 654 

POWDER SPRAY UNIT SECTION 
* 0111,3AII*41-CII S.34 L 1-d1,0)-r, F AM-C-5'13Z L. -CT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t7hiug-inatt* 
SET NO. / PART Na nAt/4"** PART NAME COMPONENT PARTS NO. 

Mft 
Q'ty 

5310 83 250-2 A70 1)-V')1 100V SPRAY UNIT 100V 1 

1-42.44-56,58-61,64-75,79-96 

5310 83 260-2 0 _)3 115V,230V SPRAY UNIT 115V,230V 1 

1-42,44-56,58-96 

5430 1 4 440 /AND ASSY NOZZLE ASSY 1 

81,84-88,93 

5430 1 4 450 /1"11,7" ASSY VALVE ASSY 1 

68-72 

i 9684050508 F D" M5X5 SET SCREW M5X5 1 

2 5320 83 258 hL3 CAM 1 

3 9642042514 t'l"Th)" M4X25 SCREW M4X25 6 

4 9716040014 ti /3" M4 PLAIN WASHER M4 2 

100V FOR 100V 

4 9716040014 ti,"h" M4 PLAIN WASHER M4 6 

115V,230V FOR 115V,230V 

5 95111 A-C” Z-15GW22B SWITCH Z-15GW22B 1 

6 9642051014 t1"3*)" M5X10 SCREW M5X10 8 

7 9710050014 n"v”h" .
M5 SPRING WASHER M5 8 

8 9716050014 ti,"h" M5 PLAIN WASHER M5 4 

9 5320 83 271 7"5”F BRACKET 1 

10 95115 A-r)fhn"- SWITCH COVER 1 

11 5340 83 261 KNOB 

12 90505 0 117)9" P-16 0-RING P-16 

13 90511 0q)9" P-20 0-RING P-20 

1 4 5430 39 118 ') TE. KNOB 1 

15 9648051014 /53J" M5X10 SCREW M5X10 2 

1 6 5430 1 4 437 *JO"- HOLDER 1 

17 5430 1 4 435 t" F1141")7°  BOTTLE CAP 1 

1 8 91238 t-71V7°11, 1/4 HOSE NIPPLE 1/4 2 

1 9 5430 1 4 438 i\" F" BAND 1 

20 5430 1 4 460 701)_F PLATE 1 

21 5430 14 433 nc-:4) PACKING 1 

22 5430 14 431 t" BOTTLE 1 

23 97424 )t-f11"D INDICATOR 1 

24 95329 A-Of WD1221 (9) SWITCH WD1221 (9) 1 

25 95241 T.9It99DD 1.25-M4 TERMINAL 1.25-M4 (UL) 8 

26 95223 3-F" SVT AWG#18 2DD CORD SVT AWG#18 2-WIRES 7 

27 98538 7
0

59" 170021-1 PLUG 170021-1 4 

28 98539 7057" 170889-1 PLUG 1 70889-1 4 



J.71UU 0.74 I SEUTION NUMBER 

Aft 
Q'ty PART NAME 

-t•YFIlk ig5rTn#-'4.  NO. SET NO. / PART NO. gsa /
4111A*J4 
COMPONENT PARTS NO. 

7°59" 170887-1 PLUG 170887-1 2 29 98541 

7°59" 170020-1 PLUG 170020-1 2 30 98540 

36 5290 83 253 

37 98517 

1 
YVf1,29DD 1.25-M5 

AY- 

TERMINAL 1.25-M5 

STAY 

2 

110.00 

BE- 11 )9" BE-80 

J-"\"DE)" M5X6 

40 5430 14 432 

41 90609 

42 9642050614 

PIPE  

BE-RING BE-80 

SCREW M5X6 

1 

1 

1 
44 9672081214 oV391i"lbh M8X12 HEXAGON BOLT M8X12 1 
45 9710080008 

46 5290 83 259 

)1"”"h" M8  

7"57Vh 

SPRING WASHER M8 

BRACKET 

1  

1 

50 9710060008 ) "h"  M6  

1 00V 

SPRING WASHER M6 

FOR 100V 

4 

51 9716060014 

52 9660040014 

53 9710040008 

t5,"1J" M6 . 

J")h M4 

A"V,"/3" M4 

PLAIN WASHER M6  

NUT M4 

SPRING WASHER M4 

4 

4 

4 

100V FOR 100V 

53 9710040008 i\" /"h" M4 SPRING WASHER M4 8 

54 9670081608 Vh.VhitiNt/h M8X16 SOCKET BOLT M8X16 1 

55 9660060014 4 J-Vh M6 NUT M6 

FOR 115V,230V 115V,230V 

SECTION 
*zcnnAa*ATI/13AL -CI-U-k.OT, -t-y1-#'4LTA LTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

YVI1,99DD 1.25-M5 

115V,230V 

TERMINAL 1.25-M5 

FOR 115V,230V 

37 98517 2 

D-h" GTCE3-0.75 CORD GICE3-0.75 38 98303 1 

3-1" GTCE3-0.75 CORD GTCE3-0.75 38 98303 1 

47 5320 83 257 A-P”$"V9A SWITCH BOX 1  

48 9672061214 oVh94i"Rit. M6X12 HEXAGON BOLT M6X12 2 

49 9672061414 oVh9404J M6X14 HEXAGON BOLT M6X14 4 

115V,230V FOR 115V,230V 

POWDER SPRAY UNIT 



Or)9"-A7°1)-Vr, 
>1*--4 

5310G 834 1 SECTION NUMBER 1   

POWDER SPRAY UNIT SECTION 
*zOMAU*ATUI5ALTI-t- A,OT, -t7F#J4'T;±3ZLTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. n,f. ft/4" PART NAME COMPONENT PARTS NO. 
AR 
Q'ty 

56 91322 C-30-RK-3225 RUBBER FOOT C-30-RK-3225 4 

58 9670062008 VVF$"10. M6X20 SOCKET BOLT M6X20 4 

59 5290 83 255-1 7"57VF BRACKET 1 
60 5430 11 361 MB) CUSHION 4 

61 5430 11 319-2 1"-7 BASE 1 
62 9670061208 VJ.Vh$NDF M6X12 SOCKET BOLT M6X12 2 

115V.230V FOR 115V,230V 

63 5320 83 256-1 7"5rVh BRACKET 1 
115V,230V FOR 115V.230V 

64 91852 t"1-114-7 8X12X240 HOSE 8X12X240 1 
65 5430 1 4 455 1V70 $ NIPPLE 2 

66 97625 ANO'AB21-02-05 100V VALVE AB21-02-05 100V 1 
67 91258 ZV7°11., 1/4 NIPPLE 1/4 2 

68 5430 1 4 452 VT-2, KNOB 1 
69 9662120014 tVF M12 NUT M12 

70 5430 14 453 ATDIJD9' SPRING 1 
71 5430 1 4 454 to p  PIN 

72 5430 1 4 451 AND7" VALVE 1 
73 91280 T 1/4 PIPE FITTING T 1/4 1 
74 91235 .i A/A II/40' 1/4 ELBOW 1/4 2 

75 97021 A7°1)-1-9- 1 00W 1 00V SPRAY MOTOR 1 00W 1 00V 

76 5300 61 122 hA"- COVER 1 
115V.230V FOR 115V,230V 

77 9642041014 M4X10 SCREW M4X10 4 

115V.230V FOR 115V,230V 

78 97947 F5DA TRANSFORMER 1 
115V.230V FOR 115V,230V 

79 5430 14 425 - HOLDER 1 

80 5430 1 4 424 $10"- HOLDER 1 
81 5430 1 4 441 Z'97011, NIPPLE 1 
82 9672062014 oVh9$"11/F M6X20 HEXAGON BOLT M6X20 3 

83 5310 83 272 $-A 8X12X1300 HOSE 8X12X1300 1 

84 90605 CE-9D9" CE-6 CE-RING CE-6 2 

85 5430 1 4 442 DliVF COLLET 2 

86 5430 1 4 443 NUT 2 

87 5430 1 4 444 71311/9"- HOLDER 2 

88 5430 1 4 445 JA"ID NOZZLE 2 

89 5430 1 4 426 $10"- HOLDER 1 

90 5430 1 4 427 *JO"- HOLDER 1 



SECTION NUMBER  -) 3 luu  "4  I 

SECTION 
*z_ ofil3aIt-WATIt 134 L 1-d-A,arc, Icy F LtT c'.  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1110 
Q'ty PART NAME hit* fit,f3Alt* /411iik*- 

gOr5.4Sf5ly NO. SET NO. / PART NO. COMPONENT PARTS NO. 

91 9642040614 J-`1"DE)" M4X6 

92 5321 83 261 7"” 1.91' 

NP3') 

93 905,10 0-9)9" P-6 

94 5430 32 815 )7" 

95 5480 1 4 428-1 DA"- 

96 9660050014 1")h M5 

SCREW M4X6 1 

BRACKET 1 

FOR NP 

0-RING P-6 2 

KNOB 1 

LEVER 1 

NUT M5 1 

POWDER SPRAY UNIT 





ENVELOPE FEEDER 

/I I ITL IJ  SECTION NUMBER 5.51UZ 841 I 
SECTION 



ENVELOPE FEEDER  

1 5310Z 841 I 

SECTION 
* on.zumia-cit 134 T 1 L t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t :"*"•-• 
SECTION NUMBER 

* 

* 

NO. 
-t.yF**/MA** 
SET NO. / PART NO. naAft/*"'-4 PART NAME 

COMPONENT PARTS NO. Grty 

5290 84 660 VV9/7"-fh' BACK GUIDE 1 

24-28,30 

5290 84 690 Y—G ASSY ARM ASSY 1 

8,11,21 

5320 84 750 ENVELOPE FEEDER UNIT 1 

1-45 

1 9721070008 E-9)9" E-7 E —RING E-7 7 

2 5290 84 684 TABLE 1 

3 5290 84 685 Dt7F SHAFT 1 

4 5290 84 694 D9D" UNDER MAT 1 

5 5290 84 688 7-13 ARM 1 

6 9660060014 tVF M6 NUT M6 1 

7 9710060008 VV,"h" M6 SPRING WASHER M6 1 

8 5290 84 687 l'A"— LEVER 1 

9 5290 21 623-1 t°) PIN 1 

1 0 5290 84 686 9)9 LINK 1 

11 9410301608 A7° 117)9"t°D 3X16 SPRING PIN 3X16 1 

12 5290 84 720 70 1)..4  PLATE 1 

13 9642050814 t1"DE)" M5X8 SCREW M5X8 2 

1 4 9710050008 11" VJ'1J" M5 SPRING WASHER M5 9 

1 5 5290 84 680 7o D- 1, PLATE 1 

1 6 5290 54 338 A7°9)9" SPRING 1 

17 9684050508 h)( ;)" M5X5 SET SCREW M5X5 1 

1 8 5290 84 691 '.97:i. KNOB 1 

1 9 5290 84 692 7"55'.9h BRACKET 1 

20 9642050514 J-1"DD" M5X5 SCREW M5X5 2 

21 5320 84 710 WI" — LEVER 1 

22 5290 84 714 0-5— ROLLER 1 

23 9721050008 E—'1 9" E-5 E—RING E-5 1 

24 5290 32 213 7"0V9 BLOCK 1 

25 9642040414 t1"3V)" M4X4 SCREW M4X4 2 

26 9710040008 A"Vi'"h" M4 SPRING WASHER M4 2 

27 5290 84 667 A7°9D9' SPRING 1 

28 5290 84 666 1 ".99/7"-fh" BACK GUIDE 1 

29 5290 29 312 9VD1'— WASHER 2 

30 9642040814 J-1'31.)" M4X8 SCREW M4X8 2 

31 9642051014 1"1"DEP M5X10 SCREW M5X10 6 

32 5290 84 734 7"55-Vh BRACKET 1 

33 9648041014 /57.D" M4X10 SCREW M4X10 2 



 

SECTION NUMBER I .511.1L  841 1 

 

ENVELOPE FEEDER SECTION 
* z ongiat*A-Nt 134 -c ,cayr, ilt-g-T;t3ZLt1 S O  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO., PART NO. natft
/*A#-9- PART NAME COMPONENT PARTS NO. Q'ty 

34 5290 84 743 7°  PLATE 1 

35 5290 84 746 LEVER 1 

36 5290 84 741 CO"— HOLDER 1 

37 9660050014 tVF M5 NUT M5 1 

38 5290 84 744 7"5rVh BRACKET 1 

39 5290 84 730 1 "-(1-"U-11) GUIDE RAIL 1 

40 9648052514 #5M)" M5X25 SCREW M5X25 2 

41 5310 33 538 V7:12. (90) KNOB (BLACK) 1 

42 9717120008 tal#"/J" M12 WAVE WASHER M12 1 

43 5290 84 745 tVF NUT 1 

44 5290 84 742 /75— COLLAR 2 

45 5290 84 693 D1'71- SHAFT 1 





7.) i uL ?JOU I SECTION NUMBER I  
SECTION FRAME (CD) 



7D-G (CD) 
FRAME (CD) 

"Z  :" 
5310Z 860 1 SECTION NUMBER I 

SECTION 
*---CDfifiaill*A -Cit1.34 -C 1 #-'4-"C"-It  "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. PART NAME '"13"2" 4/4Q1110IMPONENT PARTS NO. 
111ft 
Q'ty 

1 5290 87 216 7N`c09 BLOCK 2 

2 9660060014 'VI' M6 NUT M6 12 

3 9670061208 VJ'Vh$NDF M6X12 SOCKET BOLT M6X12 6 

4 9710060008 MNN VPNV M6 SPRING WASHER M6 10 

5 9672063014 oVh9liNDF M6X30 HEXAGON BOLT M6X30 2 

6 9660080014 tVh M8 NUT M8 5 

7 9710080008 A V M8 SPRING WASHER M8 7 

8 5290 86 413 1" 9" BUSHING 2 

9 9670083508 9h'Vh7VIDF M8X35 SOCKET BOLT M8X35 4 

1 0 5290 52 422 77o9D9"A9VFN` SPRING STUD 4 

11 5310 86 211-4 7U-G (OPS) FRAME ( OPS) 1 

12 5310 87 424-1 V-fh" GUIDE 1 

13 9670041008 9 1.9 h$"11,h M4X10 SOCKET BOLT M4X10 8 

1 4 5310 86 213 AT- STAY 1 

15 5310 87 425-1 V-fh" GUIDE 1 

1 6 5310 86 212-4 2U-L3 (NOPS) FRAME (NOPS) 1 

17 5290 87 421-1 79VF" STUD 4 

1 8 5290 87 422-1 79')F" STUD 4 

1 9 5290 32 117 STOPPER 1 

20 5290 24 126 WASHER 2 

21 9670081608 M8X16 SOCKET BOLT M8X16 2 

22 5290 87 431-1 77"5')5' OIL RECEIVER 1 

23 5310 87 423-1 h"-(F" GUIDE 1 

24 5290 87 423-1 1"1F" GUIDE 1 

25 5290 87 441 77"5r) OIL RECEIVER 1 

26 5290 89 616 7"5,Vh BRACKET 2 

27 9710050008 AN` V/"h" M5 SPRING WASHER M5 1 0 

28 9642051014 tY`M.)" M5X10 SCREW M5X10 6 

29 95115 A -C)Thil"- SWITCH COVER 2 

30 95111 Z-15GW22B SWITCH Z-15GW22B 2 

31 9716040014 t5/"WN M4 PLAIN WASHER M4 4 

32 9642042514 1-1"3D" M4X25 SCREW M4X25 4 

33 95338 WK244XP-2U SWITCH WK244XP-2U 2 

230V FOR 230V 

34 9642041014 11"DD" M4X10 SCREW M4X10 2 

230V FOR 230V 

35 9642053014 1-1"DD" M5X30 SCREW M5X30 4 

36 5310 87 451 ) ".IF" GUIDE 1 

37 9410401408 77°97)9"t°) 4X14 SPRING PIN 4X14 



 

SECTION NUMBER I 7.51UL bOU I 

 

FRAME (CD) SECTION 
* t i LT1-ft L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-
t7Filt*PA5a**  NO. UWIV/4/11a*  SET NO. / PART NO. COMPONENT PARTS NO. PART NAME MA 

Q'ty 

38 5310 87 452  GUIDE 1 

39 5310 61 411-1 7"55"Vh BRACKET 1 

40 96519 AIV1 AVW401-R SWITCH AVW401-R 1  

41 5310 88 151 PIN 2 





SLUTION NUMBER 1 illZ 870 1 

SECTION 
DRIVING AND DRIVEN SHAFTS (CD) 



91- 2 D” (CD) 

DRIVE. DRIVEN SHAFTS (CD) 

5310Z 870 1  SECTION NUMBER [ 
SECTION 

* ogaukiiAl-cit s55S 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

10.yh*J4'/g0A*-g. NO. SET Na / PART Na PART NAME ill'3"5 4'Irsi/4O14trPONENT PARTS NO. Q'ty 

5290 43 112Z 4"1'- GEAR 2 

45.46 

5310 8.7 110 91-")A7°05.Vh ASSY DRIVE SPROCKET ASSY 1 

29.30.40.41.51 

5310 87 1 50-1 a-9 1J-1"lh" ROTARY GUIDE 1 

22.36,54-57.59.61-63 

1 5310 87 210 D1'7h SHAFT 1 

2 9684061208 h)( D" M6X12 SET SCREW M6X12 2 

3 5300 87 214-1 40)9" - HOLDER 2 

4 90315 11"-11)1"Y9)9" 6003ZZ BALL BEARING 6003ZZ 4 

5 5300 87 213 70° V1' SPROCKET 1 

6 9684060608 1..)t " M6X6 SET SCREW M6X6 2 

7 5310 87 522 bLi CAM 1 

8 5300 87 212 7,7°D,Vh SPROCKET 1 

9 9642051014 1-1"3:D" M5X10 SCREW M5X10 4 

10 9710050014 1\" V/"13" M5 SPRING WASHER M5 6 

11 5310 87 453 COVER 1 

12 9722120008 C-97)9" C-12 C -RING C-12 2 

1 3 5290 29 311  WASHER 4 

1 4 5310 87 1 63 a-5- ROLLER 2 

15 90204 1"-Ib1"79)9" 6001ZZ BALL BEARING 6001ZZ 4 

1 6 9723280008 C-99" C-28 C-RING C-28 2 

17 5310 87 162 79V1" STUD 2 

1 8 9710100008 A"Vh" M10 SPRING WASHER M10 4 

1 9 9660100014 tVF M10 NUT M10 4 

20 5310 87 454 COVER 1 

21 5290 23 113  WASHER 8 

22 9670062008 V Fiti"11)[. M6X20 SOCKET BOLT M6X20 6 

23 5300 87 512 SPACER 1 

24 5310 87 511 hL CAM 1 

25 9716060014 t5iPh" M6 PLAIN WASHER M6 2 

27 9642051614 J-1"p*D" M5X16 SCREW M5X16 4 

28 5300 87 115-2 7"5J.Vh BRACKET 1 

29 9411503600 T-A°-t°D 5X36 TAPER PIN 5X36 1 

30 5300 87 113 AT3 oh- Vh SPROCKET 1 

31 5300 87 118 SPACER 1 

32 9648051014 /53D" M5X10 SCREW M5X10 6 

33 5290 26 124 1"79)9`NbA"- BEARING COVER 2 

34 90207 1"79p9" 6203LLB BEARING 6203LLB 2 



-UV 
SECTION NUMBER 1 5310Z  870 

SECTION 
OnliAll*ATIt 1341 L 1 -th.arC, LTT 

Nate: When ordering items marked*,indicate the set number because they are available only as a set. 
-
tvFlitj4ine.#4i" NO. SET NO. / PART NO. MAJM51j*".11  PART NAME COMPONENT PARTS NO. 

%ft 
Crty 

35 5300 87 116-2 7"5rVh BRACKET 1 

36 9660060014 1".9F M6 NUT M6 6 

37 9684062008 F)( f)" M6X20 SET SCREW M6X20 2 

38 5300 87 1 31 Vih" GUIDE 2 

39 5290 87 1 40 70 1,_F PLATE 2 

40 9411503200 5-11 0-t0) 5X32 TAPER PIN 5X32 1 

41 5300 87 112 A7° cO'Vh SPROCKET 1 

42 5300 87 121-1 4"1,- GEAR 1 

43 9721100008 E-qp7" E-10 E-RING E-10 2 

45 5290 43 112 GEAR 2 

46 5290 37 123  BUSHING 2 

47 5290 86 111 A9Vh" STUD 2 

48 91250 t-flIAV7° 1/4" OIL CUP 1 /4" 2 

49 9721150008 E-9.'9" E-15 E-RING E-15 1 

5()_5300 86 113 bL, CAM 1 

51 5310 87 111 ET1'7h. SHAFT 1 

52 5300 87 122 GEAR 1 

53 9670061608 V5".9F ell/1.- M6X16 SOCKET BOLT M6X16 11 

54 5300 87 1 61-1 /-0"71)-L . SIDE FRAME 2 

55 5300 87 1 62 HOLDER 2 

56 5310 87 1 54 Dt7h SHAFT 8 

57 5522 45 126 GUIDE ROLLER 24 

59 9642051014 J-V%3E)" M5X10 SCREW M5X10 6 

61 9670061008 Vh'Vh*"11/1.. M6X10 SOCKET BOLT M6X10 8 

62 9710050008 1 / M5 SPRING WASHER M5 6 

63 9686062008 1, E)" M6X20 SET SCREW M6X20 2 

/I / 

DRIVE. DRIVEN SHAFTS (CD) 





I.-.7)9"IPJA°- (CD) SECTION NUMBER I  5310Z 872 I 

CHAIN GRIPPER (CD) SECTION 



City PART NAME -t•y1-**PliA# 
NO. SET NO. / PART NO. na /Ma#-4" 

 COMPONENT PARTS NO. 

SECTION NUMBER 
SECTION 

*:_.0f4A(tAfta-C-CtliAL.-C'  1 "C;t5C L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5300 87 410 ASSY CHAIN ASSY 2 

1,25 

5310 87 300-1 ID5-" ,19"P)A° — ASSY GRIPPER UNIT ASSY 3 

2-11,15-19,21-24,26-28 

5310 87 301-1 9"IPM°-9" -f ASSY GRIPPER BASE ASSY 3 

2,3,6,10,11,15,16,22-24,28 

5310 87 310 9"UVA°-9" -f ASSY GRIPPER BASE ASSY 3 

3,10,11,23,24 

1 5300 87 412 I—. :*) CHAIN 6 

2 5300 87 312 7" .”Vh BRACKET 3 

3 9684050508 f- D" M5X5 SET SCREW M5X5 1 8 

* 

* 

* 

4 9721040008 E-97" E-4 E—RING E-4 3 

5 90203 V-11,'\"7 11)9" 625ZZ BALL BEARING 625ZZ 3 

6 5290 87 316 7—t ARM 3 

7 5290 87 317 A9Th" STUD 3 

8 9710050008 A"*/"h" M5 SPRING WASHER M5 3 

9 9660050014 t')F M5 NUT M5 3 

1 0 5310 87 314 Dt7F SHAFT 3 

11 5290 87 319 9"9VA°-9" -1' GRIPPER STUD 15 

1 4 9670051001 ')5- ')F7Ii"110- M5X10 SOCKET BOLT M5X10 12 

1 5 5290 87 315 1]5— COLLAR 3 

1 6 5310 87 313 D1,71- SHAFT 3 

1 7 5290 87 321 A7°11)9" SPRING 6 

1 8 5290 87 323 A7° 9)9"$11,9"— SPRING HOLDER 6 

1 9 5290 87 318 9" 11'.)A °— GRIPPER 15 

21 9670061608 V5- Vh$Nbh M6X16 SOCKET BOLT M6X16 1 5 

22 5300 87 311 7"55- Vh BRACKET 3 

23 5290 87 322 7"55- VF BRACKET 3 

24 9410301608 A7°11)9"t°) 3X16 SPRING PIN 3X16 15 

25 90853 D"31fDt- 11)9 RF2040 JOINT LINK RF2040 6 

26 9411301600 5--)1°—t°) 3X16 TAPER PIN 3X16 3 

27 9411302000 5--A°—t°) 3X20 TAPER PIN 3X20 3 

28 9411302200 T—A°—t°D 3X22 TAPER PIN 3X22 3 

I—D9" ,PM°— (CD) 

CHAIN GRIPPER (CD) 

5310Z 872 



111.t)7-7"11' (CD) SECTION NUMBER 5310Z 880 I 

PAPER DELIVERY TABLE (CD) 
SECTION 



U, / ..'"BW^7 

SECTION NUMBER I 5310Z 880 

SECTION 
gpsau*acc-(1$541 A-COT, tAt-g-TA5C TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Q'ty PART NAME 
-t .yi.#4g- pg5A#J4L  NO. SET NO. / PART NO. ii5A-ZWE/41" COMPONENT PARTS NO. 

2 

SOCKET BOLT M8X16 6 

RAIL 2 

RAIL 

2 

ROLLER 4 

LINK 

5310 88 1 40 5--7'11)91- D"9 ASSY 

50.51.64 

5310 88 150-1 fI-D 

24,52.74 

5310 88 240 MDT-7'11, ASSY 

1-4.13 

1 5310 88 241 A-(Eit-7"11) 

2 91350 79- 420G-N-75 
3 90770 I9VP` 4.1X20 
4 9716060014 t5 4Ph" M6 

5 9642051014 l'N"DD" M5X10 

6 9710050014 A'VP'/3" M5 

7 5310 86 412 W- 

8 5310 86 334 7`"”Vh 

9 5290 86 415 1\"-7 
1 0 5290 14 111 11"11)F 

11 9660100014 J- Vh M10 
12 5310 86 332 7"55''91" 
1 3 5310 44 314 

1 4 5310 86 320 T9F 

1 5 9710080008 A"VP`1j" M8 

16 9670081608 Vh"A'41"0 M8X16 

17 5290 88 250 1,-11) 

1 8 5300 88 234 L'-ID 

1 9 9648051014 /53f.P\ M5X10 

20 5290 88 220-1 71)-t 
21 5290 88 231 A9Vh" 
22 9660080014 J"91- M8 
23 5310 88 233 Ari- 

24 90836 II-) RS37-1 59P 

25 5290 88 210-1 71)-L 

26 5290 88 232 A9'.9P\ 

27 5290 31 117 o-5- 

28 5290 31 116 IJ D9 
29 9721070008 E- 117)2" E-7 

30 5310 86 310 T9h 
31 5310 86 331 7"”Vh 
32 5310 86 333 7'5'9h 

33 5310 87 219 1i-7 1 0X17X2550 

SPROCKET AND GEAR ASSY 1 

CHAIN 1 

DELIVERY TABLE DOLLY ASSY 1 

PAPER DELIVERY TABLE 1 

CASTER 420G-N-75 4 

WOOD SCREW 4.1X20 16 

PLAIN WASHER M6 16 

SCREW M5X10 11 

SPRING WASHER M5 17 

COVER 2 

BRACKET 1 

BASE 2 

BOLT 2 

NUT M10 2 

BRACKET 1 

SCALE 

FOOT 1 

SPRING WASHER M8 4 

SCREW M5X10 8 

FRAME 1 

STUD 2 

NUT M8 2 

STAY 1 

CHAIN R537-1 59P 2 

FRAME 1 

STUD 4 

E-RING E-7 2 

FOOT 1 

BRACKET 1 

BRACKET 1 

HOSE 10X17X2550 1 

MD5-7'11, (CD) 

PAPER DELIVERY TABLE (CD) 



SECTION NUMBER  5310Z 880 I 

SECTION 
*ccofsraact*a -ct/ t54 1  L. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

PAPER DELIVERY TABLE (CD) 

-t•yl-*J4/g5A*-g- NO. SET NO. / PART NO. gsatt/4" PART NAME COMPONENT PARTS NO. 
IMO 
CYty 

34 91211 i1 -)\") I•" 1 6 HOSE BAND 1 6 4 

35 9410302008 A7'UD9"t'D 3X20 SPRING PIN 3X20 1 
36 5310 1 6 516 ;1i -A 1 0X17X530 HOSE 1 0X17X530 1 
37 964.2051614 M5X16 SCREW M5X16 2 

38 9650052014 71/#5DD" M5X20 SCREW M5X20 2 

39 5300 12 224 70 j PLATE 2 

40 5300 1 7 117 ( ;11 " 11- ) KNOB (IVORY) 1 
40 5310 1 7 117 V7.7-: (90) KNOB (BLACK) 1 
41 5300 1 7 116 bA"- COVER 1 
42 5290 1 7 115 A7"/D9" SPRING 1 
43 5300 1 7 114 At*DFNE, SPINDLE 1 
44 5290 17 113 )1"11.7" VALVE 1 
45 9660050014 tVF M5 NUT M5 2 

46 5310 87 217 7"”Vh BRACKET 1 
47 90856 D"2fphIJD9 RS37-1 JOINT LINK RS37-1 3 

48 5290 89 1 43 )t 911) BUSHING 1 
49 9684050508 F. D" M5X5 SET SCREW M5X5 2 

50 5290 88 1 42 A7°O .Vh SPROCKET 2 

51 9410402508 7°'1 9"t°D 4X25 SPRING PIN 4X25 2 

52 5310 88 1 48 AfV57"0V9 BLOCK 1 
54 5290 88 235 WEIGHT 2 

55 9414202514 99L'D 2X25 SPLIT PIN 2X25 2 

56 9642032014 t1"D*D" M3X20 SCREW M3X20 2 

57 90644 AVV,"b" A3 TOOTHED LOCK WASHER A3 2 

58 5310 88 1 45-1 7"”Vh BRACKET 1 
59 97313 AfVf- V-1C244 SWITCH V-1C244 1 
60 9672051014 OVh94iNDF M5X10 HEXAGON BOLT M5X10 2 

61 5300 21 424 70 1.)-t, PLATE 1 
62 98501 hA"- 360010-1 COVER 360010-1 

63 97381 79f1-9- VAM22 ACTUATOR VAM22 

64 5310 88 1 41 Dt7F SHAFT 1 
65 5300 12 220-1 (Yft"q-) HANDLE (IVORY) 1 
65 5310 12 220 fl' "1k (90) HANDLE (BLACK) 1 
66 5310 86 341 Dt7F SHAFT 1 
67 5310 86 343 7" ”VF BRACKET 1 
68 5300 32 568 7"VD2 BUSHING 1 
69. 5300 58 513 175- LOCK COLLAR 1 
70 9410301608 A7°U)2"t°D 3X16 SPRING PIN 3X16 1 
71 5310 86 342 31 I' JOINT 1 



\1D5-7"11) (CD) 

PAPER DELIVERY TABLE (CD) 

I 5310Z 880  SECTION NUMBER 
SECTION 

*=-0)11.3AltAigcr(1154L - 1-tA,0)-C-, L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•y1-4-'4 /0A*-'4 
SET NO. / PART NO. gUlAtt/411" PART NAME / COMPONENT PARTS NO. Q'ty 

72 5300 12 223 9'11 V7° (711*" 11 -) GRIP (IVORY) 1 

72 5310 12 223 2"9V7° ( 90) GRIP (BLACK) 1 

73 9662080014 J-Vh M8 NUT M8 2 

74 9648031514 /53D" M3X15 SCREW M3X15 2 

75 5310 88 1 47 CHAIN GUIDE 1 



>( --If7"7r", (CD) SECTION NUMBER 5310G 890 I 

STAND LIFTING DRIVING (CD) 
SECTION 



5310G 890  
-t a 
SECTION NUMBER 

SECTION 
lic r- OgRAU*ATUt541. -C OT, -t•YEAVIg-T L -CTI.,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-(7"9F"') (CD) 
STAND LIFTING DRIVE (CD) 

NO.  Na !'y 1 - 

SET NO. / PART NO. naF/1"*-4.  PART NAME / COMPONENT PARTS NO. 
Aft 
Q'ty 

5290 88 111Z-1 7"5r')F BRACKET 1 

25,26 

5290 8-8 112Z )( 9114W- HOUSING 1 

25,48 

5290 88 1 20Z 7-L ARM 1 

28,43 

5290 88 194Z +\N•p_ GEAR 1 

1,2 

5290 89 1 30-2 DP:hADFNI,Dt7h ASSY BACK GUIDE KNOB SHAFT ASSY 1 

64,69,70,77 

5290 89 217Z 9D9 LINK 1 

2,5 

5290 89 218Z-1 hL CAM 

2,6 

5296 88 160 ADFND (7 -f V9-) HANDLE (IVORY) 1 

47,80-82 

5300 89 210 95D7O9F"
5
7 ASSY CLAMP SHAFT ASSY 1 

9,16,17 

5310 88 110 g)t-L - 5,Vh ASSY GEAR BRACKET ASSY 1 

17,25,26,38-40,42,44,46,49,58,79 

5310 88 160 ADFNI, (90) HANDLE (BLACK) 1 

47,80-82 

1 5290 88 194 GEAR 1 

2 5290 89 219 .A911) BUSHING 3 

3 5290 88 193 9VF" STUD 1 

4 5290 89 216 0 :
0
, PIN 1 

5 5290 89 217 9D9 LINK 1 

6 5290 89 218-1 W., CAM 1 

7 5290 89 215 95D9 CRANK 1 

8 9684060608 FiD" M6X6 SET SCREW M6X6 8 

9 5290 89 213 D1'7h SHAFT 1 
1 0 9642051614 1-1"Dfi" M5X16 SCREW M5X16 3 

11 9710050008 A"Vf"h' M5 SPRING WASHER M5 10 
12 5290 89 211 1"7 1JD9"*W- BEARING HOLDER 1 
1 3 90211 t"-11,1"7 11D9" 6202ZZ BALL BEARING 6202ZZ 2 

1 4 5290 89 212 COLLAR 1 

1 5 9723350008 C-99" C-35 C-RING C-35 1 

1 6 5300 89 214 GEAR 1 

1 7 9410302508 AT'"JD9't°D 3X25 SPRING PIN 3X25 2 



>( -1f7"Yr"2 (CD) SECTION NUMBER 1 5310G 890 I 
STAND LIFTING DRIVE (CD) SECTION 

* L   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. '3413°% *1z44(11/10NENT PART NAME PARTS NO. 
VI I& 
Qty 

1 8 5310 89 682 bA"- COVER 

19 9642051014 1-1"D*D" M5X10 SCREW M5X10 6 
20 9721070008 E-9)9" E-7 E-RING E-7 2 
22 5290 37 814 A7° 11)9" SPRING 1 

23 9660060014 tVh M6 NUT M6 6 
24 9710060008 A"*/3" M6 SPRING WASHER M6 6 
25 90242 7"VD2 MB1210DU BUSHING MB1210DU 5 
26 5290 88 111-1 7"55- VF BRACKET 1 
27 9660050014 VA' M5 NUT M5 1 
28 5290 88 120 Y-L, ARM 1 
29 5290 51 064 A7° 11)9" SPRING 1 
30 5290 51 070 1.9 PAWL 1 
31 5290 51 063 top  PIN 1 
32 5310 88 116 DA"- LEVER 1 
33 5300 33 538 1.9 .:2.. (7-0ti"g-) KNOB (IVORY) 1 
33 5310 33 538 -(90) KNOB (BLACK) 1 
34 9648041014 /53!)" M4X10 SCREW M4X10 1 
35 5310 89 111 '1 )9 LINK 1 
36 9684050508 h)t V.," M5X5 SET SCREW M5X5 6 
37 5290 88 134 95” CLUTCH 1 
38 5290 37 613 GEAR 1 
39 5290 88 133 Dt7h SHAFT 1 
40 5290 37 614 GEAR 1 
41 9670062008 9h'VF-71i"11,1 M6X20 SOCKET BOLT M6X20 4 
42 5290 88 1 80 GEAR 1 
43 5290 88 131 )(911, BUSHING 1 
44 5290 88 115 5IVF$-1-11) RATCHET WHEEL 1 
45 5310 88 114 hL CAM 1 
46 5290 88 1 83 +- KEY 1 
47 9648051014 /57E)" M5X10 SCREW M5X10 7 
48 5290 88 112 ;(9iliiM9"- HOUSING 1 
49 5310 88 113-1 Ei1'7F SHAFT 1 
50 5290 88 151 A9VF" STUD 1 
51.5290 51 083 A7° 11)9" SPRING 1 
52 5290 51 082 1.11)( PAWL 1 
53 5290 88 1 44 GEAR 1 
54 9410402508 A7° 11)9"t°) 4X25 SPRING PIN 4X25 1 
55 5290 88 143 1 5- COLLAR 1 
56 5290 29 210   )(911) BUSHING 1 



(CD) 

STAND LIFTING DRIVE (CD) 

a 
5310G 890 I SECTION NUMBER I 

SECTION 
*-7.0g5AUWATU1-341..T .OT,-t•Y1-**Ta5CLTT 
Note: When ordering items marked *,indicate the set-number because they are available only as a set. 

/ne.** NO. SET NO. / PART NO. Asa n/451** PART NAME COMPONENT PARTS NO. 
Aft 
Q'ty 

57 90603 CE-9)9" CE-12 CE-RING CE-12 1 

58 9410302008 77°U)9"t°D 3X20 SPRING PIN 3X20 1 

59 5310 89 134-1 (20) KNOB (BLACK) 1 

59 5316 89 134 KNOB (IVORY) 

60 5310 89 1 33-1 Op) KNOB (BLACK) 1 

60 5316 89 1 33-1 (7-ft"9-) KNOB (IVORY) 1 

61 5310 89 1 49 bA"- COVER 1 

62 5290 89 120 DA"- LEVER 

63 5290 89 1 48 1)5- COLLAR 1 

64 5290 89 131-2 SHAFT 

65 5290 29 315 LOCK COLLAR 

66 9717120008 h" M12 WAVE WASHER M12 1 

68 5290 89 112 D"9'), BUSHING 1 

69 5290 89 1 35 700 0M. SPROCKET 1 

70 9410403208 77°97,9"t°) 4X32 SPRING PIN 4X32 1 

74 5290 88 1 90 GEAR 1 

75 5290 82 162 9111 BUSHING 1 

76 5290 88 170 SCREW 1 

77 5290 89 129 SPACER 1 

78 5300 12 224 70 PLATE 1 

79 9410402808 77° 11 )9"t°) 4X28 SPRING PIN 4X28 1 

80 5296 88 1 61 ADF"1iliD91( (.7 -140"J-) HANDLE BODY (IVORY) 1 

80 5310 88 1 61 ADF"IbitiD9-f ( 90) HANDLE BODY (BLACK) 1 

81 5300 37 815 7°1i-F (7 -f11i"g-) PLATE (IVORY) 1 

81 5310 37 815 7°U-F (90) PLATE (BLACK) 1 

82 5300 37 820 A:A."1D ( 711$"9-) HANDLE (IVORY) 1 

82 5310 37 820 ADFND (90) HANDLE (BLACK) 1 



71P"D"Ir" (CD) 1 5310Z 892 1 SECTION NUMBER 

SIDE GUIDE (CD) 
SECTION 



"/J" -W` (CD) 

SIDE GUIDE (CD) 

/ft 
5310Z 892 I SECTION NUMBER 

SECTION 
*z anisa(t*A-c-tt b.5g A.o-r, et L TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t-y1-1 - /g5A** 
SET NO. / PART NO. PART NAME r'/ I!e)M*P-ONENT PARTS NO. 

Aft 
crty 

5310 89 225Z-2 si-fF"W"f1," (OPS) ASSY SIDE GUIDE (OPS) ASSY 1 

2,3 

5310 89 226Z-2 #-(F"h"-fh"(NOPS)ASSY SIDE GUIDE (NOPS) ASSY 1 

2,30 

1 5290 44 241 KNOB 1 

2 5290 37 513-1 )( 911, BUSHING 4 

3 5310 89 225-2 /-fh"h"-fh" (OPS) SIDE GUIDE (OPS) 1 

4 9684050508 M5X5 SET SCREW M5X5 4 

5 5290 29 315 LOCK COLLAR 1 

6 5290 89 323-2 VA BOSS 1 

7 5.290 33 122 A709)9"A9Vh" SPRING STUD 1 

8 5290 89 325-1 A70 97,9" SPRING 

9 9660060014 tVh M6 NUT M6 2 

1 0 9670062508 'l7VFV10- M6X25 SOCKET BOLT M6X25 1 

11 9721100008 E-q:29" E-10 E-RING E-10 3 

12 5290 29 311 #"h" WASHER 2 

1 3 5310 89 311 Ert,71- SHAFT 1 

1 4 5290 89 224 A7° 11D9" SPRING 1 

1 5 9648051014 
1
53D" M5X10 SCREW M5X10 2 

1 6 5321 29 220-1 ,( 9)1, BUSHING 1 

17 5290 32 1 41 V7E. KNOB 1 

18 90607 CE- 117)9" CE-18 CE-RING CE-18 1 

19 5290 89 227-1 /-1F"W"fh")(9111 BUSHING 1 

20 5310 89 320 7oDhh"-fl" FRONT GUIDE 1 

21 9642051614 D D" M5X16 SCREW M5X16 3 

22 9710050008 M"VP/3" M5 SPRING WASHER M5 5 

23 5290 89 222 )011) BUSHING 1 

24 5290 89 221-1 BUSHING 1 

25 9670061208 M6X12 SOCKET BOLT M6X12 2 

26 9710060008 W` /P M6 SPRING WASHER M6 1 

27 5290 89 324 7709D9"A9VF" SPRING STUD 1 

28 9642051014 tY`MP M5X10 SCREW M5X10 2 

29 5310 89 411 AT- STAY 1 

30 5310 89 226-2 /111,"h"-ch" (NOPS) SIDE GUIDE (NOPS) 1 

31 5310 89 412-2 b"-(h" GUIDE 1 

32 5310 89 223 D1,71- SHAFT 1 

33 5290 89 228 7057‘, PLUG 



- 
SECTION NUMBER I 5310Z 894 I 

SECTION 
BACK GUIDE (CD) 



ANNV9V -fh" (CD) 

BACK GUIDE (CD) 

a 
5310Z 894 I SECTION NUMBER 

SECTION 
iDeri3gittAigiTit k3At L L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na -t7F#-g-/g0a#* 
SET NO. / PART NO. gmAn/

4"#-'4' 
PART NAME COMPONENT PARTS NO. Q'ty 

1 90802 RS35-1 46P CHAIN RS35-1 46P 1 

2 9648051014 /53D" M5X10 SCREW M5X10 8 

3 5310 89 1 51-1 AT- STAY 1 

4 5290 89 153 701)_1, PLATE 1 

5 9648041014 /53D" M4X10 SCREW M4X10 6 

6 5290 89 1 43 $911, BUSHING 2 

7 9710050008 A"V,"h"* M5 SPRING WASHER M5 4 

8 9642051014 t1"D*D" M5X10 SCREW M5X10 4 

9 5290 89 1 42 AT"oh")h SPROCKET 1 

1 0 9684050508 h)t,D" M5X5 SET SCREW M5X5 5 

11 5310 89 1 41 D1'71- SHAFT 1 

12 5290 89 145 7"5iV1 BRACKET 1 

13 5290 89 1 47 A"V9V-rh" BACK GUIDE 1 

15 5290 89 146-2 A"Vqh"-fh" BACK GUIDE 2 

1 6 9648061214 /53.D" M6X12 SCREW M6X12 2 

1 7 5310 89 1 38 AT- STAY 1 

1 8 5290 89 1 44-1 5 1)9 RACK 1 

1 9 9684060608 F)( V)" M6X6 SET SCREW M6X6 1 

20 5290 89 139 5”;NIL,9"- RACK HOLDER 1 

21 5290 29 314 1- $)35- LOCK COLLAR 1 

22 5290 89 152-1 VIF" GUIDE 3 

23 9686062008 F)t.D" M6X20 SET SCREW M6X20 1 

24 9660060014 1 A' M6 NUT M6 

25 90630 At'Yrt°D SSP-8 SNAP PIN SSP-8 1 



. LL)) SECTION NUMBER 531UG  896 I 

COVER (CD) SECTION 



hA"- (CD) 

COVER (CD)  SECTION 
* on13 (t -cu 154 T 1 -ft A-0)T, -t L T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

:, #-1g- 
SECTION NUMBER 5310G 896 

NO. F #J4/Mait* 
SET NO. / PART Na gAIVV

41"-r4 
 PART NAME COMPONENT PARTS NO. 

Aft 
Qty 

1 90813 VIDF"D*D" M5X10 SCREW M5X10 4 

2 5300 74 064 INDICATOR 1 

3 5310 89 514 COVER 1 

3 5310 89 516 COVER 1 

P"(V7Dt"DD3') WITH GERMAN SAFETY FEATURES 

3 5316 89 514 hA"- (7-W9-) COVER (IVORY) 1 

4 5300 71 156 t°) PIN ' 1 0 

5 5300 71 1 55 7"”Vh BRACKET 6 

6 9710050008 11" VP`h" M5 SPRING WASHER M5 12 

7 9642051014 J- V`3E)" M5X10 SCREW M5X10 4 

8 5290 89 512 INDICATOR 1 

1 0 5300 72 021 7,9VF" STUD 4 

11 9660060014 tVh M6 NUT M6 4 

12 9648030614 /5D,D" M3X6 SCREW M3X6 1 6 

13 5310 89 612-2 bA"- COVER 1 

1 4 5310 89 681 7" -5 1- BRACKET 1 

15 9642041614 1"N"DE)" M4X16 SCREW M4X16 2 

1 6 9648051014 /5D*D" M5X10 SCREW M5X10 2 

17 9660040014 tVh M4 NUT M4 2 

1 7 9660040014 1- Vh M4 NUT M4 6 

F" -IV7Dt"DD3') WITH GERMAN SAFETY FEATURES 

1 8 9710040014 VVP`tf` M4 SPRING WASHER M4 6 

1 9 5310 32 119 ROTARY STAY 1 

20 5300 54 332 /35- COLLAR 1 

21 9642041014 J-1"3 M4X10 SCREW M4X10 4 

21 9642041014 J-1"M"J" M4X10 SCREW M4X10 8 

WITH GERMAN SAFETY FEATURES 

22 5290 89 613 A-fV3-f9 PLATE 1 

23 5295 89 670 7"55")h BRACKET 1 

230V FOR 230V 

24 5295 75 031-1 A -PYIN, SWITCH CAM 2 

230V FOR 230V 

25 9684050508 hi4D" M5X5 SET SCREW M5X5 2 

230V FOR 230V 

26 91300 HINGE 4 

29 5320 89 624 PLATE 1 

31 9642030614 t1"DV.," M3X6 SCREW M3X6 8 

32 5310 89 511 hit"- (7"11/-) COVER (BLUE) 1 

32 5310 89 512 hA"- COVER (YELLOW) 1 



nn-- (CD) 
COVER (CD) 

I SECTION NUMBER  5310G 896  

SECTION 
Of-1,3A (116A -C-It /34 1.. - L "CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. ii5aft /*A** PART NAME /COMPONENT PARTS NO. Q ty 

32 5310 89 513 hA"- COVER 1 

32 5310 89 515 COVER 1 

PI-07Dt"),D3') WITH GERMAN SAFETY FEATURES 

32 5316 89 511 hit"- (-fio-) COVER (YELLOW) 1 

33 5295 89 631 7"”Vh BRACKET 1 

34 5310 89 614-2 /VI"- COVER 1 

38 5295 89 632 7"5rVh BRACKET 1 

39 5320 89 660 7"5J-1YF (230V) BRACKET (FOR 230V) 1 

40 5295 89 634 70 u_ F  PLATE 2 

41 9710030008 W 1j" M3 SPRING WASHER M3 4 

42 9660030014 1".9F NUT M3 4 

43 5310 89 633-1 )fl"- COVER 2 

44 9716050014 t5 b" M5 PLAIN WASHER M5 4 

45 5310 89 524 bA"- COVER 1 

45 5310 89 526 MI"- COVER 1 

1"-PY7Dt").D2') WITH GERMAN SAFETY FEATURES 

45 5316 89 524 hA"- (7-0V9-) COVER (IVORY) 1 

46 5310 89 521 1]A"- (7"11,-) COVER (BLUE) 1 

46 5310 89 522 /in"- (ho-) COVER (YELLOW) 1 

46 5310 89 523 COVER 1 

46 5310 89 525 COVER 1 

P"OYDt"),D3') WITH GERMAN SAFETY FEATURES 

46 5310 89 531 JA"- (7"11)- . 230V) COVER ( BLUE FOR 230V) 1 

46 5310 89 533 MI"- (230V) COVER (FOR 230V) 1 

46 5316 89 521 /3V- ( -fio-) COVER (YELLOW) 1 

46 5316 89 531 (fio- . 230V) COVER (YELLOW FOR 230V) 1 

47 5310 89 611 7"”Vh BRACKET 1 

48 5310 74 075 514, LABEL 1 

49 5290 61 633 Y-Atp 300MM EARTH WIRE 300MM 

h"IVY)t"DD3') WITH GERMAN SAFETY FEATURES 

50 90643 W.9+/"h" B5 TOOTHED LOCK WASHER 85 1 6 

h"IVY)t"DD3') WITH GERMAN SAFETY FEATURES 

51 5290 74 071 5"\ND LABEL 2 

52.5290 74 073 LABEL 2 

53 5290 74 074 51ND LABEL 1 

1 00V115V7Dt"phil"-V+ 1 00V.115V WITH SAFETY COVER 

54 9716030014 t54/"1j" M3 PLAIN WASHER M3 4 

55 5290 52 422 Ar'W"A9Vh" SPRING STUD 1 
56 90924 79otVF M6 DOMED CAP NUT M6 



h11"- (CD) 

COVER (CD) SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t a:/#24- 
SECTION NUMBER 5310G 896 

N0 SET SET NO. / PART NO. /411)51#  / COMPONENT PARTS NO. 
PART NAME Q'ty 

57 5320 89 649 1311"- COVER 1 

58 5340 75 615 FIXING PLATE 4 

59 9642041007 J-1"Th)" SCREW 8 





1:E15411#-` 1 
PART NUMBER INDEX 

• 



PART NUMBER INDEX 
03 A * 
PART NUMBER SECTION No. 

No. 
PART NUMBER SECTION No. 

No. 

5270 24 113 5310Z 240 1 8 5290 1 61 5310Z 520 53 
5290 11 113 5310 Z 110 39 5290 1 61 5310Z 522 21 
5290 11 1 52 5310Z 540 31 5290 1 62 5310Z 360 36 
5290 11 163 5310Z 120 36 5290 164 5310G 370 36 
5290 1 2 211 5310z 120 8 5290 1 64 53101 360 24 
5290 1 2 213 5310Z 1 20 7 5290 211-1 53101 360 33 
5290 12 312 5310Z 120 27 5290 212 5310Z 512 32 
5290 12 313 5310z 1 20 17 5290 212 5310Z 520 92 
5290 1 2 314 5310Z 120 1 9 5290 230 5310Z 360 29 
5290 12 315 5310z 1 20 23 5290 311 5310z 210 69 
5290 1 2 316 5310Z 120 33 5290 312 5310Z 210 70 
5290 12 411 5310Z 1 20 16 5290 313 5310Z 210 66 
5290 12 412-1 5310Z 1 20 1 4 5290 314 5310Z 210 68 
5290 1 2 413 5310Z 120 13 5290 315 5310Z 210 35 
5290 13 111 5310Z 110 1 0 5290 316 5310Z 210 28 
5290 1 4 111 5310Z 880 10 5290 316 5310Z 450 44 
5290 1 4 1 20 5310Z 110 13 5290 316 5310Z 520 5 
5290 15 200-1 5310Z 120 35 5290 319 5310Z 210 67 
5290 16 111 5310Z 170 6 5290 319 5310Z 520 32 
5290 16 112 5310Z 1 70 4 5290 410 5310Z 210 58 
5290 16 200-3 5310Z 170 5290 510 5310Z 210 33 
5290 1 6 212 53101 170 9 5290 521 5310Z 210 34 
5290 16 215 5310Z 170 48 5290 521 5310Z 380 37 
5290 16 226 5310Z 170 67 5290 521 5310z 522 35 
5290 1 6 311 5310Z 170 37 5290 610 53101 210 25 
5290 16 312 5310Z 1 70 43 5290 610 5310Z 220 27 
5290 16 313 5310Z 170 40 5290 610Z 5310Z 210 
5290 1 6 314 5310 Z 170 42 5290 610Z 53101 220 
5290 16 315 5310Z 1 70 39 5290 612 5310G 370 52 
5290 16 316 5310Z 170 41 5290 612 5310Z 210 26 
5290 16 411 5310Z 170 47 5290 612 5310Z 220 30 
5290 16 412-1 5310 Z 1 70 30 5290 612 5310z 250 48 
5290 1 6 413 5310Z 1 70 34 5290 621 5310Z 220 33 
5290 16 414 5310 Z 1 70 33 5290 622 5310Z 220 21 
5290 1 6 415-2 5310Z 1 70 63 5290 623-1 5310Z 210 21 
5290 16 421 5310 Z 1 70 1 0 5290 623-1 53101 220 26 
5290 1 7 111 5310Z 1 70 52 5290 623-1 5310z 841 9 
5290 17 113 53101 1 70 61 5290 630 5310Z 220 25 
5290 17 113 5310 Z 320 117 5290 641 5310G 370 34 
5290 1 7 113 5310Z 880 44 5290 641 53101 220 53 
5290 17 115 53101 1 70 58 5290 642-2 5310Z 220 24 
5290 1 7 115 5310Z 320 1 09 5290 643 5310Z 330 69 
5290 1 7 115 5310 Z 880 42 5290 711 5310Z 210 27 
5290 17 119 5310Z 1 70 62 5290 712 5310Z 210 22 
5290 1 7 120 5310Z 1 70 21 5290 732-1 5310Z 360 67 
5290 1 7 126 5310Z 1 70 71 5290 740 5310Z 360 68 
5290 1 7 1 27 5310 Z 1 70 15 5290 750 5310Z 360 69 
5290 21 110 5310Z 330 29 5290 811 5310Z 210 73 
5290 21 114 5310Z 330 73 5290 812 53101 210 74 
5290 21 121 5310 Z 330 8 5290 813 5310Z 210 75 
5290 21 122 5310 Z 330 30 5290 814 5310Z 210 76 
5290 21 1 23 5310 Z 330 16 5290 815 5310Z 210 77 
5290 21 123 5310Z 350 14 5290 816 5310Z 210 78 
5290 21 130 5310Z 330 12 5290 820 53101 210 79 
5290 21 1 41 5310Z 330 9 5290 824 5310Z 210 80 
5290 21 142 5310Z 330 1 5 5290 831 5310Z 210 81 
5290 21 1 43-1 5310 Z 330 1 4 5290 832 53101 260 54 
5290 21 150 5310Z 360 35 5290 841 5310Z 210 82 
5290 21 1 61 5310Z 210 55 5290 110 5310Z 210 59 
5290 21 1 61 5310Z 330 38 5290 110Z 5310Z 210 
5290 21 1 61 5310 Z 360 26 5290 1 21 5310Z 210 65 
c70n .31 1 A 1 r z  fl / rn 



-7 .7*- a 1 

PART NUMBER INDEX 

PART NUMBER SECTION No. 
No. P0I # 

PART NUMBER No. SECTION No. 
No. 

5290 22 1 41 5310Z 210 4 5290 24 234 5310Z 240 25 
5290 22 '1 41 5310Z 220 35 5290 24 240 5310Z 240 34 
5290 22 1 42 5310Z 220 3 5290 24 251 5310Z 240 33 
5290 22 150 5310Z 220 2 5290 24 252 5310Z 240 32 
5290 22 150z 5310Z 220 5290 24 253 5310z 240 36 
5290 22 161 5310Z 210 60 5290 24 272 5310Z 240 16 
5290 22 161 5310Z 220 1 5290 24 273 5310Z 240 61 
5290 22 210 5310Z 210 1 0 5290 24 274 5310Z 240 15 
5290 22 210 5310Z 220 20 5290 24 275 5310Z 240 '1 3 
5290 22 221 5310Z 210 1 3 5290 24 310 5310Z 240 
5290 22 221 5310Z 220 17 5290 24 311 5310Z 240 55 
5290 22 222 5310Z 210 12 5290 24 312 5310Z 240 52 
5290 22 222 5310Z 220 16 5290 24 313 5310Z 240 59 
5290 22 223 5310Z 210 1 5 5290 25 112-1 5310Z 250 6 
5290 22 223 5310Z 220 1 3 5290 25 113 5310Z 250 10 
5290 22 224 5310Z 210 1 4 5290 25 114 5310Z 250 11 
5290 22 224 5310Z 220 1 5 5290 25 115 5310Z 260 27 
5290 22 314 5310Z 220 45 5290 25 210 5310Z 250 
5290 22 315 5310Z 220 47 5290 25 211 5310Z 250 19 
5290 22 318 5310Z 250 15 5290 25 212 5310Z 250 21 
5290 22 318 5310Z 520 28 5290 25 213 5310Z 250 20 
5290 22 320 5310Z 220 49 5290 25 214 5310Z 250 24 
5290 22 330 5310Z 220 50 5290 25 215 5310Z 250 23 
5290 22 411 5310Z 540 19 5290 25 216 5310Z 250 22 
5290 22 411Z 5310Z 540 5290 25 311 5310Z 250 31 
5290 22 412 5310Z 540 20 5290 25 312 5310Z 250 33 
5290 22 413 5310Z 540 30 5290 25 313 5310Z 250 33 
5290 22 413Z 5310Z 540 5290 25 314 5310Z 250 36 
5290 22 420-1 5310Z 210 8 5290 25 315 5310Z 250 37 
5290 22 430-1 5310Z 220 39 5290 25 502 5310Z 250 49 
5290 23 112 5310Z 230 16 5290 25 502Z 5310Z 250 
5290 23 112 5310Z 540 55 5290 25 503 5310Z 250 53 
5290 23 113 5310Z 240 39 5290 25 504-1 5310Z 250 50 
5290 23 113 5310Z 870 21 5290 25 505 5310Z 250 70 
5290 23 '1 15 5310Z 230 '1 9 5290 25 505Z 5310Z 250 
5290 23 115 5310Z 540 44 5290 25 506-1 5310Z 250 46 
5290 23 116-1 5310Z 230 24 5290 25 507-1 5310Z 250 39 
5290 23 116-1 5310Z 240 44 5290 25 508 5310Z 250 69 
5290 23 116-1 5310Z 540 58 5290 25 509 5310Z 250 72 
5290 23 '1 17 5310Z 230 25 5290 25 510-1 5310z 250 66 
5290 23 '1 22 5310Z 230 8 5290 25 512 5310Z 250 77 
5290 23 123 5310Z 230 9 5290 25 521 5310Z 250 65 
5290 23 220 5310Z 230 10 5290 25 522 5310Z 250 58 
5290 23 231 5310Z 230 30 5290 25 523 5310Z 250 56 
5290 23 234 5310Z 230 1 5290 25 524-1 5310z 250 55 
5290 23 235 5310Z 230 13 5290 25 525 5310Z 250 41 
5290 23 236 5310Z 230 12 5290 25 526 5310Z 250 60 
5290 23 311 5310Z 230 28 5290 25 527 5310Z 210 71 
5290 23 312 5310Z 230 27 5290 26 111 5310Z 260 13 
5290 24 114 5310Z 240 1 4 5290 26 11'1Z 5310z 260 
5290 24 116 5310Z 240 60 5290 26 112 5310G 370 76 
5290 24 118 5310Z 240 11 5290 26 112 5310Z 260 12 
5290 24 118 5310Z 520 88 5290 26 113 5310z 260 10 
5290 24 123 53'10Z 240 4 5290 26 122-1 5310Z 260 29 
5290 24 124 5310Z 240 7 5290 26 123 5310Z 260 31 
5290 24 126 5310Z 250 26 5290 26 124 5310Z 260 34 
5290 24 126 5310Z 860 20 5290 26 124 5310Z 870 33 
5290 24 127 5310Z 230 1 4 5290 26 125 5310Z 260 53 
5290 24 1 27 5310Z 240 1 2 5290 26 211 5310z 260 37 
5290 24 127 5310Z 540 57 5290 26 212 5310Z 260 39 

CM 2L 217 5310Z 240 31 5290 26 213 5310z 260 43 



PART NUMBER INDEX 

PART NUMBER SECTION No. 
No. gI3 PP 

PART NUMBER SECTION No. 
No. 

5290 26 215 5310Z 260 38 5290 112 5310G 310 19 
5290 26 216 5310Z 260 40 5290 116 5310G 310 8 
5290 26 221 5310Z 260 24 5290 116 5310Z 880 28 
5290 26 222 5310Z 260 22 5290 117 5310G 310 11 
5290 26 223 5310Z 260 21 5290 117 5310Z 880 27 
5290 26 224 5310Z 260 23 5290 118-1 5310G 310 20 
5290 29 114 5310Z 290 1 5 5290 122 5310G 310 26 
5290 29 114 5310Z 295 1 0 5290 1 22 5310Z 312 12 
5290 29 115 5310Z 290 7 5290 151-1 53107 650 20 
5290 29 115 5310Z 295 15 5290 152-1 53107 650 19 
5290 29 210 5310G 370 59 5290 153-1 5310Z 650 18 
5290 29 210 5310G 890 56 5290 211 5310G 310 1 
5290 29 210 5310Z 330 60 5290 212 5310G 310 24 
5290 29 210 5310Z 512 37 5290 213 5310G 310 6 
5290 29 220 -1 5310G 510 42 5290 213 5310Z 110 19 
5290 29 220 -1 5310Z 360 2 5290 213Z 5310G 310 
5290 29 220 -1 5310Z 410 19 5290 214 5310G 310 7 
5290 29 220 -1 5310Z 530 29 5290 214 5310G 440 23 
5290 29 311 5310G 370 2 5290 214 5310G 590 1 0 
5290 29 311 5310G 510 58 5290 214 5310Z 110 20 
5290 29 311 5310Z 210 24 5290 214 5310Z 1 20 31 
5290 29 311 5310Z 220 31 5290 216 5310Z 110 16 
5290 29 311 5310Z 240 56 5290 217 5310Z 110 23 
5290 29 311 5310Z 260 1 4 5290 112 5310Z 320 57 
5290 29 311 5310Z 330 20 5290 113 5310Z 320 69 
5290 29 311 5310Z 350 19 5290 115 5310Z 320 58 
5290 29 311 5310Z 360 52 5290 117 5310Z 320 79 
5290 29 311 5310Z 380 50 5290 117 5310Z 860 1 9 
5290 29 311 5310Z 410 32 5290 121 5310G 820 85 
5290 29 311 53101 522 1 2 5290 121 53107 320 70 
5290 29 311 5310Z 870 1 3 5290 122 5310Z 320 71 
5290 29 311 5310Z 892 1 2 5290 123-1 5310Z 320 63 
5290 29 312 5310G 370 1 0 5290 125 5310Z 320 62 
5290 29 312 5310G 590 54 5290 1 26 5310Z 320 61 
5290 29 312 5310Z 250 73 5290 1 41 5310Z 320 55 
5290 29 312 5310Z 320 36 5290 1 41 5310Z 892 17 
5290 29 312 5310Z 330 1 3 5290 211-1 5310Z 320 54 
5290 29 312 5310Z 380 1 8 5290 212-2 5310Z 320 81 
5290 29 312 5310Z 450 49 5290 213 5310Z 320 85 
5290 29 312 53101 530 66 5290 213 5310Z 841 24 
5290 29 312 5310Z 841 29 5290 214 5310Z 320 86 
5290 29 313 5310G 370 1 4 5290 215 53107 320 80 
5290 29 313 5310G 440 17 5290 216 5310Z 320 84 
5290 29 313 5310Z 210 57 5290 217 5310Z 320 118 
5290 29 313 5310Z 240 35 5290 310 5310Z 320 83 
5290 29 313 5310Z 380 65 5290 313 53107 320 82 
5290 29 313 53101 450 26 5290 420 5310Z 320 4 
5290 29 313 5310Z 520 94 5290 430 53107 320 7 
5290 29 313 5310Z 522 64 5290 440 5310Z 320 6 
5290 29 314 53101 330 47 5290 451 5310Z 320 3 
5290 29 314 5310Z 520 77 5290 452 5310G 820 73 
5290 29 314 5310Z 894 21 5290 452 5310Z 320 5 
5290 29 315 5310G 510 48 5290 454 53107 380 1 
5290 29 315 5310G 890 65 5290 531 5310Z 320 27 
5290 29 315 5310Z 230 2 5290 532-1 5310Z 320 12 
5290 29 315 5310Z 240 28 5290 533-1 5310Z 320 1 3 
5290 29 315 5310Z 360 1 4 5290 110 5310Z 330 63 
5290 29 315 5310Z 512 25 5290 110Z 5310Z 330 
5290 29 315 5310Z 540 70 5290 121 5310Z 330 64 
5290 29 315 5310Z 892 5 5290 1 22 5310Z 330 65 
5290 29 316 53107 210 3 5290 1 22 5310Z 892 7 

r7in, 



PART NUMBER INDEX 

PART NUMBER NUMBER SECTION No. 
No. g I 3 a # 

PART NUMBER SECTION No. 
No. 

5290 33 1 41 5310Z 330 68 5290 36 111Z 5310Z 360 
5290 33 1 42-1 5310Z 330 70 5290 36 111Z 5310Z 410 
5290 33 1 43 5310Z 330 2 5290 36 112 5310Z 360 48 
5290 33 212 5310Z 330 67 5290 36 112 5310Z 410 28 
5290 33 213 5310Z 330 59 5290 36 211 5310Z 360 38 
5290 33 213Z 5310Z 330 5290 36 212 5310Z 360 44 
5290 33 214 5310G 510 25 5290 36 214 5310Z 360 40 
5290 33 214 5310Z 330 48 5290 36 215 5310G 590 42 
5290 33 214 5310Z 520 82 5290 36 312-2 5310Z 360 9 
5290 33 215 5310Z 330 56 5290 36 313-1 5310Z 360 12 
5290 33 215Z 5310Z 330 5290 36 321 5310G 590 3 
5290 33 230-1 5310Z 330 25 5290 36 321 5310Z 360 16 
5290 33 311 5310Z 330 58 5290 36 340 5310Z 360 4 
5290 33 312 5310Z 330 49 5290 36 351 5310Z 360 7 
5290 33 313 5310Z 330 50 5290 36 353 5310Z 360 18 
5290 33 314 5310Z 330 57 5290 36 354 5310Z 360 17 
5290 33 410 5310Z 330 62 5290 36 355-1 5310Z 360 15 
5290 33 410Z 5310Z 330 5290 36 411 5310Z 360 59 
5290 33 420 5310Z 330 3 5290 37 110-1 5310G 370 3 
5290 33 431 5310Z 330 45 5290 37 110Z-1 5310G 370 
5290 33 440 5310Z 330 22 5290 37 121 5310Z 360 51 
5290 33 440Z 5310Z 330 5290 37 121 5310Z 410 31 
5290 33 452 5310Z 330 28 5290 37 122 5310G 370 5 
5290 33 453-1 5310Z 330 23 5290 37 1 23 5310G 370 4 
5290 33 454 5310Z 330 71 5290 37 123 5310Z 330 24 
5290 33 455 5310Z 330 27 5290 37 1 23 5310Z 522 27 
5290 33 511 5310Z 380 54 5290 37 123 5310Z 870 46 
5290 33 512 5310Z 380 52 5290 37 130 5310G 370 9 
5290 33 513 5310Z 380 51 5290 37 1 40 5310G 370 33 
5290 33 514-1 5310Z 360 3 5290 37 1 51-1 5310G 370 32 
5290 33 514-1 5310Z 380 57 5290 37 211 5310G 370 47 
5290 33 515 5310Z 380 53 5290 37 220 5310G 370 40 
5290 33 531 5310Z 380 70 5290 37 230 5310G 370 
5290 33 532 5310Z 380 69 5290 37 230Z 5310G 370 
5290 33 533 5310Z 380 68 5290 37 231 5310G 370 42 
5290 33 534 5310G 370 23 5290 37 232 5310G 370 41 
5290 33 534 5310Z 380 67 5290 37 233-1 5310G 370 39 
5290 33 535 5310Z 380 63 5290 37 240-1 5310G 370 30 
5290 33 536 5310Z 380 73 5290 37 251 5310G 370 31 
5290 33 537 5310Z 380 62 5290 37 251 5310Z 520 84 
5290 33 551 5310Z 380 61 5290 37 310-1 5310G 370 
5290 33 562 5310Z 380 32 5290 37 310Z-1 5310G 370 
5290 33 563-2 5310Z 380 64 5290 37 311 5310G 370 28 
5290 34 110 5310Z 330 17 5290 37 312 5310G 370 29 
5290 34 1 21 5310Z 330 1 8 5290 37 313 5310G 370 53 
5290 34 1 30 5310Z 330 36 5290 37 313-1 5310G 370 27 
5290 34 1 41-1 5310Z 330 35 5290 37 314 5310G 370 25 
5290 34 1 42 5310Z 330 33 5290 37 421-1 5310G 370 38 
5290 34 151 5310Z 330 41 5290 37 431 5310G 370 45 
5290 34 152 5310Z 160 7 5290 37 432 5310G 370 43 
5290 34 152 5310Z 170 1 4 5290 37 433 5310G 370 46 
5290 34 152 5310Z 330 40 5290 37 433 5310G 510 40 
5290 34 153 5310Z 330 44 5290 37 433 5310G 590 56 
5290 35 110 5310Z 350 1 8 5290 37 433 5310G 820 55 
5290 35 110Z 5310Z 350 5290 37 434-1 5310G 370 44 
5290 35 120 5310Z 350 12 5290 37 434-1 5310Z 330 37 
5290 35 131-1 5310Z 540 40 5290 37 434-1 5310Z 410 1 
5290 35 1 34 5310Z 350 4 5290 37 434-1 5310Z 520 61 
5290 35 135 5310Z 350 2 5290 37 434-1 5310Z 530 3 
5290 35 136-1 5310Z 350 1 3 5290 37 512 5310G 370 75 
5290 36 111 5310Z 360 50 5290 37 513-1 5310Z 350 1 7 



PART NUMBE R INDEX 
1113 # 
PART NUMBER NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. 

No. 

5290 37 513-1 5310Z 892 2 5290 312 5310G 440 5 
5290 37 515 5310G 370 74 5290 312 5310Z 450 1 
5290 37 610 5310G 370 5290 313 5310G 440 2 
5290 37 611 5310G 370 68 5290 313 5310z 450 3 
5290 37 612 5310G 370 65 5290 411-1 5310Z 450 70 
5290 37 613 5310G 370 69 5290 424 5310z 450 71 
5290 37 613 5310G 890 38 5290 043 5310G 510 19 
5290 37 614 5310G 370 67 5290 043 5310G 514 28 
5290 37 614 5310G 890 40 5290 047 5310G 510 86 
5290 37 712 5310G 370 62 5290 048 5310G 510 87 
5290 37 721 5310G 370 57 5290 049 5310G 510 99 
5290 37 722 5310G 370 56 5290 063 5310G 510 30 
5290 37 814 5310G 370 50 5290 063 5310G 890 31 
5290 37 814 5310G 890 22 5290 064 5310G 510 28 
5290 38 110 5310G 370 11 5290 064 5310G 890 29 
5290 38 110Z 5310G 370 5290 070 5310G 510 29 
5290 38 121 5310G 370 12 5290 070 5310G 890 30 
5290 38 121 5310Z 380 17 5290 081 5310G 510 13 
5290 38 1 22 5310G 370 1 3 5290 082 5310G 510 34 
5290 38 130 5310G 370 16 5290 082 5310G 890 52 
5290 38 1 41-1 5310G 370 1 5 5290 083 5310G 510 35 
5290 38 1 41-1 5310G 590 86 5290 083 5310G 890 51 
5290 38 1 41-1 5310Z 520 104 5290 083 53107 516 7 
5290 38 1 41-1 5310Z 522 20 5290 112-2 5310G 510 49 
.5290 38 1 42 5310G 370 1 9 5290 1 20-1 5310G 510 45 
5290 38 210-1 5310Z 380 16 5290 1 22 5310G 510 43 
5290 38 210Z-1 5310Z 380 5290 1 23-1 5310G 510 41 
5290 38 220-1 5310Z 380 12 5290 1 23-1 5310G 590 9 
5290 38 231 5310Z 380 10 5290 1 23-1 5310Z 516 1 6 
5290 38 232 5310Z 380 1 4 5290 1 23-1 5310Z 520 54 
5290 38 233 5310Z 380 23 5290 131-2 5310G 51 47 
5290 38 235 5310Z 522 58 5290 1 33 5310G 51 38 
5290 38 236 5310Z 380 27 5290 134 5310G 51 52 
5290 38 238 5310Z 380 21 5290 1 35 5310G 51 37 
5290 38 310-1 5310Z 380 3 5290 212-2 5310Z 51 35 
5290 38 321 53107 380 75 5290 213 5310Z 51 38 
5290 38 322-2 5310Z 380 9 5290 231 5310Z 51 34 
5290 38 330 5310Z 380 4 5290 232-1 5310Z 51 33 
5290 38 341 5310Z 380 76 5290 232Z-1 5310Z 51 
5290 41 112 5310Z 522 52 5290 312 5310G 51 55 
5290 41 113-1 53107 410 38 5290 321 5310G 51 60 
5290 41 114-1 5310G 590 85 5290 321Z 5310G 51 
5290 41 210 5310Z 410 5 5290 322 5310G 51 59 
5290 41 223-1 53107 410 1 0 5290 323 5310G 51 61 
5290 41 311 5310Z 410 3 5290 412 5310G 51 42 
5290 41 311Z 5310Z 410 5290 413 5310G 51 11 
5290 41 312 53107 410 4 5290 414 5310G 51 30 
5290 41 313 53107 410 6 5290 421 5310G 51 29 
5290 41 314 5310Z 410 16 5290 422 5310G 51 36 
5290 41 315 5310Z 410 1 5 5290 422Z 5310G 51 
5290 42 1 21 5310Z 410 35 5290 423 5310G 51 26 
5290 43 112 5310Z 410 20 5290 424 5310G 51 37 
5290 43 112 5310Z 870 45 5290 425 5310G 51 39 
5290 43 112Z 5310Z 870 5290 426 5310G 51 38 
5290 43 113 5310Z 410 22 5290 427 5310G 51 33 
5290 43 114 5310Z 410 24 5290 428 5310G 51 27 
5290 44 1 71-1 5310G 440 1 9 5290 428Z 5310G 51 
5290 44 191 5310G 440 1 0 5290 431 53107 51 41 
5290 44 241 5310G 440 7 5290 431Z 5310Z 51 
5290 44 241 5310G 590 64 5290 432 5310Z 51 43 
5290 
5290 

44 
44 

241 
242 

5310Z 892 
Lhn 

1 5290 
Z1C11-1 

433 5310Z 
r,n 

51 44 
, 



M11 -7 '#1 

PART NUMBER INDEX 
* 

PART NUMBER SECTION No. 
No. Al3 # 

PART NUMBER SECTION No. 
No. 

5290 51 435 5310Z 512 42 5290 52 422 5310G 510 85 
5290 51 436 5310Z 512 47 5290 52 422 5310G 896 55 
5290 51 437-1 5310Z 512 45 5290 52 422 5310Z 860 1 0 
5290 51 521 5310Z 512 21 5290 52 423-1 5310G 510 1 02 
5290 51 522 5310z 512 1 8 5290 52 423-1 5310G 820 86 
5290 51 623 5310Z 512 2 5290 52 440 5310Z 522 34 
5290 51 632-2 5310Z 512 9 5290 52 460-1 5310Z 522 7 
5290 51 642-2 5310Z 512 1 0 5290 52 523 5310G 514 3 
5290 51 730-1 5310Z 516 5290 52 532 5310G 820 64 
5290 51 732 5310Z 516 4 5290 52 533 5310G 514 19 
5290 51 733-1 5310Z 516 8 5290 52 535 5310G 514 9 
5290 51 735 5310Z 516 3 5290 52 536 5310G 514 1 0 
5290 51 736 5310Z 516 1 0 5290 53 113 5310Z 530 32 
5290 51 737 5310Z 516 20 5290 53 114 5310Z 530 30 
5290 51 738 5310Z 516 1 8 5290 53 115 5310Z 530 67 
5290 51 742 53101 516 13 5290 53 121 5310Z 530 41 
5290 51 744 5310Z 516 27 5290 53 132-1 5310Z 530 5 
5290 51 821-1 5310Z 516 49 5290 53 134 53101 530 1 0 
5290 51 822 5310Z 516 48 5290 53 1 40 5310Z 530 1 6 
5290 51 823 5310Z 516 44 5290 53 1 62-2 5310Z 530 23 
5290 51 831 5310Z 516 47 5290 53 170-1 5310Z 530 21 
5290 51 832 5310Z 516 50 5290 53 1 73 5310Z 530 20 
5290 51 922-2 5310Z 512 6 5290 53 1 74 5310Z 530 27 
5290 51 931-3 5310Z 512 23 5290 53 1 75 5310Z 530 6 
5290 51 932-2 5310Z 512 29 5290 53 1 80-1 5310Z 530 26 
5290 51 933 5310Z 512 28 5290 53 255 5310G 820 102 
5290 51 940-2 5310Z 512 5290 53 255 5310Z 530 62 
5290 52 114 5310Z 516 29 5290 54 115 5310Z 410 48 
5290 52 115 5310Z 516 32 5290 54 115 5310Z 540 2 
5290 52 117 5310Z 516 39 5290 54 117 5310Z 540 51 
5290 52 1 20 5310Z 516 5290 54 336-1 5310Z 540 75 
5290 52 130 5310Z 516 5290 54 337 5310Z 540 41 
5290 52 1 31 5310Z 516 38 5290 54 338 5310G 590 63 
5290 52 1 31 z 5310Z 516 5290 54 338 53101 410 49 
5290 52 1 32-2 5310Z 516 37 5290 54 338 5310Z 841 16 
5290 52 1 40 5310Z 516 33 5290 54 341 5310Z 540 74 
5290 52 150 5310Z 516 40 5290 54 413 53101 540 39 
5290 52 213 5310Z 520 27 5290 54 520 5310Z 540 23 
5290 52 244 5310Z 410 37 5290 54 522-1 5310Z 540 24 
5290 52 311 5310Z 522 30 5290 54 531-1 53101 540 59 
5290 52 311Z 5310Z 522 5290 54 540 5310Z 540 1 8 
5290 52 312 53101 522 32 5290 54 541 5310Z 540 26 
5290 52 313 5310Z 522 29 5290 54 542-1 5310Z 540 25 
5290 52 320-1 5310Z 522 4 5290 54 543 5310Z 520 1 03 
5290 52 320Z-1 5310Z 522 5290 55 313-1 5310Z 550 13 
5290 52 322 53101 522 8 5290 55 314 5310Z 550 5 
5290 52 330-1 5310Z 522 22 5290 61 135-1 5310G 610 38 
5290 52 340-1 5310Z 522 26 5290 61 151-2 5310Z 295 21 
5290 52 344 5310 Z 522 42 5290 61 633 5310G 610 43 
5290 52 350-3 5310Z 522 38 5290 61 633 5310G 896 49 
5290 52 355-3 5310Z 522 1 8 5290 61 633 53101 700 72 
5290 52 356 5310Z 520 35 5290 61 730 5310Z 210 87 
5290 52 357-4 53101 522 1 4 5290 61 731 5310Z 210 87 
5290 52 358-2 5310Z 522 15 5290 61 732 5310Z 210 87 
5290 52 358Z-2 5310Z 522 5290 61 810 5310G 610 58 
5290 52 360-1 5310Z 522 39 5290 61 821 5310Z 360 76 
5290 52 374-1 5310Z 522 59 5290 61 822 53101 210 83 
5290 52 375-1 53101 522 57 5290 61 901-1 5310G 630 
5290 52 381 5310Z 522 54 5290 61 902-1 5310G 630 
5290 52 382-1 5310Z 522 55 5290 61 903-1 5310G 630 
5290 52 390-1 5310Z 522 51 5290 61 904-1 5310G 630 



PART NUMBER INDEX 
413 pp # 
PART NUMBER SECTION No. 

No. n pp # j4-  
PART NUMBER SECTION No. 

No. 

5290 61 906-1 5310G 630 5290 84 690 5310Z 841 
5290 61 907-1 5310G 630 5290 84 691 5310z 841 18 
5290 61 908-1 5310G 630 52,90 84 692 53107 841 19 
5290 61 911-3 5310G 630 7 5290 84 693 5310Z 841 45 
5290 61 912-3 5310G 630 8 5290 84 694 5310Z 841 4 
5290 61 916-2 5310G 630 6 5290 84 714 5310Z 841 22 
5290 61 917-1 5310G 630 9 5290 84 720 5310Z 841 12 
5290 61 918-1 5310G 630 12 5290 84 730 5310Z 841 39 
5290 61 919-1 5310G 630 11 5290 84 734 5310Z 841 32 
5290 61 941 5310G 680 19 5290 84 741 5310z 841 36 
5290 61 961 5310G 680 1 5290 84 742 5310Z 841 44 
5290 61 963 5310G 680 4 5290 84 743 5310Z 841 34 
5290 61 964 5310G 680 2 5290 84 744 5310z 841 38 
5290 61 965 5310G 680 6 5290 84 745 5310Z 841 43 
5290 74 056 5310Z 700 37 5290 84 746 5310Z 841 35 
5290 74 066 5310Z 700 34 5290 86 111 5310Z 870 47 
5290 74 068 5310Z 700 60 5290 86 413 5310Z 860 8 
5290 74 071 5310G 750 88 5290 86 415 5310Z 880 9 
5290 74 071 5310G 896 51 5290 87 1 40 5310Z 870 39 
5290 74 072 5310Z 700 73 5290 87 216 5310Z 860 1 
5290 74 073 5310G 750 89 5290 87 315 5310Z 872 15 
5290 74 073 5310G 896 52 5290 87 316 5310Z 872 6 
5290 74 073 5310Z 700 74 5290 87 317 5310Z 872 7 
5290 74 074 5310G 896 53 5290 87 318 5310Z 872 19 
5290 75 031 5310G 750 24 5290 87 319 5310Z 872 11 
5290 76 022 5310G 750 48 5290 87 321 5310Z 872 17 
5290 76 023 5310G 750 49 5290 87 322 5310Z 872 23 
5290 82 162 5310G 890 75 5290 87 323 53102 872 1 8 
5290 83 253 5310G 834 36 5290 87 421-1 5310Z 860 17 
5290 83 255-1 5310G 834 59 5290 87 422-1 5310Z 860 1 8 
5290 83 259 5310G 834 46 5290 87 423-1 5310Z 860 24 
5290 83 337 53107 320 1 05 5290 87 431-1 5310Z 860 22 
5290 83 340-1 5310Z 320 96 5290 87 441 53102 860 25 
5290 83 345-1 5310Z 320 97 5290 88 111-1 5310G 890 26 
5290 83 347-1 5310Z 320 98 5290 88 111Z- 1 5310G 890 
5290 83 352 5310Z 320 95 5290 88 112 5310G 890 48 
5290 83 353 5310Z 320 119 5290 88 112Z 5310G 890 
5290 83 354 5310Z 320 99 5290 88 115 5310G 890 44 
5290 83 355 5310Z 320 113 5290 88 120 5310G 890 28 
5290 83 357 5310Z 320 115 5290 88 120Z 5310G 890 
5290 84 112 5310Z 410 40 5290 88 1 31 5310G 890 43 
5290 84 113 5310Z 410 41 5290 88 1 33 5310G 890 39 
5290 84 114 53102 410 42 5290 88 1 34 5310G 890 37 
5290 84 115 5310Z 410 43 5290 88 1 42 5310Z 880 50 
5290 84 116 5310Z 410 46 5290 88 1 43 5310G 890 55 
5290 84 300 53102 320 5290 88 1 44 5310G 890 53 
5290 84 310 53102 320 92 5290 88 1 51 5310G 890 50 
5290 84 313 5310Z 320 90 5290 88 170 5310G 890 76 
5290 84 320 5310Z 320 93 5290 88 1 80 5310G 890 42 
5290 84 660 5310Z 320 5290 88 183 5310G 890 46 
5290 84 660 5310Z 841 5290 88 190 5310G 890 74 
5290 84 665 53102 320 100 5290 88 1 93 5310G 890 3 
5290 84 666 5310Z 320 87 5290 88 194 5310G 890 1 
5290 84 666 5310Z 841 28 5290 88 194Z 5310G 890 
5290 84 667 5310Z 320 88 5290 88 210-1 5310Z 880 25 
5290 84 667 53102 841 27 5290 88 220-1 5310Z 880 20 
5290 84 680 5310Z 841 1 5 5290 88 231 5310Z 880 21 
5290 84 684 53107 841 2 5290 88 232 5310Z 880 26 
5290 84 685 5310Z 841 3 5290 88 235 53107 880 54 
5290 84 686 5310Z 841 10 5290 88 250 5310Z 880 1 7 
5290 84 687 5310Z 841 8 5290 89 112 5310G 890 68 
5290 84 688 ci n7 R /. 1 O( •1 )fl r-yn fl 



CIP FIR "Mr 

PART NUMBER 
^7 

INDEX 
I 

# 
PART NUMBER SECTION No. 

No. * 
PART NUMBER SECTION No. 

No. 

5290 89 129 5310G 890 77 5300 12 220-1 5310Z 320 48 
5290 89 130-2 5310G 890 5300 12 220-1 5310Z 880 65 
5290 89 131-2 5310G 890 64 5300 12 223 5310Z 120 3 
5290 89 135 5310G 890 69 5300 12 223 5310Z 320 49 
5290 89 1 39 5310Z 894 20 5300 12 223 5310Z 880 72 
5290 89 1 42 5310Z 894 9 5300 12 224 5310G 820 106 
5290 89 1 43 5310Z 880 48 5300 12 224 5310G 890 78 
5290 89 1 43 5310Z 894 6 5300 12 224 5310Z 120 2 
5290 89 1 44-1 5310Z 894 1 8 5300 1 2 224 5310Z 170 55 
5290 89 1 45 5310Z 894 12 5300 12 224 5310Z 320 51 
5290 89 1 46-2 5310Z 894 1 5 5300 12 224 5310Z 516 42 
5290 89 1 47 5310Z 894 1 3 5300 1 2 224 5310Z 530 14 
5290 89 1 48 5310G 890 63 5300 12 224 5310Z 880 39 
5290 89 152-1 5310Z 894 22 5300 1 2 320 5310Z 120 25 
5290 89 153 5310Z 894 4 5300 12 330 5310Z 120 30 
5290 89 211 5310G 890 12 5300 12 330Z 5310Z 120 
5290 89 212 5310G 890 1 4 5300 1 2 342 5310Z 120 24 
5290 89 213 5310G 890 9 5300 12 343 5310Z 120 32 
5290 89 215 5310G 890 7 5300 1 6 512 5310Z 160 1 5 
5290 89 216 5310G 890 4 5300 16 513 5310Z 160 4 
5290 89 217 5310G 890 5 5300 16 514 5310Z 160 3 
5290 89 217Z 5310G 890 5300 17 112 5310Z 1 70 51 
5290 89 218-1 5310G 890 6 5300 17 114 5310Z 170 60 
5290 89 218Z-1 5310G 890 5300 17 114 5310Z 320 108 
5290 89 219 5310G 890 2 5300 17 114 5310Z 880 43 
5290 89 221-1 5310z 892 24 5300 17 116 5310Z 170 57 
5290 89 222 5310Z 892 23 5300 17 116 5310Z 320 110 
5290 89 224 5310Z 892 1 4 5300 17 116 5310Z 880 41 
5290 89 227-1 5310Z 892 19 5300 1 7 117 5310Z 170 56 
5290 89 228 5310Z 892 33 5300 17 117 5310Z 516 1 
5290 89 323-2 5310Z 892 6 5300 17 117 5310Z 880 40 
5290 89 324 5310Z 892 27 5300 1 7 118 5310Z 1 60 11 
5290 89 325-1 5310Z 892 8 5300 21 163 5310Z 360 23 
5290 89 512 5310G 896 8 5300 21 421 5310Z 210 29 
5290 89 613 5310G 896 22 5300 21 422 5310Z 210 53 
5290 89 616 5310Z 860 26 5300 21 423 5310Z 210 47 
5295 61 124 5310G 612 20 5300 21 424 5310G 590 72 
5295 73 071 5310G 750 44 5300 21 424 5310Z 210 45 
5295 75 016 5310Z 700 76 5300 21 424 5310Z 520 109 
5295 75 031-1 5310G 896 24 5300 21 424 5310Z 880 61 
5295 75 064 5310G 750 33 5300 22 313 5310Z 220 43 
5295 76 012 5310G 750 15 5300 22 316-1 5310Z 220 41 
5295 76 013 5310G 750 16 5300 22 317 5310Z 220 40 
5295 89 631 5310G 896 33 5300 22 317 5310Z 240 49 
5295 89 632 5310G 896 38 5300 24 117 5310Z 240 10 
5295 89 634 5310G 896 40 5300 24 1 31 5310Z 240 38 
5295 89 670 5310G 896 23 5300 24 134 5310Z 240 42 
5296 25 507 5310Z 250 39 5300 24 314 5310Z 240 51 
5296 31 111-1 5310G 310 1 4 5300 25 115 5310Z 250 3 
5296 31 1 20 5310G 310 5300 25 117 5310Z 250 1 4 
5296 31 121 5310G 310 5 5300 25 119 5310Z 250 17 
5296 33 525-1 5310Z 520 26 5300 29 116-1 5310Z 290 2 
5296 33 564-1 5310G 514 4 5300 29 117-1 5310Z 295 3 
5296 44 220 5310G 440 8 5300 29 317 5310Z 210 50 
5296 44 230 5310G 440 12 5300 32 114 5310Z 320 68 
5296 44 311 5310G 440 1 5300 32 510 5310Z 320 41 
5296 88 1 60 5310G 890 5300 32 520 5310Z 320 43 
5296 88 1 61 5310G 890 80 5300 32 550 5310Z 320 42 
5300 11 1 71 5310Z 110 26 5300 32 562 5310Z 320 20 
5300 12 210 5310Z 120 5300 32 563 5310Z 320 19 
5300 12 212 5310Z 120 6 5300 32 564 5310Z 320 45 



PART NUMBER INDEX 
A # 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
No. 

5300 565 5310Z 320 17 5300 413 5310Z 450 6 
5300 568 5310Z 320 11 5300 415 5310Z 450 75 
5300 568 5310Z 880 68 53.00 020 5310G 680 1 2 
5300 569 5310Z 320 26 5300 030 5310G 680 15 
5300 571 5310Z 320 24 5300 041-1 5310G 680 1 4 
5300 572 5310Z 320 9 5300 042 5310G 680 13 
5300 572 5310Z 700 19 5300 043-1 5310G 680 16 
5300 573 5310Z 320 38 5300 045 5310G 680 17 
5300 573Z 5310Z 320 5300 1 50-1 5310G 510 53 
5300 574 5310Z 320 34 5300 1 60 5310Z 520 1 
5300 575 5310Z 320 46 5300 631-2 53107 512 8 
5300 575Z 5310Z 320 5300 631Z-2 5310Z 512 
5300 576 5310Z 320 44 5300 633-2 5310Z 512 7 
5300 580 5310Z 320 5300 641 53107 512 13 
5300 520 5310Z 380 66 5300 641Z 5310Z 512 
5300 538 5310G 370 20 5300 644 5310Z 512 12 
5300 538 5310G 510 1 2 5300 731-1 5310Z 516 22 
5300 538 5310G 820 40 5300 741 5310Z 516 1 4 
5300 538 5310G 890 33 5300 841 5310Z 516 15 
5300 538 5310Z 380 30 5300 842 5310Z 516 31 
5300 538 5310Z 522 50 5300 112 53107 516 28 
5300 561-1 5310Z 520 41 5300 1 21 5310G 820 1 04 
5300 562 5310Z 210 84 5300 121 53107 530 1 5 
5300 562 5310Z 520 59 5300 122-1 5310Z 516 41 
5300 1 32 5310Z 350 1 5300 370 53107 522 48 
5300 133 5310Z 350 8 5300 375 5310Z 522 45 
5300 352 5310Z 360 8 5300 376 53107 522 43 
5300 411 5310G 370 24 5300 531 5310G 514 1 7 
5300 810 5310G 370 5300 534 5310G 514 24 
5300 811 5310G 370 81 5300 1 93-1 5310Z 530 51 
5300 815 5310G 370 82 5300 1 95 5310Z 530 33 
5300 815 5310G 890 81 5300 211 5310Z 530 49 
5300 820 5310G 370 84 5300 214-1 5310Z 530 34 
5300 820 5310G 890 82 5300 215 5310Z 530 35 
5300 234-1 5310Z 380 26 5300 216 5310Z 530 65 
5300 110 53107 410 2 5300 250-1 5310Z 530 
5300 110Z 5310Z 410 5300 251-1 5310G 820 98 
5300 1 20 5310Z 410 17 5300 251-1 5310Z 530 58 
5300 1 20Z 5310Z 410 5300 252-1 5310G 820 88 
5300 420 53107 450 72 5300 252-1 5310Z 530 64 
5300 110 5310Z 450 24 5300 253 5310G 820 1 03 
5300 1 21 5310Z 450 23 5300 253 5310Z 530 63 
5300 122 5310Z 450 21 5300 254-1 5310G 820 1 01 
5300 1 23 5310Z 450 22 5300 254-1 5310Z 530 61 
5300 1 41 5310Z 450 19 5300 256 5310G 820 99 
5300 1 42 5310Z 450 41 5300 256 5310Z 530 59 
5300 1 43 5310Z 450 40 5300 113 5310Z 540 83 
5300 144 53107 450 1 5 5300 114-1 53107 540 73 
5300 1 45 5310Z 450 1 4 5300 116 5310Z 540 33 
5300 233 5310Z 450 74 5300 1 20 5310Z 540 76 
5300 243 5310G 510 1 01 5300 1 40-2 53107 540 67 
5300 243 5310Z 450 42 5300 1 52 5310Z 540 69 
5300 243 5310Z 522 63 5300 1 61 5310Z 540 72 
5300 244 5310Z 450 57 5300 311 5310Z 540 37 
5300 270 5310Z 450 60 5300 320 5310Z 540 48 
5300 282-1 5310Z 450 39 5300 322 5310G 590 78 
5300 283 5310Z 450 55 5300 322 5310Z 540 35 
5300 292 53107 450 27 5300 331-1 53107 540 46 
5300 293 5310Z 450 53 5300 332 5310G 896 20 
5300 294 5310Z 450 46 5300 332 53107 540 47 
5300 331 5310Z 450 52 5300 333 5310Z 540 90 
çflfl Lc L17 117 1 t11 r7-7. nn r I 



MP PR iar 
PART NUMBER 

J 

INDEX 
I 

gI3 I 
PART NUMBER SECTION No. 

No. IV * 
PART NUMBER SECTION No. 

No. 

5300 54 440 5310Z 540 61 5300 73 015 5310Z 700 32 
5300 54 451 5310Z 540 7 5300 73 016 5310Z 700 21 
5300 54 452 5310Z 540 15 5300 73 024 5310Z 700 17 
5300 54 453 5310Z 540 3 5300 73 025 5310Z 700 23 
5300 54 461 5310Z 540 1 0 5300 73 026 5310Z 700 22 
5300 54 462 5310Z 540 1 5300 73 031 5310Z 700 4 
5300 54 463 5310Z 540 60 5300 74 052 5310Z 700 38 
5300 54 512 5310Z 540 42 5300 74 061 5310Z 700 16 
5300 56 071 5310G 820 72 5300 74 063 5310Z 700 1 
5300 56 088 5310G 590 37 5300 74 064 5310G 896 2 
5300 56 088 5310G 750 69 5300 74 064 5310Z 700 41 
5300 56 088 5310Z 450 30 5300 74 068 5310Z 700 57 
5300 56 313-1 5310G 820 49 5300 74 069 5310Z 700 59 
5300 56 313-1 5310Z 210 86 5300 74 071 5310Z 700 11 
5300 56 313-1 5310Z 380 44 5300 74 072 5310Z 700 48 
5300 56 314 5310G 820 47 5300 74 073 5310Z 700 30 
5300 56 314 5310Z 380 39 5300 75 016 5310G 750 28 
5300 57 051 5310Z 520 21 5300 75 017 5310G 750 30 
5300 57 133 5310G 510 95 5300 75 112 5310G 514 2 
5300 58 1 44 5310G 590 52 5300 75 112 5310G 750 14 
5300 58 1 44 5310Z 320 37 5300 75 120 5310G 750 11 
5300 58 1 44 5310Z 450 50 5300 75 130 5310G 750 17 
5300 58 1 44 5310Z 530 45 5300 75 212 5310G 750 20 
5300 58 1 53 5310Z 450 48 5300 75 213 5310G 750 5 
5300 58 513 5310G 820 5 5300 75 214 5310G 750 4 
5300 58 513 5310Z 880 69 5300 75 412 5310G 750 36 
5300 58 641 5310G 590 113 5300 75 413 5310G 750 35 
5300 59 116 5310Z 522 46 5300 75 420 5310G 750 40 
5300 59 1 32 5310G 820 36 5300 75 430 5310G 750 42 
5300 59 561 5310G 590 93 5300 75 442 5310G 750 38 
5300 59 640-1 5310G 590 79 5300 75 443 5310G 750 41 
5300 59 640Z-1 5310G 590 5300 75 460 5310G 750 34 
5300 59 651 5310G 590 77 5300 75 470 5310G 750 32 
5300 59 652 5310G 590 57 5300 82 110 5310G 820 65 
5300 59 652 5310Z 540 66 5300 82 120 5310G 820 69 
5300 59 710 5310G 590 4 5300 82 1 30 5310G 820 71 
5300 59 720 5310G 590 6 5300 82 1 40 5310G 820 80 
5300 59 742 5310G 590 8 5300 82 151 5310G 820 63 
5300 59 813-1 5310G 590 2 5300 82 152 5310G 820 74 
5300 59 831 5310G 590 44 5300 82 153 5310G 820 79 
5300 59 834 5310G 590 49 5300 82 1 60 5310G 820 23 
5300 59 835 5310G 590 53 5300 82 170 5310G 820 17 
5300 59 835Z 5310G 590 5300 82 1 84-1 5310G 820 22 
5300 59 836 5310G 590 25 5300 82 185-1 5310G 820 20 
5300 59 841 5310G 590 1 8 5300 82 1 86 5310G 820 18 
5300 59 861-1 5310G 590 28 5300 82 1 87 5310G 820 21 
5300 59 862 5310G 590 31 5300 82 1 88 5310G 820 1 9 
5300 61 1 22 5310G 834 76 5300 82 210 5310G 820 38 
5300 61 122 5310Z 110 32 5300 82 221 5310G 820 35 
5300 61 1 24-1 5310Z 110 31 5300 82 230 5310G 820 25 
5300 61 1 52 5310Z 110 34 5300 82 240 5310G 820 12 
5300 61 216 5310G 612 29 5300 82 255 5310G 820 28 
5300 71 155 5310G 896 5 5300 82 256 5310G 820 26 
5300 71 155 5310Z 700 56 5300 82 257 5310G 820 27 
5300 71 156 5310G 896 4 5300 82 258 5310G 820 29 
5300 71 1 56 5310Z 700 3 5300 82 259 5310G 820 24 
5300 72 012 5310Z 700 27 5300 82 261 5310G 820 8 
5300 72 013 5310Z 700 29 5300 82 261Z 5310G 820 
5300 72 021 5310G 896 1 0 5300 82 271 5310G 820 11 
5300 72 021 5310 Z 700 39 5300 82 271Z 5310G 820 
5'300 72 031 5310Z 700 45 5300 82 282 5310G 820 9 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. gI3 * 

PART NUMBER SECTION No. 
No. 

5300 82 301 5310G 820 1 5310 16 422 5310Z 1 60 5 
5300 82 361 5310G 820 44 5310 1 6 511 5310Z 1 60 13 
5300 82 364 5310G 820 50 53.10 16 515 5310Z 1 60 21 
5300 82 511 5310G 820 83 5310 1 6 516 5310Z 1 60 14 
5300 82 513 5310G 820 84 5310 1 6 516 5310Z 880 36 
5300 82 514 5310G 820 94 5310 1 7 117 5310Z 1 70 56 
5300 82 515 5310G 820 95 5310 17 117 5310Z 320 111 
5300 82 516 5310G 820 96 5310 17 117 5310Z 516 1 
5300 82 517 5310G 820 77 5310 17 117 5310Z 880 40 
5300 82 520-1 5310G 820 89 5310 17 123 5310Z 170 1 7 
5300 82 520-1 5310Z 530 52 5310 1 7 1 24 5310Z 1 70 70 
5300 82 543 5310G 820 111 5310 1 7 125 5310Z 170 36 
5300 86 113 5310Z 870 50 5310 1 7 1 27 5310Z 170 24 
5300 86 120-1 5310Z 450 32 5310 21 200 5310Z 360 
5300 86 130-1 5310Z 450 73 5310 21 220 5310Z 360 34 
5300 86 1 41 5310Z 450 54 5310 21 522 5310Z 210 56 
5300 86 1 42 5310G 590 38 5310 21 530 5310Z 210 30 
5300 86 1 42 5310G 750 68 5310 21 541 5310Z 210 31 
5300 86 1 42 5310Z 450 33 5310 21 730-1 5310Z 360 
5300 86 1 43 5310G 590 35 5310 21 731 5310Z 360 66 
5300 86 1 43 5310G 750 67 5310 22 300 5310Z 220 
5300 86 1 43 5310Z 450 29 5310 22 311 5310Z 220 46 
5300 86 1 44 5310G 590 40 5310 22 313 5310Z 220 43 
5300 86 1 44 5310G 750 70 5310 23 114 5310Z 230 21 
3300 86 1 44 5310Z 450 36 5310 23 121 5310Z 230 22 
5300 86 1 45 5310Z 450 28 5310 23 1 21Z 5310Z 230 
5300 86 1 47 5310Z 450 1 7 5310 23 210 5310Z 230 
5300 87 112 5310Z 870 41 5310 23 211 5310Z 230 4 
5300 87 113 5310Z 870 30 5310 24 1 00 5310Z 240 
5300 87 115-2 5310Z 870 28 5310 24 111 5310Z 240 21 
5300 87 116-2 5310Z 870 35 5310 24 112 5310Z 240 1 7 
5300 87 118 5310Z 870 31 5310 24 1 21 5310Z 240 20 
5300 87 1 21-1 5310Z 870 42 5310 24 132 5310Z 240 40 
5300 87 1 22 5310Z 870 52 5310 24 1 33 531 OZ 240 41 
5300 87 1 31 5310Z 870 38 5310 24 200-1 531 OZ 240 
5300 87 1 61-1 5310Z 870 54 5310 24 211 531 OZ 240 30 
5300 87 1 62 5310Z 870 55 5310 24 230 531 OZ 240 
5300 87 212 5310Z 870 8 5310 24 231 531 OZ 240 27 
5300 87 213 5310Z 870 5 5310 24 232 531 OZ 240 26 
5300 87 214-1 5310Z 870 3 5310 24 235-1 531 OZ 240 69 
5300 87 311 5310Z 872 22 5310 24 236 531 OZ 240 68 
5300 87 312 5310Z 872 2 5310 24 262 531 OZ 240 64 
5300 87 410 5310Z 872 5310 24 263 531 OZ 240 65 
5300 87 412 5310Z 872 1 5310 24 265-2 531 OZ 240 65 
5300 87 512 5310Z 870 23 5310 24 268 531 OZ 240 72 
5300 88 234 5310Z 880 1 8 5310 24 282 531 OZ 240 64 
5300 89 210 5310G 890 5310 24 283 531 OZ 240 65 
5300 89 214 5310G 890 1 6 5310 24 286 531 OZ 240 70 
5300 89 822-2 5310G 680 8 5310 24 287 531 OZ 240 71 
5306 25 116-2 5310Z 250 1 6 5310 24 314 531 OZ 240 51 
5310 11 110-5 5310Z 110 1 5310 25 110 531 OZ 250 
5310 11 114-1 5310Z 110 39 5310 25 111-1 531 OZ 250 8 
5310 11 1 72 5310Z 700 49 5310 25 116-2 531 OZ 250 1 6 
5310 1 2 220 5310Z 1 20 4 5310 25 501-1 531 OZ 250 74 
5310 12 220 5310Z 320 48 5310 25 528 531 OZ 210 72 
5310 12 220 5310Z 880 65 5310 25 529 531 OZ 210 47 
5310 1 2 223 5310Z 120 3 5310 26 1 20-1 531 OZ 260 
5310 12 223 5310Z 320 49 5310 26 1 21-1 531 OZ 260 33 
5310 1 2 223 5310Z 880 72 5310 26 221 531 oz 260 46 
5310 12 310 5310Z 1 20 5310 26 222 531 z 260 47 
5310 1 2 311 5310Z 120 28 5310 26 225 531 oz 260 25 
c i ii 12 Ll .z1 n7 ^1 A r -2,1r1 nfl AAA A 



to a 
PART NUMBER INDEX 

gI3 If' # 

PART NUMBER SECTION No. 
No. 03

17  41 
PART NUMBER SECTION No. 

No. 

5310 29 112-1 5310Z 295 2 5310 37 511 5310G 370 77 
5310 29 232 5310Z 290 1 8 5310 37 516 5310G 370 73 
5310 29 233 5310Z 290 10 5310 37 710 5310G 370 
5310 31 111-1 5310G 310 1 4 5310 37 711 5310G 370 64 
5310 31 113-1 5310G 310 10 5310 37 720 5310G 370 
5310 31 114-1 5310G 310 12 5310 37 723 5310G 370 51 
5310 31 115-1 5310G 310 1 3 5310 37 724 5310G 370 54 
5310 31 119 5310G 310 25 5310 37 730 5310G 370 
5310 31 1 20 5310G 310 5310 37 810 5310G 370 
5310 31 121 5310G 310 5 5310 37 811 5310G 370 81 
5310 31 1 54-1 5310Z 650 17 5310 37 815 5310G 370 82 
5310 31 215 5310Z 110 22 5310 37 815 5310G 890 81 
5310 32 111 5310Z 320 59 5310 37 820 5310G 370 84 
5310 32 116 5310Z 320 66 5310 37 820 5310G 890 82 
5310 32 118 5310Z 320 65 5310 38 351 5310Z 380 2 
5310 32 119 5310G 896 19 5310 41 200 5310Z 410 
5310 32 119 5310Z 320 76 5310 41 221 5310Z 410 1 4 
5310 32 124 5310Z 320 74 5310 41 222 5310Z 410 11 
5310 32 127 5310Z 320 75 5310 41 224 5310Z 410 13 
5310 32 130 5310Z 320 67 5310 41 225 5310Z 410 12 
5310 32 410 5310Z 290 19 5310 42 110 5310Z 410 36 
5310 32 560 5310Z 320 5310 43 110 5310Z 410 
5310 32 561 5310Z 320 1 8 5310 43 111 5310Z 410 23 
5310 32 566 5310Z 320 23 5310 44 100 5310G 440 
5310 32 567 5310Z 320 8 5310 44 110 5310G 440 4 
5310 32 570 5310Z 320 5310 44 130 5310G 440 22 
5310 32 577 5310Z 320 47 5310 44 130Z 5310G 440 
5310 32 578 5310Z 320 53 5310 44 1 41 5310G 440 21 
5310 33 200-1 5310Z 330 5310 44 1 50 5310G 440 20 
5310 33 210 5310Z 330 5310 44 160 5310G 440 18 
5310 33 211 5310Z 330 54 5310 44 1 80 5310G 440 9 
5310 33 220-1 5310Z 330 5310 44 210 5310G 440 13 
5310 33 221 5310Z 330 53 5310 44 220 5310G 440 8 
5310 33 538 5310G 370 20 5310 44 230 5310G 440 12 
5310 33 538 5310G 510 12 5310 44 311 5310G 440 1 
5310 33 538 5310G 820 40 5310 44 314 5310G 440 6 
5310 33 538 5310G 890 33 5310 44 314 5310Z 320 60 
5310 33 538 5310Z 380 30 5310 44 314 5310Z 880 13 
5310 33 538 5310Z 522 50 5310 44 315 5310G 440 16 
5310 33 538 5310Z 841 41 5310 45 1 30-1 5310Z 450 45 
5310 33 540 5310Z 380 60 5310 45 1 40-1 5310Z 450 
5310 33 554-1 5310Z 380 38 5310 45 1 50 5310Z 450 10 
5310 33 555 5310Z 380 45 5310 45 230 5310Z 450 68 
5310 33 560-1 5310Z 380 5310 45 241 5310Z 450 59 
5310 33 570 5310Z 380 34 5310 45 250 5310Z 450 58 
5310 33 574-1 5310Z 380 35 5310 45 260 5310Z 450 61 
5310 33 580 5310Z 380 36 5310 45 262 5310Z 450 62 
5310 36 210 5310Z 360 5310 45 281 5310Z 450 38 
5310 36 213 5310Z 360 42 5310 45 411-1 5310Z 450 18 
5310 36 215 5310Z 360 43 5310 45 412 5310Z 450 2 
5310 36 310 5310Z 360 5310 45 414 5310Z 450 7 
5310 36 311-1 5310Z 360 11 5310 46 000-2 5310G 680 
5310 36 322 5310Z 360 64 5310 46 100-2 5310G 680 
5310 36 323 5310Z 360 63 5310 51 000-1 5310G 510 
5310 36 330 5310Z 360 22 5310 51 010-1 5310G 510 
5310 36 330Z 5310Z 360 5310 51 011-1 5310G 510 8 
5310 36 420 5310Z 360 57 5310 51 015 5310G 510 2 
5310 36 430 5310Z 360 56 5310 51 017 5310G 510 84 
5310 36 440 5310Z 360 74 5310 51 030-1 5310G 510 
5310 37 320 5310G 370 22 5310 51 031-1 5310G 510 17 
gzin .Z7 gin gzinr.: 77n ci n g n L, 7 -1 c•;1 nr, cm  n 1 R 



PART NUMBE R INDEX 
# 

PART NUMBER SECTION No. 
No. 'IF # 

PART NUMBER SECTION No. 
No. 

5310 050 5310G 510 70 5310 341-2 531 OZ 522 25 
5310 090 5310G 510 5310 380 531 OZ 522 
5310 091 5310G 510 93 53.10 430 531 OZ 522 36 
5310 1 00-1 5310G 510 5310 454 531 OZ 522 37 
5310 110 5310G 510 5310 500-1 531 OG 514 
5310 111-1 5310G 510 46 5310 510 531 OG 514 5 
5310 1 70 5310Z 520 3 5310 521 531 OG 514 7 
5310 1 80-1 5310Z 520 7 5310 523 531 OG 514 6 
5310 1 90 53101 520 11 5310 601 531 OZ 240 45 
5310 210-1 5310Z 512 5310 602 531 OZ 240 46 
5310 211-1 5310Z 512 40 5310 603 531 OZ 240 47 
5310 300 5310G 510 5310 604 531 OZ 520 93 
5310 310 5310G 510 54 5310 620-1 531 OZ 520 62 
5310 400 5310G 514 5310 631 531 OZ 520 56 
5310 410 5310G 514 40 5310 632-1 531 OZ 520 55 
5310 510-1 5310Z 512 22 5310 640-1 531 OZ 520 50 
5310 600-3 5310Z 512 5310 651 531 OZ 520 60 
5310 610-1 5310Z 512 1 5310 652 531 OZ 520 44 
5310 620-2 5310Z 512 5310 660 531 OZ 520 85 
5310 621-1 5310Z 512 15 5310 670 531 OZ 520 100 
5310 630-2 5310Z 512 5310 674 531 OZ 520 102 
5310 643-1 5310Z 512 1 4 5310 680 531 OZ 520 1 01 
5310 700-1 5310Z 516 1 2 5310 100-1 531 OZ 530 
5310 700Z-1 5310Z 516 5310 130 531 OZ 530 
5310 721 5310Z 516 2 5310 131 531 OZ 530 7 
5310 810-1 5310Z 516 46 5310 133 531 OZ 530 12 
5310 810Z-1 5310Z 516 5310 1 35 531 OZ 530 8 
5310 900-3 5310Z 512 5310 150 531 OZ 530 
5310 920-2 5310Z 512 5310 1 51 531 OZ 530 37 
5310 921-1 53101 512 27 5310 153-1 5310Z 530 38 
5310 111-1 5310Z 516 34 5310 1 55-1 5310Z 530 43 
5310 1 21 5310G 820 1 04 5310 156-1 5310Z 530 42 
5310 121 5310Z 530 1 5 5310 1 60-2 5310Z 530 25 
5310 1 22-1 5310Z 516 41 5310 1 90-1 5310Z 530 36 
5310 200-1 5310Z 520 5310 212 5310Z 530 55 
5310 211 5310Z 520 79 5310 213 5310Z 530 56 
5310 212 5310Z 520 68 5310 217 5310Z 530 53 
5310 214 5310Z 520 69 5310 220 5310Z 530 46 
5310 215-1 5310Z 520 87 5310 220Z 5310Z 530 
5310 216-1 53101 520 89 5310 223-1 5310Z 530 47 
5310 217-1 5310z 520 90 5310 230-1 5310Z 530 4 
5310 218 5310Z 520 99 5310 240-1 5310Z 530 39 
5310 220 5310Z 520 76 5310 111 5310Z 540 53 
5310 230 5310Z 520 71 5310 112-1 53101 540 81 
5310 233 5310Z 520 73 5310 114 5310Z 540 28 
5310 240-1 5310Z 520 80 5310 117-1 5310Z 540 82 
5310 242-1 5310Z 520 81 5310 1 30 5310Z 540 
5310 250 5310Z 520 46 5310 1 51 5310Z 540 79 
5310 251 5310Z 520 52 5310 1 63 5310Z 540 65 
5310 252 5310Z 520 97 5310 1 66 5310Z 540 71 
5310 260 5310Z 520 30 5310 1 71 5310Z 540 85 
5310 263 5310Z 520 34 5310 1 72 5310Z 540 86 
5310 264 5310Z 520 1 6 5310 1 73 5310Z 540 87 
5310 270 5310Z 520 31 5310 1 74 5310Z 540 88 
5310 280 5310Z 520 33 5310 1 75 5310Z 540 89 
5310 283-1 5310Z 520 1 8 5310 210-1 5310Z 540 77 
5310 290 5310Z 520 15 5310 410 5310Z 540 27 
5310 292 5310G 590 82 5310 511 5310Z 540 52 
5310 292 5310Z 520 1 4 5310 111-1 53101 550 2 
5310 293 5310Z 520 12 5310 112-3 5310Z 550 4 
5310 294 5310Z 520 13 5310 311 5310Z 550 12 



EP rib Itt Wt.' 3 I 

PART NUMBER INDEX 
P1 PP # 
PART NUMBER SECTION No. 

No. tf13 PP # 
PART NUMBER SECTION No. 

No. 

5310 55 317 5310Z 550 1 4 5310 61 1 40-1 5310Z 160 
5310 55 318 5310G 510 97 5310 61 1 41 5310Z 1 60 1 2 
5310 57 030-1 5310Z 520 25 5310 61 210-2 5310G 612 42 
5310 57 040-1 5310Z 520 20 5310 61 221 5310G 612 46 
5310 57 051 5310Z 520 29 5310 61 222 5310G 612 37 
5310 57 053 5310Z 520 24 5310 61 223 5310G 612 43 
5310 57 054 5310Z 520 96 5310 61 224 5310G 612 35 
5310 57 100-1 5310Z 520 5310 61 225 5310G 612 1 
5310 57 110 5310Z 520 38 5310 61 230 5310G 612 9 
5310 57 121 5310Z 520 39 5310 61 241 5310G 612 8 
5310 59 510 5310Z 290 16 5310 61 242-2 5310G 612 10 
5310 59 515 5310G 590 34 5310 61 244-1 5310G 612 6 
5310 59 516 5310Z 520 78 5310 61 245 5310G 612 17 
5310 59 520 5310Z 295 12 5310 61 250 5310G 612 42 
5310 59 530 5310G 590 5310 61 411-1 5310Z 380 77 
5310 59 531 5310G 590 90 5310 61 411-1 5310Z 860 39 
5310 59 540 5310G 590 89 5310 61 412 5310Z 450 63 
5310 59 550 5310G 590 91 5310 61 437 5310G 610 52 
5310 59 561 5310G 590 99 5310 61 438 5310G 610 52 
5310 59 562 5310G 590 96 5310 61 612 5310G 750 76 
5310 59 563 5310G 590 94 5310 61 613 5310G 750 76 
5310 59 570 5310G 590 92 5310 61 621 5310G 610 
5310 59 580 5310G 590 95 5310 61 622 5310G 610 
5310 59 590 5310G 590 84 5310 61 623 5310G 610 
5310 59 600 5310G 590 5310 61 630-1 5310G 610 
5310 59 610 5310G 590 36 5310 61 631 5310G 610 1 2 
5310 59 610Z 5310G 590 5310 61 632 5310G 610 53 
5310 59 620 5310G 590 51 5310 61 641 5310G 612 38 
5310 59 620Z 5310G 590 5310 61 642 5310G 612 
5310 59 631 5310G 590 1 4 5310 61 921-1 5310G 680 
5310 59 700 5310G 590 5310 61 922-1 5310G 680 
5310 59 741 5310G 590 1 5 5310 61 923-1 5310G 680 
5310 59 810-2 5310G 590 5310 61 925 5310G 680 18 
5310 59 811-1 5310G 590 1 5310 65 111-1 5310Z 650 1 
5310 59 820 5310G 590 46 5310 65 112 5310Z 650 3 
5310 59 832 5310G 590 47 5310 65 413 5310Z 650 11 
5310 59 837-2 5310G 590 21 5310 65 414 5310Z 650 11 
5310 59 839 5310G 590 19 5310 71 040 5310z 700 40 
5310 59 842 5310G 590 17 5310 71 041 5310Z 700 40 
5310 59 843 5310G 590 26 5310 71 100-2 5310Z 700 55 
5310 59 850 5310G 590 30 5310 71 106-1 5310Z 700 65 
5310 59 900-1 5310G 590 5310 71 157 5310Z 700 42 
5310 59 914 5310G 590 62 5310 71 210-4 5310Z 700 58 
5310 59 915 5310G 590 74 5310 71 410-2 5310Z 700 66 
5310 59 916-1 5310G 590 66 5310 71 420-1 5310Z 700 66 
5310 59 917-1 5310G 590 65 5310 72 011 5310Z 700 28 
5310 59 918-1 5310G 590 60 5310 72 012 5310Z 700 28 
5310 59 919-1 5310G 590 73 5310 72 020-2 5310Z 700 24 
5310 59 920 5310G 590 59 5310 72 025 5310Z 700 62 
5310 59 930 5310G 590 76 5310 72 027 5310Z 700 62 
5310 59 941 5310G 590 41 5310 72 030 5310Z 700 47 
5310 59 942 5310G 590 58 5310 72 031 5310Z 700 47 
5310 61 110-2 5310G 610 32 5310 72 041 5310Z 700 36 
5310 61 120-1 5310G 610 32 5310 73 011-1 5310Z 700 31 
5310 61 1 22-1 5310G 610 1 5310 73 012 5310Z 700 12 
5310 61 127-1 5310G 610 1 5310 73 013 5310Z 700 8 
5310 61 131 5310G 612 24 5310 73 015-1 5310Z 700 61 
5310 61 1 32 5310G 612 21 5310 73 016-1 5310Z 700 61 
5310 61 1 33 5310Z 110 34 5310 73 020-1 5310Z 700 33 
5310 61 1 34 5310G 750 46 5310 73 022 5310Z 700 15 
c iri Al c-i 1 (17 2 9 S 1 7 7 7(11) •A 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
No. 

5310 73 025 5310Z 700 15 5310 320 5310Z 880 14 
5310 73 030-2 5310Z 700 10 5310 331 5310Z 880 31 
5310 73 032-1 5310Z 700 2 53.10 332 5310Z 880 1 2 
5310 73 033-1 5310Z 700 1 0 5310 333 5310Z 880 32 
5310 73 040-2 5310Z 700 13 5310 334 5310Z 880 8 
5310 73 050 5310G 750 1 5310 341 5310Z 880 66 
5310 74 058 5310Z 700 26 5310 342 5310Z 880 71 
5310 74 074-1 5310G 612 54 5310 343 5310Z 880 67 
5310 74 075 5310G 896 48 5310 412 5310Z 880 7 
5310 75 011-1 5310G 750 47 5310 110 5310Z 870 
5310 75 012 5310G 750 45 5310 111 53107 870 51 
5310 75 013 5310G 750 57 5310 150-1 5310Z 870 
5310 75 014 5310G 750 58 5310 1 54 5310Z 870 56 
5310 75 015 5310G 750 51 5310 162 5310Z 870 17 
5310 75 018 5310G 750 52 5310 163 53107 870 1 4 
5310 75 019 5310G 750 53 5310 210 53107 870 1 
5310 75 021-1 5310G 750 55 5310 217 5310Z 320 106 
5310 75 111-2 5310G 750 50 5310 217 5310Z 880 46 
5310 75 211-1 5310G 750 22 5310 219 5310Z 880 33 
5310 75 215 5310Z 290 9 5310 300-1 53107 872 
5310 75 215 5310Z 295 1 5310 301-1 5310Z 872 
5310 75 411-2 5310G 750 43 5310 310 5310Z 872 
5310 75 441-1 5310G 750 39 5310 313 5310Z 872 1 6 
5310 75 451-2 5310G 750 31 5310 314 5310Z 872 10 
5310 75 510-1 5310G 750 29 5310 423-1 5310Z 860 23 
5310 75 610 5310G 750 5310 424-1 53107 860 12 
5310 75 611 5310G 750 74 5310 425-1 5310Z 860 1 5 
5310 75 620 5310G 750 66 5310 451 5310Z 860 36 
5310 75 630 5310G 750 75 5310 452 5310Z 860 38 
5310 75 640 5310G 750 5310 453 5310Z 870 11 
5310 82 100 5310G 820 5310 454 5310Z 870 20 
5310 82 1 81 5310G 820 3 5310 511 5310Z 870 24 
5310 82 182 5310G 820 60 5310 522 5310Z 870 7 
5310 82 183 5310G 820 59 5310 110 5310G 890 
5310 82 1 89 5310G 820 58 5310 113-1 5310G 890 49 
5310 82 190 5310G 820 37 5310 114 5310G 890 45 
5310 82 252-1 5310G 820 7 5310 116 5310G 890 32 
5310 82 252Z-1 5310G 820 5310 1 40 5310Z 880 
5310 82 253 5310G 820 10 5310 1 41 5310Z 880 64 
5310 82 254 5310G 820 30 5310 1 45-1 53107 880 58 
5310 82 281 5310G 820 31 5310 1 47 5310Z 880 75 
5310 82 290 5310G 820 2 5310 1 48 53107 880 52 
5310 82 310 5310G 820 68 5310 1 50-1 5310Z 880 
5310 82 323-2 5310G 820 57 5310 1 51 5310Z 860 41 
5310 82 325-1 5310G 820 110 5310 160 5310G 890 
5310 82 330 5310G 820 76 5310 1 61 5310G 890 80 
5310 82 333 53107 160 16 5310 233 5310Z 880 23 
5310 82 350 5310G 820 43 5310 240 5310Z 880 
5310 82 362 5310G 820 52 5310 241 5310Z 880 1 
5310 82 365 5310G 820 42 5310 111 5310G 890 35 
5310 82 518 5310G 820 78 5310 1 33-1 5310G 890 60 
5310 82 533 5310G 820 107 5310 134-1 5310G 890 59 
5310 82 534 5310G 820 109 5310 138 5310Z 894 17 
5310 83 250-2 5310G 834 5310 1 41 5310Z 894 11 
5310 83 260-2 5310G 834 5310 1 49 5310G 890 61 
5310 83 272 5310G 834 83 5310 1 51-1 5310Z 894 3 
5310 83 300-1 5310Z 320 5310 223 53107 892 32 
5310 83 356 5310Z 320 114 5310 225-2 5310Z 892 3 
5310 86 211-4 5310Z 860 11 5310 225Z-2 53107 892 
5310 86 212-4 5310Z 860 16 5310 226-2 53107 892 30 
5310 86 213 53107 860 14 5310 226Z-2 53107 892 



II II NM  

PART NUMBER INDEX'  
gI3 nfl t 
PART NUMBER SECTION No. 

No. 
PART NUMBER SECTION No. 

No. 

5310 89 320 5310Z 892 20 5316 89 134 5310G 890 59 
5310 89 411 5310Z 892 29 5316 89 511 5310G 896 32 
5310 89 412-2 5310Z 892 31 5316 89 514 5310G 896 3 
5310 89 511 5310G 896 32 5316 89 521 5310G 896 46 
5310 89 512 5310G 896 32 5316 89 524 5310G 896 45 
5310 89 513 5310G 896 32 5316 89 531 5310G 896 46 
5310 89 514 5310G 896 3 5320 21 850 5310G 610 57 
5310 89 515 5310G 896 32 5320 61 616 5310Z 360 54 
5310 89 516 5310G 896 3 5320 61 617 5310Z 360 60 
5310 89 521 5310G 896 46 5320 83 256-1 5310G 834 63 
5310 89 522 5310G 896 46 5320 83 257 5310G 834 47 
5310 89 523 5310G 896 46 5320 83 258 5310G 834 2 
5310 89 524 5310G 896 45 5320 83 271 5310G 834 9 
5310 89 525 5310G 896 46 5320 84 100 5310Z 410 
5310 89 526 5310G 896 45 5320 84 111 5310Z 410 39 
5310 89 531 5310G 896 46 5320 84 710 5310Z 841 21 
5310 89 533 5310G 896 46 5320 84 750 5310Z 841 
5310 89 611 5310G 896 47 5320 89 624 5310G 896 29 
5310 89 612-2 5310G 896 1 3 5320 89 660 5310G 896 39 
5310 89 614-2 5310G 896 34 5321 29 220-1 5310Z 892 16 
5310 89 633-1 5310G 896 43 5321 74 033 5310Z 700 28 
5310 89 681 5310G 896 1 4 5321 74 043 5310Z 700 28 
5310 89 682 5310G 890 1 8 5321 74 074 5310Z 700 68 
5316 11 172 5310Z 700 49 5321 75 521-1 5310G 750 82 
5316 44 100 5310G 440 5321 75 522-1 5310G 750 85 
5316 44 110 5310G 440 4 5321 83 261 5310G 834 92 
5316 45 411-1 5310Z 450 1 8 5330 23 113 5310Z 230 15 
5316 52 500-1 5310G 514 5330 23 113 5310Z 540 56 
5316 59 900-1 5310G 590 5330 51 020 5310G 510 9 
5316 59 916-1 5310G 590 66 5330 51 033 5310G 510 78 
5316 59 918-1 5310G 590 60 5330 51 041 5310G 510 16 
5316 59 919-1 5310G 590 73 5330 51 041Z 5310G 510 
5316 59 921 5310G 590 109 5330 51 132 5310G 510 39 
5316 61 124 5310G 612 20 5330 51 136 5310G 510 50 
5316 61 132 5310G 612 21 5330 51 1 40 5310G 510 51 
5316 61 210-2 5310G 612 42 5330 51 1 40Z 5310G 510 
5316 61 221 5310G 612 46 5330 51 1 42 5310G 510 71 
5316 61 223 5310G 612 43 5330 52 610 5310Z 520 86 
5316 61 224 5310G 612 35 5330 52 610Z 5310Z 520 
5316 61 225 5310G 612 1 5330 52 660-1 5310Z 520 1 05 
5316 61 241 5310G 612 8 5330 52 671 5310Z 520 106 
5316 61 642 5310G 612 5330 53 110-2 5310Z 530 31 
5316 71 040 5310Z 700 40 5330 53 110Z-2 5310Z 530 
5316 71 100-2 5310Z 700 55 5330 53 120-2 5310Z 530 40 
5316 71 210-4 5310Z 700 58 5330 53 120Z-2 5310Z 530 
5316 71 410-2 5310Z 700 66 5330 55 312-1 5310Z 550 7 
5316 72 011-1 5310Z 700 28 5330 59 838 5310G 590 23 
5316 72 012 5310Z 700 28 5330 59 916-1 5310G 590 109 
5316 72 020-2 5310Z 700 24 5330 59 951-1 5310G 590 110 
5316 72 025 5310Z 700 62 5330 59 952 5310G 590 111 
5316 72 030 5310Z 700 47 5330 59 953 5310G 590 112 
5316 72 041 5310Z 700 36 5330 61 435 5310G 610 49 
5316 73 011-1 5310Z 700 31 5330 61 436 5310G 610 49 
5316 73 012 5310Z 700 12 5330 75 612 5310G 750 73 
5316 73 015-1 5310Z 700 61 5330 82 510 5310G 820 
5316 73 020-1 5310 Z 700 33 5330 82 512 5310G 820 87 
5316 73 022 5310Z 700 1 5 5340 24 122 5310Z 240 74 
5316 73 030-1 5310Z 700 10 5340 51 012-2 5310G 510 76 
5316 73 032 5310Z 700 2 5340 51 013-2 5310G 510 77 
5316 73 040-1 5310Z 700 1 3 5340 51 014 5310G 510 1 
5316 82 100 5310G 820 5340 51 040-1 5310G 510 79 



PART NUMBER INDEX 
1113 # 
PART NUMBER SECTION No. 

No. t 
PART NUMBER SECTION No. 

No. 

5340 51 044-2 5310G 510 81 90164 5310G 750 86 
5340 51 053 5310G 510 31 90200 5310G 510 44 
5340 51 060 5310G 510 27 90200 5310Z 360 6 
5340 51 060Z 5310G 510 90200 5310Z 410 8 
5340 51 080 5310G 510 90200 5310Z 522 5 
5340 51 093-1 5310G 510 94 90200 5310Z 540 49 
5340 51 094 5310G 510 95 90201 5310Z 530 22 
5340 61 260 5310G 610 42 90202 5310Z 360 21 
5340 83 261 5310G 834 11 90203 5310Z 520 47 
5341 31 510 5310Z 312 90203 5310Z 522 16 
5341 31 511 5310Z 312 7 90203 5310Z 872 5 
5341 31 512 5310Z 312 3 90204 5310Z 516 1 9 
5341 31 513 5310Z 312 6 90204 5310Z 870 15 
5341 31 514 5310Z 312 4 90205 5310Z 516 11 
5341 31 515 5310Z 312 5 90206 5310Z 250 35 
5341 31 516 5310Z 312 1 4 90206 5310Z 516 45 
5341 32 1 40 5310Z 312 1 5 90207 5310Z 250 4 
5346 51 080 5310G 510 90207 5310Z 260 28 
5430 11 319-2 5310G 834 61 90207 5310Z 870 34 
5430 11 361 5310G 834 60 90208 5310Z 240 8 
5430 1 4 424 5310G 834 80 90209 5310Z 230 23 
5430 1 4 425 5310G 834 79 90209 5310Z 540 54 
5430 1 4 426 5310G 834 89 90210 5310Z 230 20 
5430 1 4 427 5310G 834 90 90210 5310Z 540 45 
5430 1 4 431 5310G 834 22 90211 5310G 890 1 3 
5430 1 4 432 5310G 834 40 90220 5310Z 250 32 
5430 1 4 433 5310G 834 21 90230 5310Z 512 46 
5430 1 4 435 5310G 834 1 7 90242 5310G 890 25 
5430 1 4 437 5310G 834 16 90247 5310Z 250 71 
5430 1 4 438 5310G 834 19 90308 5310Z 250 52 
5430 1 4 440 5310G 834 90315 5310Z 870 4 
5430 1 4 441 5310G 834 81 90318 5310G 590 106 
5430 1 4 442 5310G 834 85 90331 5310G 510 72 
5430 1 4 443 5310G 834 86 90331 5310G 590 45 
5430 1 4 444 5310G 834 87 90352 5310Z 360 39 
5430 1 4 445 5310G 834 88 90371 5310G 510 98 
5430 1 4 450 5310G 834 90401 5310Z 516 6 
5430 1 4 451 5310G 834 72 90408 5310Z 650 30 
5430 1 4 452 5310G 834 68 90437 5310G 510 92 
5430 1 4 453 5310G 834 70 90500 5310Z 330 51 
5430 1 4 454 5310G 834 71 90502 5310Z 1 70 31 
5430 1 4 455 5310G 834 65 90505 5310G 834 12 
5430 1 4 460 5310G 834 20 90510 5310G 834 93 
5430 32 815 5310G 834 94 90511 5310G 834 13 
5430 39 118 5310G 834 1 4 90512 5310G 820 92 
5430 83 100-1 5310Z 650 90512 5310Z 360 71 
5430 83 111-1 5310Z 650 22 90552 5310G 820 91 
5430 83 115-1 5310Z 650 23 90584 5310G 510 91 
5430 83 210-3 5310Z 650 90600 5310Z 330 52 
5430 83 213-2 5310Z 650 24 90601 5310Z 512 20 
5430 83 214-1 5310Z 650 25 90603 5310G 890 57 
5430 83 215-1 5310Z 650 26 90603 5310Z 320 72 
5430 83 216-2 5310Z 650 27 90604 5310Z 320 89 
5430 83 217 5310Z 650 28 90605 5310G 834 84 
5430 83 218 5310Z 650 29 90606 5310G 590 104 
5480 1 4 428-1 5310G 834 95 90607 5310Z 892 18 
5522 45 126 5310Z 870 57 90609 5310G 834 41 
90100 5310Z 250 25 90610 5310G 514 34 
90101 5310Z 1 70 5 90627 5310G 510 73 
90102 5310Z 170 3 90628 5310G 820 112 
90103 5310Z 250 34 90628 5310Z 210 88 
oni f t.  n7 cn 71 nrizno 



JJ JIM 

PART NUMBER 
-7 .7•1- 1 

INDEX 
P1 PP * 
PART NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. No. 

90628 5310z 380 41 91213 53101 330 43 
90628 5310z 520 98 91231 5310Z 170 44 
90630 5310G 680 10 91232 53101 170 13 
90630 5310z 894 25 91233 5310Z 170 7 
90640 5310G 820 16 91234 5310Z 170 35 
90640 5310z 210 20 91235 5310G 834 74 
90640 5310Z 220 28 91236 5310Z 170 46 
90642 5310G 820 66 91237 5310Z 1 70 45 
90642 5310Z 210 64 91238 5310G 834 18 
90642 5310z 220 9 91239 5310Z 320 1 03 
90643 5310G 610 45 91240 53101 170 8 
90643 5310G 896 50 91241-1 5310Z 1 70 64 
90643 5310Z 700 70 91250 5310Z 260 7 
90644 5310G 590 87 91250 5310Z 360 45 
90644 5310z 210 48 91250 5310Z 410 25 
90644 5310z 880 57 91250 5310Z 522 31 
90651 5310G 750 54 91250 5310Z 550 8 
90652 5310z 540 91 91250 5310Z 870 48 
90653 5310z 360 62 91251 5310Z 170 29 
90680 5310G 612 45 91254 5310Z 512 11 
90690 5310z 260 44 91258 5310G 834 67 
90700 5310z 210 11 91280 5310G 834 73 
90700 53101 220 1 8 91300 5310G 896 26 
90701 5310G 514 32 91301 5310G 750 83 
90705 5310G 590 7 91314005 5310Z 700 75 
90710 5310Z 260 45 91319007 5310Z 312 2 
90711 5310Z 210 16 91322 5310G 834 56 
90711 5310Z 220 12 91324 5310Z 320 94 
90720 5310Z 220 5 91327 5310Z 320 102 
90721 5310Z 220 4 91350 5310Z 880 2 
90730 5310Z 240 19 91400 5310Z 650 4 
90740 5310G 514 8 91401 5310Z 650 5 
90752 5310G 514 4 91402 5310Z 650 6 
90758 5310Z 520 26 91420 5310Z 650 7 
90760 5310Z 700 1 8 91421 5310Z 650 8 
90770 5310Z 880 3 91422 5310Z 650 9 
90800 5310G 370 61 91423 5310Z 650 10 
90802 5310Z 894 1 91430 5310Z 650 12 
90804 53101 320 31 91431 5310Z 650 13 
90810 5310G 750 56 91442 5310Z 650 32 
90813 5310G 896 1 91452 5310Z 650 12 
90813 5310z 360 65 91531 5310Z 650 33 
90813 5310Z 700 6 91532 5310Z 650 21 
90816 5310G 612 32 91551 5310G 680 20 
90836 5310z 880 24 91852 5310G 834 64 
90852 5310z 320 32 95111 5310G 834 5 
90853 5310z 872 25 95111 5310Z 250 61 
90856 5310G 370 63 95111 5310Z 860 30 
90856 5310z 880 47 95115 5310G 834 10 
90900 5310Z 250 9 95115 5310Z 250 64 
90924 5310G 896 56 95115 5310Z 860 29 
91000 5310Z 350 7 95118 5310G 590 80 
91100-1 5310Z 170 95118 5310Z 210 42 
91150 5310Z 170 32 95118 5310Z 520 63 
91190 5310G 820 108 95140 5310G 590 88 
91200 5310Z 170 12 95141 5310Z 110 40 
91211 5310Z 160 6 95146 5310Z 700 1 4 
91211 5310Z 1 70 16 95211 5310Z 295 19 
91211 5310Z 320 116 95223 5310G 834 26 
91211 5310Z 330 39 95241 5310G 834 25 
91211 5310Z 880 34 95242 5310G 834 39 



PART NUMBER INDEX 
gI3 
PART NUMBER SECTION No. 

No. 1113 # 
PART NUMBER SECTION No. 

No. 

95329 5310G 834 24 98135-3 5310G 610 34 
95338 5310Z 860 33 98189 5310G 630 3 
96010 5310Z 650 1 4 98190 5310G 630 3 
96500 5310G 612 26 98191 5310G 630 3 
96501 5310G 612 11 98192 5310G 630 3 
96519 5310Z 380 79 98303 5310G 834 38 
96519 5310Z 860 40 98303001 5310G 750 26 
96564 5310G 612 1 3 98500 5310Z 160 26 
96567 5310G 612 56 98501 5310G 590 83 
96595 5310G 612 58 98501 5310G 750 25 
96811 5310G 612 1 5 98501 5310Z 210 38 
96814 5310G 612 1 4 98501 5310Z 520 67 
96826 5310G 612 1 6 98501 5310Z 880 62 
96827 5310G 612 28 98514 5310Z 1 60 27 
97018 5310Z 1 20 37 98517 5310G 834 37 
97018 5310Z 170 28 98518 5310G 834 31 
97020 5310Z 120 37 98520 5310G 834 33 
97020 5310Z 1 70 28 98538 5310G 834 27 
97021 5310G 834 75 98539 5310G 834 28 
97051 5310Z 170 28 98540 5310G 834 30 
97052 5310Z 120 37 98541 5310G 834 29 
97093 5310Z 120 40 98633 5310G 834 35 
97093 5310Z 170 65 98742 5310Z 1 60 25 
97160 5310G 610 11 98785 5310G 612 51 
97190 5310G 610 8 98789 5310G 612 50 
97192 5310G 610 28 98804 5310Z 700 52 
97206 5310G 610 11 98838 5310G 834 34 
97303 5310G 750 26 98851 5310G 610 24 
97303 5310Z 520 64 98893 5310G 612 50 
97313 5310G 590 81 98894 5310G 612 51 
97313 5310Z 210 46 98895 5310Z 110 40 
97313 5310Z 880 59 98897 5310Z 120 42 
97332 5310G 590 70 98897 5310Z 170 69 
97381 5310Z 880 63 98901 5310G 612 7 
97400 5310G 612 27 99623 5310G 612 34 
97419 5310G 612 19 99770 5310Z 1 20 41 
97420 5310G 612 1 8 99770 5310Z 170 66 
97423 5310G 612 33 99920 5310Z 110 29 
97424 5310G 834 23 99923 5310Z 700 51 
97429 5310G 612 61 99938 5310G 612 31 
97570 5310G 612 30 99939 5310Z 700 53 
97599 5310G 612 57 99940 5310Z 160 24 
97603 5310G 590 100 99945 5310Z 700 63 
97604 5310Z 160 19 99957 5310G 630 1 3 
97610 5310Z 380 42 
97612-1 5310G 820 48 
97625 5310G 834 66 
97630 5310Z 520 40 
97632 5310Z 250 42 
97632 5310Z 520 110 
97703 5310G 610 56 
97715 5310G 610 15 
97729-1 5310G 610 36 
97825 5310Z 450 64 
97837 5310Z 260 48 
97850 5310Z 160 10 
97919 5310Z 110 33 
97941 5310G 610 33 
97947 5310G 834 78 
97948 5310Z 110 33 
98116-2 5310G 612 3 
osz 1 'D R LZ 7lflr' L1) 7A 






	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214

